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How to use this Parts List 

The illustrations on this Parts List are drawn on the basis of VG2700-148M, 15611, 
164M. 
The items from No.1 to No.13 contain the Standard model. 
The following items included No.14 contain the submodel and Devices. 
The dimension of Collar on this Parts List Shows Inside diameter X Outside 
diameter X Width. 

~~&kin~.f.~:gi~ jlg-f..: Mjii:k $ ..il(m$ r.k$ $:: gj ;.:‘Jhp:l:,s’i’d %..:6t.i. ,Pi i.i ~.~Io;,;~)~ 
[ 1 means this part is changed from the previous Parts List. 

Inside of [ ] Shows the previous Part.No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

&$f;.t o : p:l a$:t+’ @,i d.bi.::. f 0 ff; t,h:e :“p:ir(.$s 
$r When placing an Order for the Parts from this Parts List, please clearly state * 

the Parts No. (e.g.3500201) which you require so that we tan deliver the correct 
Parts to you. 

* When the Part No. is “0068011” , please place an Order for the part by showing 
“0068011” or “68011”. 

* When ordering Air Tube, please inform us of the Part No. and the length. 

This Parts List is subject to Change without notice. 
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MISCELLANEOUS COVERS(1) 2lrw3w3m 1 
Ref. Parts Amt. 
Na Na Descript ion a” 45 -- Req. 
1 3500201 Top Cover l l l . . l . . . . . . J-3/<-. . . . . . . . . . 1~ 

2 110045 Screw(M4-0.7Xl2) l l l .  l .  .  .  &;i:g. .  .  .  .  .  .  .  .  .  11 

3 3500430 Top Cover Gasket l l l l l l l . k;tJA--/<y+‘~/ l l l l . . 1 
4 0068011 0’11 Sight Window l l l l l l l l zf-/11L@$Z$~ l l l l l l l . 1 
5 0020759 Top Cover Seal Plug l l l l l l . .JzJ~I~-~& l l l l l l l l 1 
6 3500207 Head Cover .  .  .  .  l .  .  .  .  .  .  +y jC-j~y<-. .  .  .  .  .  .  .  1 

7 3500431 Head Cover Gasket l l l l l l l l -y j-‘j~A-Ay+> l l . l 1 
8 0093864 Head Cover Seal Plug l l l l l l s#&* l l l l . l l l . l . 1 
9 390164 “VG” Emblem l l l l l l l l l .  .  VGx’/~~~. .  .  .  .  .  .  1 

10 3500212 Side Cover(Lower) l l l l 0’ l l l j$@Fj+Ja~q-(-F) l l l l l l 1 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

110048 Screw(M$-0.7 XlO) l l l ’ .  l + l . k;i:-J: . . . . . . . . . . . 5 
3500215 Side Cover Gasket l l l l l l l •#@jW-t:$~t-/q~/+>. l l 01 
3500213 Side Cover Hinge Pin l l l l l •##!J+&/~-~i/~J:lYY. l 01 

160000 Screw(M3-0.5X3) .  l .  .  .  l l .  k$v. .  .  .  .  .  .  .  .  .  .2 

0037164 Spring l l l l l l l l l l . . l )<$. . . . . . . . . . . .1 

3500216 Oil Defender l l .  l .  .  l .  .  .  MJ@& .  .  .  .  .  .  .  .  .  .  .  1 

006233 Screw(M3-().5)(5) l .  l .  l .  .  .  k ;3 : -J : .  l + .  .  .  .  .  .  .  .  2 

3500211 Side Cover(Upper) l l l l l l l l @#Fj+$~~q-(_h) l l l l l l 1 
3500214 Side Cover Hook. l l l l l l l •#~%~+$JI<-~Y$J l l l l 01 

110012 Screw(M4-().7x5) .  .  .  .  l .  .  .  k ; i :Q.  l .  .  .  .  .  .  .  .  .  1 

, 
3500217 Extension Cover l l l l ; l l l l z~XYY%VZ Y?b~q- l l l 1 
0020759 Seal Plug.. .  l .  .  .  .  .  .  .  .g&. .  .  .  .  .  .  .  .  .  .  .2 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
3500007 Wind Guide Plate l l l l l l l l J%l.sfi& l l l l l l l l l l 1 

110013 Screw(M4-Oe7x8) .  .  l l .  l .  .  k;3;9. .  .  .  .  .  .  .  .  .  .  3 

0020137 Drain Hole Seal* l l l l l l l l #@+**~I<Y+>. l l l l 1 
005075 Screw(3/8-24x8) l l .  l l .  l .  j@B+;irg. .  .  .  .  .  .  .  .  1 

3500005 Oil Reservoir Gasket l l l l l l j@Z?+r<~+i/ l l l l 0 l l 1 
3500004 Oil Reserve ir l .  l l .  l l l l .  j@gq .  .  .  .  .  .  .  .  .  .  .  1 

120016 Screw(M8-1.25x20) .  l l l .  l .  k;icy. l .  .  .  .  .  .  .  .  -4 

31 340000 Machine Frame Supporting Bar l l 4~ F-fj~$$ l l l l l l l l 4 
32 2049401 Serial Number Plate l l l l l l l @$,$$/pti--b l l l l l l l l 1 
33 4109403 Model Plate(See the below) l l l ~&#Z(7;~i%$~,) l l l l l l 1 
34 000726 Riveta. l l l l l l l l l l l .k%&. . . . . . . . . . .4 

Note : Order 
symbo 

ignat ion(including for Model Plate must be accompanied by model des 
1s of gauge and devices). 

VG2100 
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MISCELLANEOUS COVERS(2) 
Parts Ref. 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

n/Wzl%(2) ‘2 
Amt. 

Na 
3500224 

120009 
3500226 
3500219 
3500227 
3500228 

130003 
0020052 
3500432 
3100016 

Description Fl 45 Req. 
Cloth Plate(Large) * l l l l l . 9 pxY’L-- b (jt) l l l . l 1 
Screw(M4-Oa7x12) . . . . . . . .  k;i=G . . . . . . . . . . .  2 

Cushion- . . . . . . . . . . .  .pyvs>. . . . . . . .  .2 

Slide Cover . . . . . . . . . . .  .a!J$E. . . . . . . . . . .  1 

Crank Chamber Cover l l l l l l l +$751t- l l . l l l l l l 1 
Crank Chamber Cover Gasket l l l ?-~J~I~--I~Y+Y l l . l l 1 
Screw(M4-0.7X7.3) l l l l l l l It:*9 l l l l l l l l ? . l 7 
Seal Plug. . . . . . . . . . . .  s#&. ........... 1 

Rear Cover Gasket l l l l 0, l l l ~?&?YI<-I<~+> l l l . l . 1 
Rear Cover . . . . . . . . . . .  @-) -J ,$- .  . . . . . . . . .  1 

11 110013 Screw(M4-().7x8) . . . . . . . .  k;icg. . . . . . . . . .  12 

12 3500012 Seal Plug. . . . . . . . . . . .  st&. . . . . . . . . . .  .2 

13 0093864 
Seal Plug. . . . . . . . . . . .  s$&. . . . . .  i . . . .  .2 

14 0065275 Seal Plug. ........... s&. ........... 1 

15 3100006 Seal plug. . . . . . . . . . . .  s#&. . . . . . . . . . .  .2 

16 3500255[3500218]Stitch Plate Holder l l l l l . l $+&+ l . . l l l l l l l . 1 
17 110041 Screw(M4--().7x8) . . . . . . . .  kp$Q. . . . . . . . . . .  2 

18 3500256+ Slide Cover Supplementary Block l ~@!I&#@J?P y 3 l l l l l 1 
19 006202+ Screw(M4-0.7x6) . . . . . . . .  k;i:v. . . . . . . . . . .  1 

20 330011 Seal Plug(@4.9X4.3) l l l l l l $j$&= . 9 l l . l l l l l l 2 

21 160005+ Screw(MG-lx 8) . . . . . . . . .  k$t’ . . . . . . . . . . .  1 

22 3500223 Front Cover Hinge l : l l l l l l ajij%J+&~f-I- ‘J-2 l l l l l 1 
23 110016 Screw(M4-().7)(14) . . . . . . . .  k;i;v . . . . . . . . . . .  2 

24 170001 Screw(M4-Oe7x8) . . . . . . . .  &*. .y.  . . . . . . . . . .  2 

25 300100 Conical Spring Washer l l l l l •.ffW~&t~yV~ . l l . l l ~4 
26 160001 Screw(M4-0.7x4) . . . . . . . .  k;i=Q . . . . . . . . . . .  2 

27 3500222 Front Cover (Lower) l l . l l l l a;im+iF-~q--(-F) l l l l l l 1 
28 110045 Screw(M4-0.7xl2) ........ k+g ........... 5 

29 000015 Nut...............Tyb ......... ..l 
30 3200033 Seal Plug. . . . . . . . . . . .  j$$$&. ........... 1 

31 110009 Screw(M4-Oe7x8) . . . . . . . .  k+-J: . . . . . . . . . .  -4 

32 000538 Washer. ........... .i7~.)-‘9 ......... .4 
33 ......................................... 
34 ......................................... 

3500225 
110022 

3500221 
130002 

3500233 
110002 

Supplementary Block l l * l l l * #$E;ifiY~ ~3 l l l l l l l l 1 
Screw(M3-0,5xl()) .  l l l l l l .  k$,v .  .  .  .  .  .  .  .  .  4 .  2 

Front Cover (Upper) l l l l l l l a;ir%j+ft~q-(I-) l l l . l . 1 
Screw(M3-0.5X6) l l l l l l l .  k$g .  .  .  .  .  .  .  .  .  .  .  1 

Thread Take-up Cover(Front) l l l 75At,1q---(afj) l . . l . . . 1 
Screw(M3-0.5)(5) l l l .  .  l l .  k$g. .  .  .  .  .  .  .  .  .  .  1 

35 
36 
37 
38 
39 
40 

41 007627 
42 190078 
43 0094201 
44 llOOi2 
45 3500008 
46 3500230 
47 3200013 

vc2700 
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MISCELLANEOUS THREAD EYELETS 
Parts 

Na 
0024084 
0024083 
0030255 
0032952 
0090071 
000177 

0031111 
290029 

0090812 
3500287 

Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Amt, 
Description u 43 Req. 

Thzd Tension Spring Cap l l l l MJZ~?~~$+PY-P(.JZ) l l l 5 
Tension Spring Bushing l l l l l ,+j$j-f^J-~ ba!lti% l l l l 5 
Tension Spring(Needle) l l l l l ~?@j?~~$(#-&) l l l l . l 3 
Tension Spr ing(,Looper ,Top Cover) ~Z$W~~+ (~L-~f,fi V, > l . 2 
Thread Tension Spring Retainer l &W’f-,~;i:+?~?‘(~) l l l 5 
Feit . . . . . . . . . . . . ..7x/~~..........5 
Tension Disc s l l .  .  l .  .  .  l ,+~~ZjC.~. .  .  .  .  .  .  .  .  10 

Tension Post .  .  .  .  .  .  .  .  .  l sa?@. . . . . . . . . . 5 
Tension Post Ferrule l l l l l l +&%3-#$&@1/ l l l l l l l 5 
Tension Disc Separator l l l l l &@Zj%$~ l 0. l 9 l l l l l l 1 

11 0090856 
12 0090807 
13 3500286 
14 110013 
15 3500284 
16 0020119 
17 3500285 
18 3500288 
19 3500281 
20 350009 

21 3100384 Sp Container l l l l l l l l l l Sp9>9 l l l l l -  .  .  .  .  1 

22 3100386 Feit .  .  .  .  .  l . . . . . . . . SP7r)~b. .  .  .  .  l .  .  .  1 

23 3500282 Needle Thread Eyelet l l l l l l &&s l l l * + * l 0 l l l 3 
24 110054 Screw(M3-0.5x3.5) s l l l l l e k;ity l l .  .  .  .  + .  .  e .  8 

25 3500269 Top Cover Thread Eyelet(Upper) l fi!I$&Z(Jz) l l l 0 l l l l 1 
26 110009 Screw(M4-().‘/x8) l l l l l .  .  l k;i7,9 .  .  .  .  .  .  .  .  .  .  -4 

27 3500202 Needle Thread Take-up Guard l l l &$&$Y#--~ l l l l l l l 1 
28 130002 Screw(M3-0,5x6) l l l l l .  .  l k;i;y .  o .  .  .  .  .  l .  .  .  2 

29 3500277 Needle Thread Guide l l l l l l l $#*%3- l 0 l l l l l + l l 1 
30 000538 Washer . . . . . . . . . + . . .7y>)p. . . . . . . . . .l 

31 007627 
32 3500270 
33 3500238 
34 3500271 
35 001818 
36 0037108 
37 0035813 
38 000360 
39 3500232 
40 3500234 

* Ref. No. 41 to 55 l **** See the following Page. 
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MISCELLANEOUS THREAD EYELETS +is.Br;lfl~ 3 
Ref. Parts Amt. 
Na Na Description a 33 Req. - - 

41 006202 Screw(M4-().7x6) l l .  l l l l .  k$T .  .  .  .  .  .  .  .  .  .  T 

42 3500237 Latch Spring . - . . . . . . . . 7 /I?/<* . . . . . . . . . 1 

43 3500240 Thread Take-up Eyelet Holder l l j~~&$.j$#~ l l l l l l l l l 1 
44 170010 Screw(M4-().7X4) .  .  .  l s .  .  .  k+Q .  .  .  .  .  .  .  .  .  .  .  1 

45 300100 Conical Spring Washer l l l l l l .I.UW$751.V~ l l l l l l l 1 
46 000669 Washer . . . . . . . . . . . . .7y-)y.. . . . . . . . .l 

47 3500245 Thread Take-up Eyelet(Left) l l l ~JA&$J(Z) l l l l l l l l 1 
48 3500246 Thread Take-up Eyelet(Right) l l zb.&&jj$(&) l . l l + l l l 1 
49 110027 Screw(M2.5-0.45x3.5) l l ., l l l _LL=+‘J: l l l l l l l l l l l 2 
50 3500242 Looper Thread Guide .  l l l l l l %-~~+@$$ptJ. l l l l l . l 1 

51 3500247 Looper Thread Eyelet l l l l l l ~b--~~+~+&jZj l l l l l l 1 
52 0032426 Looper Thread Retainer Spring l l &%l+~q;i: l l l l l l l l . 1 
53 170042 Scyw(M3-0.5X5) .  .  l .  l + l .  k;i:v. .  .  .  .  .  .  .  .  .  .  1 

54 3500250 Looper Thread Eyelet (Center) l l IL--I<+‘I%~(E~) . l l l l . l 1 
55 3500249 Looper Thread Eyelet(Right) l l l IL-I~$@(&) l l l . l l l 1 

* Ref. No. 1 to 40 l **** See the preceding Page. 
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MISCELLANEOUS BUSHINGS 
Parts 

Na 
110116 

3500042 
3160128 

310106 
3100099 
0030291 
3100100 
0063055 
2100272 
3500044 

Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Needle Bar Bushing(Upper) l l l l $+&7y*V~(k) l . . l l l 1 
Needle Bar Bushing(Lower) l l . l &&#7y-V~(7;) s l l l . . 1 
Laced Wire(+3xl30mm) l l l l . +--1~ l l l l l l l l . . . 1 
Presser Bar Bushing l l . l l l l ~zc@~~.>zz l l l . . . . 1 

Oil Seal l l l l .  .  l .  .  .  .  .  */i~L-2-& e .  .  .  .  .  .  .2 

Spreader Driving Bar Bushing l l $@~&IL--I~@~~->z 9 l l 1 
Oil Seal l l l l .  .  .  .  .  .  .  .  *djL-)-/L. .  .  .  .  .  .  L 1 

Oil Seal l l l l .  l l .  .  .  .  .  */f jL-)---& .  .  .  .  .  .  .  .  1 

Needle Thread Take-up Bushing(Front) $#&@!J@yYy*Yz(a;i) l 1 

11 3500045 Needle Thread Take-up Bushing(Rear)#&&!I$&~y-~z(@) l . 1 
12 3500047 Spreader Driving Shaft Bushing(Left) &J~~l+~~~y:J~(~) 0 l 0 . . 1 
13 3500048 Spreader Driving Shaft Bushing(Right)&!I#$+$yy?z($j . l 0 l . 1 
14 3500041 Oil Seal l l l *  .  -  l .  l l + .  ;5/fjL->--&. .  .  .  .  .  .  .1 

15 3500046 Foot Lifter Lever Bushing l l l 0 )~s#/r&~y*~=t l . l 0 . 2 
16 000195 Oil Wick(No .4-175mm) l l l l l l @x . l . . l l l l l . l . 1 
17 3500021 Lower Shaft Bushing(Left) l l l l -F$$~~YzL(~) l l . . l . 1 
18 3500407 Oiling Feit -  .  l l l l -  -  l .  .$fi-j$yrl~b .  .  .  .  .  .  .  .  1 

19 3500040 Oil Seal l l l l l l l l l .  .  .  $~JL-;/---JL. e .  .  .  .  .  .1 

20 3500022 Lower Shaft Bushing(Right) l l l T;$&~~~>.z($) l V l . . . . 1 

21 3500030 Feed Bar Lift Shaft Bushing(Left)z!Jlz-F&~yQ~(&) 0 l l 1 
22 3500039 Oil Seal l l .  .  l .  .  l .  .  .  .  $-df/L.)-jb. ,  .  .  .  .  .  .2 

23 3500031 Feed Bar Lift Shaft Bushing(Middle)jE!I&7;@~y~Y~(~) 0 . 1 
24 3500032 Feed Bar Lift Shaft Bushing(Right) ~~J~l;&~y~~(&) l . 1 
25 3500025 Feed Bar Shaft Bushing(Left) l l $+~@~/r~~~(&) . l l . s 2 
26 3500028 Differential Feed Bar Shaft Bushing(Middle)j$g!l&Yy?z($) . . + 1 
27 3500029 Differential Feed Bar Shaft Bushing(Right)a;is!J$&yyY-I(&)l 
28 3500026 Feed Bar Shaft Bushing(Middle) l ~E~$&~/I>zI(+) . l 0 l l 1 
29 3500027 Feed Bar Shaft Bushing(Right) l . $&!J @yy->-=L (&) l . e 0 b 1 
30 3500023 Main Feed Lever Shaft Bushing(Left) &?%,J ~~I~---$#J~~:J~(~) l l 1 

31 3500024 Main Feed Lever Shaft Bushing(Right)@sy ~/IP-@~~:J~(#J . . 1 
32 3500033 Needle Guard Holder Bushing(Front) $+~$++y*>~(i#fi) l . . 1 
33 3500034 Needle Guard Holder Bushing(Rear) &+g+ayy >z (@) . . l 1 
34 3500035 Differential Lever Shaft Bushing(Left) ~$$I~1/1<--@~y~~(f;) . 1 
35 3500036 Differential Lever Shaft Bushing(Right)~$&1//<---$Q;?yJz($) l 1 
36 3 100006 Seal Plug l l l l l .  .  .  .  .  .  .  $#. .  .  .  .  .  .  .  .  .  .  .2 

37 3500037 Looper Driving Shaft Bushing(Front)%-)Q&yy->z(a) 9 + . 1 
38 3500038 Looper Driving Shaft Bushing(Rear) ~b-)~@~y->3.(@j 0 . + 1 
39 3500203 Eye Guard, Complete Set l l l . l ~d$--~($a) l . e r . . . 1 
40 3500204 Air Wiper Bracket . l l l * l l l s77/j1f-j‘7$-y b l . l l 1 

* Ref. No. 41 to 52 l **** See the following Page. 
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MISCELLANEOUS BUSHINGS ~Ykl~R 4 
Ref. Parts Amt. 
Na Na Description Kl 45 -~ Res. 

41 110009 Screw(M4-0.7X8) .  .  .  .  l .  l .  k+.z .  .  .  .  .  .  .  .  .  .  .  2 

42 000538 Washer.. .  l .  .  .  .  .  .  .  .  .‘7y-)~. . . . . . . . . .2 

43 3500205 Eye Guard Holder . . . . + . . . 7/r$ji-j-Z$. . . . . . . . 1 
44 170044 Screw(M4-(),7)(7) l .  .  l .  .  .  .  k *Q .  l .  .  .  l .  .  .  .  .  1 

45 000010 Conical Spring Washer l l l l l l Bl.t~~~Cy~~-~ l l l l l l l 1 
46 000663 Washer . . + . . . . . . . . . .7y.>~. . . . . . . . . .l 

47 000022 NUt...............~y~...........l 
48 3500206 Eye Guard. .  .  .  .  l .  .  .  .  .  .  7,q’;o’-r. .  .  .  + .  .  .  .  1 

49 110076 Screw(M3-O.jx6) l .  .  .  l .  l .  k ; i :Q.  .  .  a .  l l .  l e l 2 

50 3500208 Stopper Spring . l . s l l . l . x b y)<)$* . . s . l l l . 1 

* Ref. No. 1 to 40 l *o** See the preceding Page. 
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NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM 
Ref. Parts 
-& 

1 
2 
3 
4 
5 
6 
7 
8 l 

9 

10 

Na -- 
3500101 
300005 
120012 
160005 
160007 

3500104 
160001 

. . . . . . 
3260010 
0093090 

11 3100132 
12 3100122 
13 3100127 
14 110009 
15 3100123 
16 3500109 
17 160004 
18 001107 
19 3500111 
20 310100 

21 160003 
22 3500165 
23 3500166 
24 110022 
25 3500409 
26 3100241 
27 3139200 
28 110036 
29 3500167 
30 3 100245 

31 3109201 
32 3500419 
33 110012 

. 
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UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM +almGd-*aL)a# 6 
Ref. Parts 
Na Na -- 

3500051 1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

000989 
160005 
160007 

0092305 
3500054 
3100129 
3500056 
3260011 
3500069 

11 3500068 
12 3100275 
13 3100283 
14 3100127 
15 110009 
16 3500403 
17 3500060 
18 160004 
19 310101 
20 310099 

21 110012 
22 3500062 
23 3500064 
24 0093154 
25 . . . . . . . . 
26 160004 
27 3500072 
28 3500073 
29 3500076 
30 3500071 

31 3500070 
32 3500074 
33 3500075 
34 3500077 
35 006212 
36 3500079 
37 120049 
38 2100088 
39 3500066 
40 120013 

41 2100218 
42 000555 
43 120015 
44 3500065 
45 3500067 
46 000663 
47 3500278 
48 110104 
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Ref. Parts 
Na Na -- 
1 330017 

NEEDLE BAR MECHANISM &-Hwkm 7 
Amt. 

Description c% 45 Req. 
Seal plug.. s.. . . .‘. . . .s&. s.. . . . . . . . -1 

2 3500078 
3 3200111 
4 110035 
5-l 0093356 
5-2 0093357 
5-3 0093358 
6 ---- 
7 0093365 
8 001900 
9-l 3508002 
9-2 3508003 
9-3 3508004 

10 009142 

11 3500615 
12 110011 
13 160029 
14 3500091 
15 3200112 
16 0093212 
17 3500617 
18 130002 
19 3500616 
20 000309 

21 330000 
22 3200118 
23 3200116 
24 0093186 
25 009749 
26 3100338+ 
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PRESSER FOOT MECHANISM #aM 8 
Ref. Parts Amt. 
Na Na Description El 43 -- Req. 
1 0077270 Presser Spring Regulator l l l •)iBr;j’%~&Q l l l l l l l l 1 
2 000445 LockNut . . . . . . . . . . . .pyp+yj.. . . . . . . .l 
3 0065372 Presser Bar Spring(Outer) l l l l ~~$&~+(;k) l l l l l l l 1 
4 3500304 Presser Bar Connecting Bracket •@z@Z~+ l . l l l l l l l 1 
5 110031 Screw(M4-().7Xl2) s l .  .  .  .  .  .  k;itg. .  + .  .  .  .  .  .  .  .  1 

6 0093483 Presser Bar Guide l l l l l l l •fEfrz#$~fi. l . l l l l l l 1 
7 004441 Screw(ll/64-4()xl6) l .  .  .  .  .  .  k;i:$ .  .  .  t  .  .  .  .  .  .  .  2 

8 0060142 Presser Bar Spring(Inner) l ; l l fi~$&~;fc($$l) l l l l l l l 1 
9 3100110 presser Bar. .  .  .  l .  .  +. .  .  .  #lz#. .  .  .  .  .  .  .  .  .  .  1 

10 3100112 Finger Guard . . . . . . . . . . 74 '/s-)f- F . . . . . . . 1 

11 110002 
12 0093611 
13 3100310 
14 150001 
15 0020271 
16 110054 
17-1 3507050 
17-2 3507052 
17-3 3507054 
18 110004 
19 3107303 
20 3107304 

Screw(M3-0.5X5) l l .  .  .  .  .  s k ; f : v  l .  .  .  .  .  .  .  .  . -  .  1 

Oil Protector Ring l l l l l l l $i!@JY Y YY l l l l l l l l 1 
Collar(gXl7X7~) l .  .  .  .  .  .  sb7-e .  .  .  .  .  .  .  .  .  -1 

Screw(M4-0.7X4) .  .  .  .  .  .  .  .  k*-J:  .  .  .  .  .  .  .  .  .  .  .  2 

Thread Chain Cutting Knife l l l ?r/I>&y?? l l l l l l l 1 
Sc-ew(M3-0.5X3.5) l .  .  .  l .  .  k*v. .  .  .  .  .  .  + .  .  .l 

Presser Foot, C. Set(48) l l l l )91~(#H) l l l l l l l l l l 1 
It ,, (56) . . . . ,, . . . . . . . . . . 1 

(64) . . . . ,, 
Screw&3.5-0.6x8) l l l l l 

. . . . . . . . . .1 
. . & $ Q . . . . . . . . . . . l  

Presser Foot Spring(Left) l l l l /J\~s~~$(&) l l l l l l l 1 
Presser Foot Spring (Right) l l l /J$W=~~$ (&) l l l l l l l 1 

Zl......................................... 
22 . . . . . . . . . 

23 130016 
24 3107306 
25 110084 
26 000327 
27 260006. 
28 3500305 
29 . . . . . . . . . 
30 3500296 

31 170041 
32 3500300 
33 2100267 
34 160001 
35 3500293 
36 005650 
37 0068181 
38 3500294 
39 3500291 
40 000487 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Screw(M2,5-Os45x6) .  l .  .  l . . k+$?. . . . . . . . . . . 4 
Presser Foot Hinge Pin(56,64) l l #sL-‘JV~?O l l l l l l ‘0 1 
Screw(M3.5-0.5x4.2) .  . .  .  .  .  .  k$t l .  .  .  .  .  .  .  .  .  .  1 

LockNut .  .  .  .  .  .  .  .  .  .  .  .p~p-)-~b.. .  .  .  .  .  .1 

Adjusting Screw(1/8-44x9.5) l l EJ@$$g l l l l l l l l l l 1 
Cap.. . . . . . . . . . . . ..~~~~..........l 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Presser Foot Lifter l l l l l l l )Efll%Y l l l l l l l l l 01 

* Ref. No. 41 to 60 eo*** See the following Page. 
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PRESSER FOOT MECHANISM 
Ref. Parts 
a Na 
41 300005 
42 120010 
43 2110361 
44 2100194 
45 340003 
46 3500295 
47 120006 
48 000206 
49 110021 
50 3500299 

51 170038 
52 170009 
53 3100533 
54 120001 
55 3500292 
56 0063515 
57 000690 
58 0094390 
59 0095334 
60 001170 

Amt. 
Description u 63 Req. 

Washer............;r7~~~..........1 

* .Ref. No. 1 to 40 l **** See the preceding Page. 
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SPREADER MECHANISM 
Ref. Parts 
Na NCI 
1 3500081 
2 3500082 
3 160003 
4 3500084 
5 110009 
6 300006 
7 3100309 
8 000528 
9 100003 

10 3500086 

11 120013 
12 3160138 
13 0032646 
14 009604 
15 . . . . . . 4 
16 3100305 
17 160007 
18 0063051 
19 310094 
20 0063053 

21 0063056 
22 0063057 
23 009526 
24 3100307 
25 3109310 
26 110031 

. 

$6 ‘J % !b-/ Wi# 9 
Amt. 

Description P 45 . 
Spreader Eccentric, C. Set l l l fiJIz+izY(#&l) l l l l l l 1 
Spreader Eccentric l l l l l l l fstfi!Jz+-V> l l l . l l l l 1 
Screw(M5-().8x5) . . . . . . . .  k;i:-y . . . . . . . . . . . .  2 

Spreader Connecting Rod l l l l l fisig P y F l . l l l l l l l 1 
Screw(M4-().7x8) . . . . . . . .  k*g . . . . . . . . . . .  1 

Washer . . . . . . . . . . . .  .7y-‘~~. . . . . . . . .  .1 

Adjusting Lever Pin. l l l l l l a@jl.~~<-k~r/ l l l l l l l 1 
Washer ............ .7y-)-fr ......... .1 
Nut(M6-l.0). .......... -fy b ........... 1 
Spreader Adjusting Lever . l l l @!J%#jb~q- l l l l l l l 1 

Screw(MG-lx15) . . . . . . . . .  k$g. . . . . . . . . . .  1 

Driving Shaft . . . . . . . . . .  IL--,<&. . . . . . . . . .  1 

Collar(12x20x8mm) l l l l l l l ;try- l l l l l l l . l . . 1 
Screw(11/64-40x5.5) l l l l l l ~G$J: l l l l l l l . l l l 2 
................................ 
Rocking Arm . . . . . . . . . . .  ~~-,<$&S~~. . . . . . . .  1 

Screw(M(j-lx6) . . . . . . . .  . k$Q.  .......... 2 

Rocking Pin . . . . . . . . . . .  /b-,f@jl y> . . . . . . .  1 

Oil Wick(+3.3xlhm)* l l l l l r$s* l l l l l l l l . l l 1 
Spreader Bar .......... jb-/f$$. ......... 1 

Bushing Ring . . . . . . . . . .  yy2-=L!) ‘J$?. . . . . . .  1 

Collar(lOX18x’i’mm)~ l l l l l l J?J~- l l l l l l l l l 0 l 1 
Screw(g/64-4Ox4.4) . . . . . . .  k$Q. . . . . . . . . . .  2 

Spreader Holder: l l l l l l l l &!J&IL--I~~ l l l . 0 l . 1 
Spreader ........... .@v.&/b-)<. ....... 1 

Screw(M4-().7xl2) . . . . . . . .  k$Q . . . . . . . . . . .  2 
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LOOPER DRIVING MECHANISM Jb-/ Gft&M 10 
Ref. Parts 
& NO 

l-l 3109300 
l-2 3109302 
2 110020 
3 3100555 
4 110039 
5 300500 
6 3500175 
7 160024 
8 3500274 
9 110101 

10 0010017 

Amt. 
Description q 

45 Req. 

Looper(32,40,56,64) l . . l l l l /L-Y: l l l l . . l . l l l 1 
/I (48) . . . . . . . . . . . ,, . . . . . . . . . ..l 

Screw()ul3.5-0.6x(j) l .  .  .  .  .  .k$$?. .  .  .  .  .  .  .  .  .  .1 

Looper Holder. . l + . l . l . l /L-,I<+. . . . . . . . . . 1 

Screw(M3.5-0.6XlO) l 8 l l l l l k+g l l l l l l . l l l l 1 
Spacer(Fiber) l l l l l l l l l l 7(d-+J-(~~/f)f) . l l l 03 
Looper Bar Bushing(Left) . l l . IL-I~$$~YVZ(&) . 9 l . 1 
Screw(M6-lx8) .  l .  .  l l .  l .k; i tg. .  .  .  .  .  .  .  .  .  . 2 

Looper Thread Eyelet(Left) l l l /L-I<*%(&) l l l . l . l 1 
Screw(M3-0.5X3) .  l .  .  .  .  .  .  k*y .  .  .  .  .  .  .  .  .  .  .  1 

Bamboo Joint(I-4) . . . . . . . . ,<‘J?@+. . . . . . . . . 1 

11 3500426 Oil Tube(3X5XllOmm) l * l l l l ~~-I’IL?zL--~ l l l l l l l 1 
12 3100205 O-ring(Pl2) l l .  .  .  .  .  .  .  l .  0 l) >y. .  .  .  .  .  .  .  .  .  1 

13 3500179 Looper Bar Guide l l l l l l l . IL-I~$$&‘/~) F l l l l l l l 1 
14 3100157 S1ider.e. l .  .  .  .  .  .  .  .  .~5,(-Jt ’ .  .  .  .  .  .  .  .  .  .l 

15 3100158 Slider Holder l l l l l l l l l l ~y/fyl@{if-$= l l l l l l 1 
16 110005 Screw(M3.5-0.6xl2) l .  .  .  l .  .  k*v. .  l Y .  .  .  .  .  .  .  2 

17 3100159 Slider Presser .  .  .  .  .  l .  l .  ~7.f~fff3~~. .  .  .  .  .  .  -1 

18 160001 Screw(M4-0.7)(4) .  .  .  .  .  l .  .  k;icg .  .  .  .  .  .  .  .  .  .  .  1 

19 3500180 Thrust Washer l l l l l l l l l l ANTI bTj‘;)-Vy l l l l l l 2 
20 330016 SealPlug............~~.....‘...... 1 

21 3500177 Looper Bar . . . 4 . . . . . . . jl,-)<@. . . . . . . . . . 1 

22 3500178 Slide Block. s . . . . . . . . T ~74 )-Zytf y3 . . . . . . 1 

23 3500176 Looper Bar Bushing(Right) l l l l IL-I~#$?Y~~zL(&) l l l l 1 
24 110019 Screw(M5-().8x35) .  l .  .  .  l .  .  &;irQ. .  .  .  .  .  .  .  .  .  .  1 

25 300000 Washer.. .  l .  .  .  .  .  .  .  .  .TJI~\)~P.. . . . . . . . .2 

26 100002 Nut...............+\;)j............l 

27 3100150 Looper Rocker Connect ing Rod, C. Set IL-I~~%P Y K(@l.) l . 1 
28 i3100147 Looper Rocker Regulating Eccentric IL-I~$~@$s+-~z’J 9 l l . 1 
29 160003 Screw(M5-Oe8x5) .  l l .  -  l .  .  k*v .  .  .  .  .  .  .  .  .  .  .  1 

30 0065389 Roller Bearing l l l l l l 0. l l r -  Fjbd7 IJ  yy l l l l + 1 

31 3100149 Looper Rocker Connecting Rod l l ~L--)qafi@u Y r l l l l l l 1 
32 3100151 Looper Rocker Adjusting Pin l l l ~L--~trafI$@Wl$?#itZ”Y l l l l l 1 
33 340001 Spring Pin(Q1.5X4mm) l 9 l l l x7p!I>YzI”Y l l l l l l 01 
34 3500171 Looper Connecting Rod l l :*.* l l IL-I~P ‘i> p l l . l l l l . 1 
35 110043 Screw(M4-Oe7X14) l l l .  .  .  .  .  k;i:y l .  .  .  .  .  .  .  .  .  .  2 

36 120049 Screw(M4-0.7x 16) l .  .  .  l .  .  .  k;l;y .  .  .  .  .  .  .  .  .  .  .  2 

37 2110191 Connecting Rad, Swinqproof l l l &+Vlt:% . 9 + l l l . l . l 2 
38 3100142 Looper Driving Lever l l l l l l &--~Q/@@ij* l l l l . l l 01 
39 160024 Screw(M6-1x8) l l l .  .  .  .  .  .  k$Q m  .  .  .  .  .  .  .  .  .  .  2 

40 000637 Seal Plug. l .  .  .  .  .  .  .  .  .  .$j!j&. .  .  .  .  .  .  .  .  .  .  .l 

41 3500174 Looper Rocker Arm l l l l l l l l IL-I<@!I@ l l . l l l l + 1 
42 120013 Screw(M6-lx 15) .  .  .  l .  .  .  .  .  k ; i t - / ;  .  .  .  .  .  .  .  .  .  .  .  1 

43 3100146 Thrust Washer l l l l : l l l l l ~73 b Tjy->~ l l + l . l 3 
44 3100145 Thrust Roller Bearing l l l l l l x’~;c bdrg>$~+a * l l 3 2 
45 3500172 Looper Shaft l . . . l . . . . . &-,<itqfi. . . . . . . . . . 1 

46 000?40 SealPlug-. l -  l l .  .  .  l .  .s&. .  .  .  .  .  .  + 4 *  y b2 

47 000623 Gasket .  l .  .  .  .  .  .  .  .  .  .  . ,<y; IF- i / .  .  .  .  .  .  .  .  .  .  1 
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1’. FEED DRIVING CONTROL MECHANISM 
Ref. 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NQ 

3500147 
3500148 

120011 
3500149 
3500152 
3500154 
3200215 
3500146 
310096 

3500144 

Amt. 
Description 43 

Differential Feed Rocker Arm, C. Set z%!J ~$$j@(jQ!l) l l l l 1 
Req. 

11 2100249 Connection Bushing(Front) l l l l a;i$$Y !I ~3Ty*V3-(a;T) l * 1 
12 3500143 Differential Feed Bar Connection a;is!J !I r/p l l l l l l l l 1 
13 300000 Washer.. . s.. . +. +. . .7y-)q-. . . . . . . . . .2 

14 110046 Screw(M5-Oe8X12) .  .  l l .  l l .  k*g. .  .  .  .  .  .  .  .  .  .  1 

15 110021 Screw(M5-0.8x 18) .  .  .  .  .  .  .  .  k;icy .  .  .  .  .  .  .  .  .  .  .  1 

16 3500142 Connection Bushing(Rear) l l l l a;i;icg !I r/3Y’yV=1(@) l l 1 
17 3509004 Differential Feed Dog l l l l l l j$fj;E!I l l l l l + l l l l l 1 
18 3509005 Main Feed Dag l .  .  .  .  .  .  .  .  .  @%1) .  .  .  .  .  .  .  e .  .  .  1 

19 110004 Screw(M3.5-0.6x8) .  .  .  .  .  .  .  k+v .  .  .  .  .  .  .  .  .  .  .  2 

20 3500151 Linear Block l .  l .  .  l .  l . . IJ ~77~ y $’ l .  .  .  .  .  .  1 

21 3500150 
22 160001 
23 3500153 
24 0068202 
25 2100253 
26 3500155 
27 160007 
28 3500156 
29 2100267 
30 3500157 

31 340003 Knack Pin(Q5X20mm) l l l l l l Iy3lYp‘J* l l l l l l l l 1 
32 3500158 Differential Feed Lever(Right) l $$Qb~q-(&) l l l l l l l 1 
33 000690 Spring Pin(o4xlGmm) l l l l l l x-P!IYYY> l l l l l l l 1 
34 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
35 
36 
37 
38 
39 
40 

000010 
3500161 

190004 
3500160 
110045 

3101754 

Conical Spring Washer l l l l t l JJIl,1~;ic7y*Y~q l ‘* l l l . l 1 
LockNut . . . . . . . . . . . .~~p-J-~b.. . . . . . .1 
Screw(M6-lx8.5, M4.5-0.5~3) l •JJz;~:Y l l l l . l l . l . . 1 
Differential Feed Graduations l l ~$$JJEIJ&$$Z* l l l 9 l l l . 1 
Screw(M4-0.7)(12) .  .  .  l .  .  .  .  k$$J .  .  .  .  .  .  .  .  .  .  .  2 

Adjusting Screw. l l . . . . . . 7?>~~9 . . . . . . . . . 1 

41 2100264 
42 2100259 
43 001123 
44 0034293 
45 0020350 
46 000669 
47 000600 
48 005049 
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FEED DRIVING MECHANISM 
Ref. Parts 
& Na 

1 3500131 
2 120013 
3 3500130 
4 3500129 
5 160002 
6 3100195 
7 3100193 
8 3500128 
9 3100192 

10 3500105 

11 110009 
12 3100623 
13 3500127 
14 006212 
15 3100190 
16 3500162 
17 3500119 
18 160007 
19 3500411 
20 110030 

21 3201355 
22 0068202 
23 3500163 
24 3500124 
25 160004 
26 160005 
27 310096 
28 3500164 
29 000397 
30 3500113 

31 3500146 
32 0032867 
33 3500115 
34 3500114 
35 3500408 
36 3100231 
37 3500118 
38 3500122 
39 000750 
40 2020002 

* Ref. No. 41 to 69 l **** See the following Page. 

vc2100 



Ref. 
& 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

FEED DR IV I NG MECHAN ISM 
Parts 

NCl 
3500123 

110117 
3100214 

000199 
160006 

3500121 
3500120 
300000 
110118 

3500136 

Zk’J## 12 
Amt. 

Description P 45 Req. 
Main Feed Bar Driving Shaft Lever@~~$#j$ij l l l l l l l l l 1 
Screw(M5-0.8xg.5) .  l l l l l + k;icg. .  .  .  .  .  .  .  .  l .  1 

Linkpin l l l .  .  l l l l l l .l)‘/$~f’/e l .  l .  .  .  .  .l 

Oil Wick(2.3X2.3x13mm) l l l l ti$$ l l l l l l l l l l l l 1 
Screw(M3-0.5)(4) .  l .  l .  l l .  k;i:g. .  .  .  .  .  .  .  .  .  .  1 

Main Feed Bar Connection l l l l $$$s!I !I ‘J3 l l l l l l l l 1 
Connection Bushing l l l l l l l @$$!I !J Y3-f‘y*V~ l l l l 1 
Washer.............7~.~~..........1 
Screw(M5-0.8x22) .  .  .  .  .  l l .  h$g. .  .  .  .  .  .  .  .  .  .  1 

Adjusting Screw Stopper l l l l l $$YZEIj$?;i:*J:X b y~f l l l l 1 

51 
52 
53 
54 
55 
56 
57 

Ei 
60 

160000 Screw(M3-0,5X3) . . . . . . . .k*$. . . . . . . . . . -1 

3500133 Main Feed Bar Adjusting Screw l l %!J?$i@$%$g l l l l l l l l 1 
100067 LockNut . . . . . . . . . . . .~~$~j-~b.. . . . . . .l 

0020551 O-ring(p5) l .  .  .  l l l .  .  .  .  Ol) y$f.  .  .  l .  .  .  .  .  -1 

3500132 Main Feed Bar Bracket l l l l l l %!I TY)fy b l l l * l l l l 1 
3500138 Main Feed Lever Shaft (Right) l l $$s!I b~q-&(&) l l l l l 1 
3500126 Connecting Shaft l l l l l l l 9 ~&!$$& l l l l l l l l l l l 1 
3240072 Spring . l l . . l l l l . . . .)<;t.. . . . . . . . . . .1 

340003 Knack Pin(o5x20mm) l l l l l l 1 y$‘VY l l l l l l l l l 2 
3100104 O-ring(pl6) l .  .  .  l .  .  .  .  .  .  0 IJ  ‘/Te .  .  .  .  .  .  .  .  .  1 

61 3500137 Main Feed Lever Shaft (Left) l l l @s!I L/I~-&(E) l l l l l 1 
62 3500139 Main Feed Lever. .  .  .  .  .  .  l .  sg 1 / /<- .  .  .  .  .  .  .  .  ..l 

63 110013 Screw(M4-(),7x8) .  l l .  .  l .  .  k+Q. .  .  .  .  .  .  .  .  .  .  1 

64 3500141 Main *Feed Graduat ions l l l l l l -;E!l Ei &@E l l l l l l l . l 1 
65 009749 Screw(M4-0.7xl6) .  -  l . ;  .  .  .k ;1 :$ .  .  .  .  .  .  .  .  .  .  .  2 

66 0020350 Main Feed Lever Stopper l l l l l s!I 1/1q-X b yxq l l l l . 1 
67 000669 Washer . . . . . . . . . . . ..7~~~~..........1 
68 000600 Spring Washer l l l l l l l l l l XY!J \J3*7 yQ* l l l l l 1 
69 005049 Screw(M5-().8)(8) .  l l .  .  .  l .  k$Q. .  .  .  .  .  .  .  .  .  .  1 

* Ref. No. 1 to 40 l **** See the preceding Page. 

vc2100 



13 

P *. 7---@b* /e 

10 6-A i 
/ 

:  -- - ; 34 -37 
,  

26 



LUBRICAIING MECHANIM 
Ref. Parts Amt. 

Na 

i 
3 
4 
5 
6 
7 
8 
9 

10 

Na 
3500412 

110012 
0032518 
3500402 
3100370 
000425 
000234 

0031831 
3500229 

110045 

11 3100061 O-ring(P42) l l .  .  .  .  .  .  l .  .  OlJr/y. .  .  .  .  .  .  .  .  .l 

12 3100345 Oil Filter l l l l l l l l l l •$~IL~~/L~T l l l l l l l 1 
13 3100329 Oil Filter Connector l + l l l l &~IL~~AY$~#I&+ l l l l l 1 
14 3200237 Feit -  l l - .  - .  .  .  .  l .  .  .7rjpb.. .  .  .  .  .  .  .  .1 

15 3200236 Suction Pipe l l l l l l l l l .  P$Q<dy. .  .  .  .  .  .  .  I  1 

16 0093617 Suction Pipe Bushing l l l l l l P@AAd?/7‘,jr-)~. l l . + . 1 
17 3200238 Oil Tube(3x5x44Omm) l l l l l .$/~ILA~Y* l l . l l l l 1 
18 0010017 Bamboo Joint (I-4) l l l l l . . . .$>y#+ . . . . . . . . . 2 

19 3500422 Oil Tube(Long), Complete Set l l $fi&ijA~‘p(~)(#j.) l l l l . 1 
20 3400261 Oil Tube(4x6x500mm)* l l l l •&~ILI~~‘?= l 0,. l 4 . l 1 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

. 

3100371 Oil Tube Joint, Two Way l l l . l jZj~$$j#$+ l l l l l l l l l 1 
3100332 Oil Tube(4X6x37mm) l l l l l .+/I/LA~~ l l l l . . . . 1 
320008 Fitting Stud(Short) l l l l l l l @@-HILF (@) l l l . . . 4 

3’50 0423 Oil Tube(Middle), Complete Set l @*&iIA~-P(+)(#$L) l l . l . 1 
. . . . . . . . . . . . . . . . . . . . . . . . . . ..~~~~*~***~** 
3500415 Oil Filter Screen l l l l .  + .  l j&jji#J. .  .  .  .  .  .  .  .  .  .  1 

3500424 Oil Tube(4x6x19Omm) l l l l l •xj-~&~~/f/p. l l l l l l l 1 
320009 Fitting Stud(Long) l l l l l l l @~&~-iJi’+~ (e) l l l l l l 1 

3100356 Oil Tube(Short), Complete Set l l #$*j@A-q’/p(&) (#&t) l l l l l 1 
3100331 Oil Tube(4X6x31mm) l l l l l l xJ-/I&Aq’Y= l . l l s l l 1 

31 3500418 Oil ing Shower 0 l l l l l .  .  .  l #@@-3-y 7 .  .  .  .  .  .  .  .  .  1 

32 3500410 Draining Felt l l l . l l l l l . #$Q~x& b . l l l l l l l 1 
33 3500404 Draining Pipe l l l l l l .  .  l .  $&$jj~$,f’~. .  .  .  .  .  .  .  .  1 

34 110013 Screw(M4-0.7x8) l l l l l l .  l k* t  .  .  .  .  .  .  .  .  .  .  .  1 

35 3500425 Oil Tube(4X6x350mm) l l l l l •&/II~A/~‘Y’* . l . l l . l 1 
36 3150143 Oil Pump, Complete Set l l l l l $>7p(#$i) l l l l l l l l l 1 
37 0030711 Oil Pump Driving Worm Gear l l 0 Qjs-Aq7 l l l l l l l l 1 
38 160001 Sc*ew(M4-(),7X4) l l l l l l .  .  k ; i :Q.  .  .  .  .  .  .  .  .  .  .  2 

39 120013 Screw(MG-lx 15) l l l l l l l .  .  k;i;$ .  .  .  .  .  .  .  .  _. .  .  2 

40 000567 Seal l l l l .  .  l l .  . , .  .  .  .l<‘j,*>. .  .  .  .  .  .  .  .  .l 

41 100004 Nut. . . . . . . . . . ? . . :; .,Tyb. . . . . . . . . . .1 
42 3150151 Oil Nozzle for Worm Gear l l l .#..j@A~.Y’* l l l l . l l l 1 
43 3100330 .Oil Tube Stay l l l l l l l l l l $,d~tA/r’Y’zs . l . l l . 1 
44 3500236 Dust Proof Plate l l l l l l l l BS+& l l l l l l l l l l . 1 
45 3500006 Oil Sight Gauge l l l *  l .  .  l l $djb$?-g .  .  .  .  .  .  .  .  1 

VC2700 
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+PULLER MECHANISM EXCLUSIVE PARTS(l)- I7-#B@HBn(l) 14 
Ref. Parts 
Na Na - - 

3100625 1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

120019 
000779 

3100006 
3100607 
3100604 

160007 
0065398 

009604 
3100626 

Amt. 
Description q 

43 Res. 

Upper Feed Roller Shaft Bracket*b~-7@7‘7?y b l l l 01 
Screw(M6-lx 18) .  l -  .  .  .  .  .  .  k;i:g .  .  .  .  .  .  .  .  .  .  .  4 

KnockPine .  .  l l l .  .  .  .  .  •]~~~“>. .  .  .  .  .  .  .  .2 
Seal plug -  .  .  .  .  .  .  .  .  .  .  .  s&. .  .  .  .  .  .  .  .  .  .  .1 

Roller Shaft Bushing(Right) l l l L,ri--y&lfy-)~(&) l l l 1 
Upper Feed Roller Shaft Lever l l Jx~-7#i&j$j l . l l l l l l 1 
Screw(Mfj-lx6) . . . . . . . . . k$g. . . . . . . . . . . 2 

Collar(14X22XlOmm) l l l l l l aJs-- l . . . l l l l l l l 1 
Screw(ll/64-40X5.5) l l l l l l ~T$Y l l . l l l l . . l . 2 
Roller Shaft Bushing(Left) l l •Jz~--7&7~~>7-(~) l . l 1 

11 0065395 Oil Seal . - s . . . . . . . . .pj-~&~-&. . . . . . . -1 

12 3100605 Upper Feed Roller Shaft l l l l l J~P-?$& l l l l l l l . l 1 
13 ---- See page 16. . l . . . . . . . . lS&-*J:s,jl$. . . . . . , . - 

14 3100608 Upper Feed Roller Lever l l l l l 1~---71/)3-- l l l l l l . 1 
15 120012 Screw(M6-lx20) .  l l .  .  .  .  .  .  k$-y .  .  .  .  .  .  .  .  .  .  .  1 

16 0065401 Upper Feed Roller Lever Pin* l •~P-~~/I$-YY l l l l 01 
17 000613 Washer . . . . . . . . . . . . .7y.)y. . . . . . . . . -1 
18 000306 NUt...............+\;)b...........2 
19 3501281 Upper Feed Roller Lever Rod l l l LP-~~/I~-P y F l l l l 1 
20 240010 Screw(l/4-4()Xll) . . . . . . . . k*2J . . . . . . . . . . . 1 

21 310063 ()ilWick. l l .  .  .  .  .  .  .  .  .@x . .  .  .  .  .  .  .  .  .  .  .l 

22 0032921 Upper Feed Roller Driving Rod PinJzm-rP y KV’r/ l l l l l 1 
23 160001 Screw(M4-Oe7X4) .  s .  .  .  l .  .  k ; i :Q.  .  .  .  .  .  .  .  .  .  .  1 

24 3100602 Upper Feed Roller Driving Rod l l 1p-7~ y f= l l l l l l l 1 
25 3100192 ,Retaining Ring l .  .  .  .  .  l .  l x b y yy >/f‘ .  .  .  .  .  .  .  1 

26 3100623 Roller Bearing l l l -  l l l l l r -  p&47 9 r / f l  l l l l l 1 

27 3100603 Upper Feed Roller Regulator, C. Set_l-~-7ZH&‘Ti~($H) l l l l 1 
28 3100601 Upper Feed Roller Eccentric l l l ~P-~z+-&Y l l l l . . 1 
29 3100600 Upper Feed Roller Regulator l l l ~u---~ZJ@j?~ l . . l . l l 1 
30 160003 Screw(M5--0,8x5) . . . . . . . . k+g . . . . . . . . . . . 2 

31 190007 Adjusting Screw(M5-0.8X6) l l l ZG%@;i:-Y l l l l l l l l 4 l 1 
32 120008 Screw(M4-Oq7X8) a l l l l l l l k$ty l .  .  .  .  .  .  l l l .  1 

33 300045 Spacer . . . . . . . . . . . . .x&-y.. . . . . . . . .1 

34 3100636 Upper Feed Roller Shaft Bracket, C. Set 1~--7Q11$~1(#) l l l l 1 

(:&) -7Py--&Y#$(#&l)o)Parts No. l ** 3500695=3100636+3500697+3500699 
Note:Parts No. of Puller Mechanism, C. Set l -* 3500695=3100.636+3500697+3500699 
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' ' PULLER MECHANISM(2) 

25 

35 40 
34 \ \ 

36 

RUBBER ROLLER 

t6 EXTRA PARTS Ac, 

53 51 

53<;+?g-;y&/ *, L6b ..“) / - @- -. - - - - _ _ w - _ _ _ _ _ - _ _. A e’ 
47 1’ .- <- 

; 50 
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+PULLER MECHANISM EXCLUSIVE PARTS(2) ~;ps-~~ssa3a(2) 15 
Ref. Parts Amt. 

Na Na Description - - $J 2% Req. 
--_- See page 16. l . l l . l l l l l 16&-9@)# l l l s l . . . . 1 

2 
3 
4 
5 
6 
7 
8 
9 

10 

3100611 
120012 

3100612 
120008 

3100613 
160007’ 

3200133 
180005 
160001 

11 160003 
12 0060056 
13 2100902 
14 3501270 
15 3100616 
16 0065414 
17 0065421 
18 3501283 

20 3501284 

21 110002 
22 110097 
23 3501282 
24 3501280 
25 130003 
26 3501276 
27 3501272 
28 3501271 
29 160005 
30 3501275 

31 3501290 
32 007621 
33 3500697 
34 3501260 
35 000487 
36 3501252 
37 0060056 
38 160000 
39 3501251 
40 160003 

* Ref. No. 41 to 53 l **** See the following Page. 
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+PULLER MECHANISM EXCLUSIVE PARTS0 15 TY43HmsH3~‘a2) 
Ref. Parts Amt. 
Na Na Description l% 4% - - Res. 

41 3501250 Lower Feed Roller Bracket l * l •7;u-7T7+~ b l l l * 01 
42 120041 Screw(M6-lXl2) s s s s s s s s s h*v s s s s s s s s s s s 2 
43 000779 Knackpins s s s s s s s s s s ./y3jf’~. s s s s s s s -2 

44 3501295 Upper Feed Roller(Rubber) l l l l Jzm--7(-1‘h) l l l l l l l 1 
45 3501265 Lower Feed Roller(Rubber) l l l l Tp-y(=i‘A) l l l l l l l 1 
46 3500698 Supplementary Roller, C. Set l l %E%p-T(@l) l l l l - - l 1 
47 3501253 Supplementary Roller Support l •#~~P--~I$?~#E l l l l l l 1 
48 000538 Washer l .  .  l .  l l l .  l l l .7~%)*. .  .  .  .  .  .  .  l -2 
49 110009 Screw(M4-(),7X8) 0 0 0 0 0 0 0 0 k*g 0 0 0 0 0 0 0 0 0 0 0 2 

50 3501122 Supplementary Roller l l l l l l #jE&u--7 l . l l l l 0 l 0 1 

51 0065436 Supplementary Roller Stay(A) l l $j#j&~--?%~(A) l l l l l 1 
52 0065437 Supplementary Roller Stay(B) l l j$jl$!j~-YZz(B) l l l * l 1 
53 110030 Screw(M3-0,5X2,6) s s s s s s s k+.y s s s s s s s s s s s 4 

* Ref. No. 1 to 40 l **** See the preceding Page. 
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+PULLER MECHANISM EXCLUSIVE PARTS(3) 
Ref. Parts Amt. 
& Na Description c% 43 Req. 

1 0065381 Upper Feed Roller Lifter(Right) l JzP’---Y@!#(&) l 0 l l l l 1 
2 110009 Screw(M4-Oe7X8) l l l l l l l l &;irv l l l l s l l l l l l 2 

3 000538 Washer l .  -  l l l .  .  .  l l l *7y.>+. . . . . . . . . .3, 
4 000334 Nut...............-)-Yb...........2 
5 0034979 Flexible Wire Clamp Bushing l l l 7~Pti%T~~Vz l l l l l 2 
6 006075 Screw(ll/64-4()X6) l .  .  l l l l k$v l l .  .  .  l l .  .  .  .  2 

7 0067126 Lifter Connecting Plate l l l l l Jx~-Y#~Y&$$#E l l l 0 l 1 
8 0065374 Upper Feed Roller Lifter(Left) l +t~-3&!#(&) l l l l l l 1 
9 0065375 Upper Feed Roller Lifter Pin l l ~D-~@YY? l l l l l l 1 

10 0095027 Retaining Ring l l l .  l .  l .  .  x b yylJ >$f l .  .  l l l l 2 

11 0065376 Lifter Connecting Plate 9 l l l l lzP-7irj!3!J . l l + l 0 l l 1 
12 006038 Screw(3/16-32x2.2) l .  l l .  .  .  kp$v .  .  .  l + .  .  .  .  .  .  2 

13 0065407 ‘Roller Press Bar Bracket l l l l Jz~--~~z@#J~~= l l l + l 1 
14 005650 Screw(M5-0.8xl4) .  l .  .  .  l l .  k*-y.  .  .  .  .  .  .  .  .  .  .  1 

15 0065402 Lifting Lever Sleeve l l l l l l JzP-~LI~-.X~~---/ l l l 1 
16 006411 Screw(11/64-40x5.5) l l l l l l k;f:g l l l l l l l l l l l 1 
17 000340 Nut.. . . . . . . . . . . . . .pypt-f-yb. .‘. . . . . .1 
18 009931 Stop Screw(11/64-40x26) l l l l X b y.q=$Q l l l 0 l . l l 1 
19 3100614 Roller Press Spring l l l l l l l JzP--~#JsIQ;~C. l l l l l l 1 
20 3100610 Upper Feed Roller Bracket l l l •JzP-YY~?Y t- l l l l 01 

21 009753 Screw(M&lx35) l l l l l .  .  .  l k~$g .  .  .  .  .  .  .  .  .  .  .  2 

22 000779 Knockpine l l l l l l l .  .  .  •)y$~v>. .  .  .  .  .  .  .  .2 

23 0065405 Roller Press Bar Bushing(Upper) l JIP-~#z#$=~Y%VZ(-~) l 1 
24 160007 Screw(M6-lx6) l l l l l l l l l k;jcQ .  .  .  .  .  .  .  .  .  .  .  1 

25 3100609 Roller Press Bar Bushing(Lower) l 1~-3#r=@#Yy~V=r(7;) l 1 
26 0065404 Upper Feed Roller Press Bar l l : lzt2-7#+$* l l l l l l 1 
27 0034117 Retaining Ring .  l l l l l l .  .  x j. y yl) ‘~3” l .  .  .  .  .  .  1 

28 000690 Stoppin l l l l l l l l l l l l ~~ysf~i/. l l l l .  .  .l 

29 000613 Washer . . . . . . . . . . . . . r ?~~~~ . . . . . . . . . . l  

30 0067111 Upper Feed Roller Lifting Lever l +j$j$jV l l l l l l l l l l l 1 

31 000487 Corrugated Washer l l l l l l l •$$%$7y\V~ l l l l l l l il 
32 170008 Screw(M6-lxg) l l l l ’ .  -  .  .  l k$g l l .  .  l .  .  .  .  .  .  1 

33 3500699 Upper Feed Roller Bracket, C. SetkP-3773-y b($JjL) + l . 1 

(&> Ref. No. 33 0 Part No. 3500699 1$114d--V~? Ref, No, 13 Eotl5d-V~r, 
Ref.No. 1 OI$@&&-%~t~ Part No.TT, 

Note:Part No. 3500699 of Ref No. 33 contains the part numbers of’Ref. No. 13 
on page 14 and Ref. No. 1 on page 15. 

VC2700 
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VG2 7 0 0-ODOL, IIODS, IlClDSl, OKK! 

IIUCIL nons, oolls1, lJrlos2 

L 

r 
VG2 70 0-!JUDM, InaS, nnosl, 11oos2 
2 Needle 

3-1 
3-2 

llolls, lloos1, lloos2 UIIOM 

EXTRA PARTS Fabric Edge Guide for bottom hemming #W%@WHiZ%5! 

15 
17 

8 

VG’ 2100 - - 

2-7 

18 



VG2700 EXCLUSIVE PARTS 
Ref. Parts 
Na Na 
l-l 3508007 
172 3508008 
2-l 3508012 
2-2 3508062+ 
2-3 3508063+ 
2-4 3508064+ 
2-5 3508067+ 
2-6 3508068+ 
2-7 3508069+ 
3-l 0093351 
3-2 0093352 
4-l 3507000 
4-2 3507002 
5 110004 
6 3107303 
7 3107304 
8 130016 
9 3107306 

10 110084 

11 000327 
12 260006 
13-1 3508011 
13-2 3508060+ 
13-3 3508061+ 
13-4 3508065+ 
13-5 3508066+ 
14-1 3508000 
14-2 3508001 
15 3100630 
16 009 5367 
17 004182 
18 3100631 
19 0094615 
20 001228 

(56L). . . . . . . . ,, . . . . . . . . . . . .l 

Stitch’blate(48’S) l l l l l l l ;$#& l l l l l l 0’ l l l l l 1 
IJ (48Sl) . . . . . . . J, . . . . . . . . . . . .l 

IJ (56Sl) . . . . . . . J, . . . . . . . . . . . .l 

IJ (64Sl) . . . . . . . J, . . . . . . . . . . . .l 

IJ (48S2) . . . . . . . J, . . . . . . . . . . . .l 

IJ (56S2) . . . . . . . J, . . s . . . . . . . . .l 

(64S2) . . . . . . . J, . . . . . . . . . . . .l 

Needle’klamp(32) l l l l l l 
. .$#J j+ . . . . . . . . . . . l  

(40) . . . . . . . . J, . . . . . . . . . ..l 

Press:r Foot, C. Set (32) l l 
.  +p(#~). .  .  .  .  .  .  .  .  .l 

(40) . . . . 

Screw(k.5-0.6XG l l l l l 

J, . . . . . . . . ..l 

. . t i * + . . . . . . . . . . 1  

LockNut . . . . . . . . . . . .pyg-)-/r), . . . . . . . .1 

Adjusting Screw(1/8-44x9.5) l l J.Ix$$ l l l l l l l l l . l 1 
Stitch Plate(4OS) l l l l l l l l $-l-#!Z* l l l * l l l l l l l 1 

IJ (32sl) . . . . . . . ,, . . . . . . . . . . . .1 
IJ (4OSl) .  .  .  .  .  l .  J ,  .  .  .  .  .  .  .  .  .  .  .  .l 

IJ (32s2) . . . . . . . ,, . . . . . . . . . . . .1 
(4Os2) . . . . . . . ,, . . . . . . . . . . . .1 

Stitch’blate(32M) l l l l l l 
.  . # . g f . .  .  .  .  .  .  .  .  .  .  .l 

(4OM)..... .  .  .  J ,  .  .  .  .  .  l .  .  .  .  ..l 

Fabric ‘kdge &iie(Left) l l l 
.  .-jjz~(~). .  .  .  .  .  .  .  .  .l 

Fabric Edge Guide Chip l l l l l ZBTy/p l l l l l l l l l 1 
Screw(3/32-56x2.5) . . . . + . . _Ltr;it‘J:. . . . . . . . . . . 1 
Fabric Edge Guide(Right) l l l l Z%(;fr) l l l l l l l l . l 1 
Fabric Edge Guide(Left) l l l l l Z%(Z) . . l l l l l . . l 1 
Screw(3/32-56x3.2) l .  .  .  .  .  .  k$g. .  .  .  .  .  0 .  .  .  .  1 

vc2700 
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VG2700-CKKIO-WFl 

/ / 
18 : 

17 o' 
-8 

14 



VG27004G00-WFl EXCLUSIVE PARTS ?fI~~I~@maap 18 
Ref. Parts Amt. 

Na Na Description F1 65 - - Req- 
1 3500297 Presser Spring Regulator l l l l @rgj$@$\Y l l l l l l l 01 
2 3200132 Presser Bar Spring(Outer) l l l l @s#~q+((;k) l l l l l l l 1 
3 3101315 Presser Bar Stopper l l l l l l l @z@TZ by~q l l l l . l l 1 
4 000538 Washer .  .  l l . . . . . . . . . 7~.2~. . . . . . . . . -1 
5 004440 Screw(11/64-4OX8.3) l l l l l l k+Y l l l l l l l l l l l 1 

6 0093480 presser Bar l l .  .  .  .  + .  .  .  .  #fs#. .  .  .  .  .  .  .  .  .  .  1 

7-l 3107277 Walking Foot, C. Set(48) l l l l QzI---+YT#I(#&,) l l l l 1 
7-2 3107270 Jl t/ (56) l l l l 

I t  IJ  l l l -1 

7-3 3107275 ft If (40)(2 Needle) IJ fl u*&H l 1 

7-4 3107280 (64) (Extra) l 
I f  

t /  GM%> -  1 

8 16 0 0 0.1 Screw(M4-O.‘IX4;1 l l l l l l 

9 100052 
. .&&$L. . . . . . . . ; . l  

Nut.. . . . . . . .,. . . . . .Tyb.. . . . . . . . . .l 
10 3207148 presser Foot Spring l l l l l l l @JsI<;~C l l l l l l l l l l 1 

11 100020 
12 000665 
13 100057 
14 3207146 
15 160025 
16 0060270 
17 160001 
18 3107303 
19 3107306 
20 110084 

Nut(M4-0.J) . . ,. . . . . . . . . -fy b . . . . . . . . . . . 1 

Washer . . . . . . . . . . . . .7y*;/y. . . . . . . . . -1 
Nut(M4-0.J) . . . . . . . . . . . j-y b . . . . . . . . . . . 1 
Adjusting Screw l l l .  .  .  .  .  .  sB$CJ,. .  .  .  .  .  .  .  .  .  1 

Screw(M3-0.5x6) l l .  .  .  .  .  .  k;i:y l + .  .  .  .  .  .  .  .  .  1 

yokepin l .  l l l l .  .  .  .  .  .#~3-3~‘\~. .  .  +. .  .l 

Screw(M4-0,7)(4) l l .  .  l .  l l JJ-;ity l .  .  .  .  .  .  .  .  .  .  2 

Presser Foot Spring(Left) l l l l IJ\)S~SIY$(T!Z) l l l l l l l 1 
Presser Foot Hinge Pin l l l - l l )Efi~eS9Yp\J l l l l l l l 1 
Screw(M3-0.5X4.2) l l l l l l l k*g l .  .  .  l l l l l l l 1 

21 3107273 Fabric Presser(width 6.2mm) l l •#fjfl~ l l l l l l l * . l l 1 
22 001228 Screw(3/32-56X3.2) l l l l l l .  k$y l l l l l l l l l l l 2 

23 3110201+ Spacer(Extra Parts) l l l l l l l Z~----!?(%~%!&) l l l l l 1 
24-1 3107272 Fabric Presser(width 3.lmm) l l l ;ffi#~ l l l l l l l l l l * 1 
24-2 3107274 It (width 12.6mm)(Extra Parts)$@j?z(%%$&!&) l l 1 
24-3 3107285+ JI (width 37.2mm)(Extra Parts);ffi#s(!&%%) l l 1 

(&) L a>@#&VG2700-14OL-WFl, 148L-WFl , 156L-WFlKtT, No. 3107272a>~~l;d~l~L\-cL\a~, 
Note13107272 Fabric Presser is included in this model VG2700-140L-WF1,148L-WFl, 

156L-WFl . 

VG2700 
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+VG2703 EXCLUSIVE PARTS(l) 
Ref. Parts 
Na NCl 
1 3502003 
2 3502010 
3 3502007 
4 3502012 
5 140019 
6 3502006 
7 009932 
8 005554 
9 3502013 

10 3500223 

Description 

Slide Cover l l l l l l l l l l l 
R!)@. . . . . . . . . . .l 

Felder Support l l l l l l l l l 
~#g~~..........l 

Folder Support Fixing Plate l l l 

Screw(M5-0.8X14) l l l l l l l l 

mJ$“” l l l l l l l -1 

.  .  
.  .  .  .  .  .  .  .  .  .  .  02 

Folder Clamp l l l l l l l l l l 
~jgqj$-j-@...*.....l 

Screw(11/64-40x4) l l l l l l l 
&++..........2 

Screw(7/32-32X6.5) l l l F l l l 
&$$...........l 

Eye Guard. .  l .  .  .  .  .  l .  .  .  7dS-jz.. . . . . . . .l 
Front Cover Hinge l l l l l l l l 

~~~;o,S-~~$L l l l *  1 

11 110016 Screw(M4-0.7X14) l l l l l l l l 

12 170001 Screw(M4-0.7X8) l l l l l l l l 

13 300100 Conical Spring Washer l l l l l l 

14 160001 Screw(M4-0.7X4) l l l l l l l l 

15 3502004 Front Cover(Lower) l l l l l l l 

1.6 110045 Screw(M4-0.7X12) l l l l l l l l 

17 000015 Nut. .  .  .  e .  .  .  .  .  .  .  .  .  .  

18 330011 Seal Plug. .  .  .  .  .  .  l .  .  .  .  

19 0096277 Fabric Slide Plate l l l l l l l 

20 000426 Washer .  .  .  .  l l .  .  .  .  l l l 

21 110103 
22 3502009 
23 130002 
24 3502008 
25 110050 
26 3200033 
27 3502011 
28 110048 
29 000505 
30 3502005 

Screw(M5-0.8X8) l l l l l l l l 
~$3 ......... ..l 

Cloth Plate(Front) l l l l l 0 l 9PAi;P1/-l+#)* l l * *l 
Screw(M3-0.5X6) l l l l l l l l 

Jj-$9 ........ ...2 
Supplementary Plate l l l l l l l 

Screw(M3.5-0.6X4.5) l l l l l l 

+#@F ........ ...’ 
........... 

............... 
02 

Seal plug .  .  .  .  l .  l l l l l 4 gg. .l 
Tape Guide l l l l l l l l l l l ~7-y-$/f~. ...... .l 
Screw(M4-().'/xlO) . . . t . . . . k;i:y. . . . . * . . . . . 2 
Spacer . . . +. .;. . . . . .x&--*. . . . . . . . . .2 

Front Cover (Upper) l l l l l l l ~~~H+~F-I$--(JI) l l l l l + 1 

31 3502015 
32 110094 
33 3500233 
34 007627 
35 110002 
36 190078 
37 390173 

Dustproof Cover(Sponge) l l l l l wj’@&~~-(X$‘J*~i’) l l l l 1 
Screw(M4-fje’/x6) . . . . . . . . &+v + . . . . . . . . . .2 
Thread Take-up Cover(Front) * l l k.&k13-($j) l l l l l l l 1 
Screw(M4-().7x6) . . . . . . . . k;i:g . . . . . . . . . . . 2 
Screw(M3-0.5)(5) .  .  a + .  .  .  .  kj$;i;. .  l .  .  .  .  .  .  .  .  1 

S.crew(M4-0.7X5) .  .  .  m  .  .  .  .  /$$$j.*$y .  .  .  .  .  .  .  .  2 
Caution Label l .  .  .  .  .  .  .  -  .  ;&&S~&/L. .  *  .  .  .  .  -1 

Folder(for Type P) l l * l l l l z%(P) l l l l * l l l l l 1 38-1 0093241 
38-2 0093242 
38-3 0093243 

45 Req. 
1%(#@ l .  l .  .  .  1 

Ji ( Jf Q) . . . . . . . ,, (Q) . . . . . . . . . .l 

II ( II R) . . . . . . . ,, (R) . . . . . . . . . .l 



20 
VG2703 (2) 

VG2703-146M, 156M, ‘164M 

10-1 
10-2 
10-3 

VG2703-132M, 140M(2 Needle) 

vc2700 



+VG2703 EXCLUSIVE PARTS(2) $fI=EfM$UWW% (2) 2 0 
Ref; Parts Amt. 

Na Na Description q 
35 Req. 

- - 

l-l 3207155 Presser Foot, C. Set(48) l l l l @z%:* l l l l l l 1 
l-2 3207156 JJ JJ (56) . . . . ,J . . . . . . . . ..l 

l-3 3207157 (64) . . . . 
2 001186 Screw(9?64-40x 7.‘;) l l l l l 

. . . . . I . . . .l 
.  .&$. .  .  .  .  .  .  .  .  .  .l 

3 009 1725 Presser Foot Spring l l l l l l l IJL~zA$ l l l l l l l l l 1 

4 005133 Screw(1/8-44x4.5) . . . . . . . J&$$? . . . . . . . . . . . 1 
5 000220 LockNut . . . . . . . . . . . .py3-fyp.. . . . . . .l 
6 003300 Adjusting Screw(1/8-44X 15) l l l ZEJ%;i;r-J: l l l l l 9 l l l l 1 
7 009 1696 Presser Foot Hinge Pin l l l l l @sIL>-~VY l l l l l l l 1 
8 3207160 Tape Guide . . . . . . . . . . . yj--/p-#,f l? . . . . . . . . 1 
9 001230 Screw(3/32-56)(3.8) l l l .  .  .  .  k$t.  .  .  .  l .  .  .  .  l l 1 

10-1 3508051 Stitch Plate(48M) l l l l l l l l &#Z* l l l l l l l l l l l 1 
10-2 3508052 It (56M) . . . . . . . . ,, . ., . . . . . . . . . . 1 
10-3 3508053 II (64M). . . . . . . . ,, . . . . . . ; . . . . . 1 

11 3509001 Main Feed Dag .  .  .  .  .  .  .  .  .  .  @sg .  .  .  .  l .  .  .  .  .  .  1 

12 3509000 Differential Feed Dog l l l l l l @j%!J l l l l l l l l l ; 01 
13-1 3207150 Presser Foot, C. Set(32) l l l l @~($&l.) l l l l l l l l l l 1 
13-2 3207151 (40) . . . . . . . . . . . . . .l 
14-1 3508049 Stitch’blate(32M;= l l l l l 

.  .&g.. .  .  .  .  .  .  .  .  .  .l 

14-2 3508050 ’ II (4OM) . . . . . . . . ,, . . . . . . . . . . . . 1 

vc2700 
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VG2708-WFfJ 
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7 

d 6 
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+VG27O&WFE EXCLUSIVE PARTS - 
Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3500297 
3200132 
3101315 

000538 
004440 

0093480 
3107290 
160001 
100052 

3207148 

Amt. 
Description Kl %l Rw 

Presser Spring Regulator l l l l #=$%$*~2 l l l l l l l ? 

11 100020 
12 000665 
13 100057 
14 3207146 
15 160025 
16 0060270 
17 160001 
18 3107306 
19 110084 
20 0094507 

21 3509031 Main Feed Dag l + l .  .  .  .  l .  .  jj$sy .  .  .  .  .  .  .  .  .  .  .  1 

22 3509030 Differential Feed Dog l l l l l .a;i;Eg . l l l l l l l l l . 1 
23 3120076 Looper Thread Take-up l l l l l l ~b-/~~~~ft,&, 0’ l l . l l 1 

VC2700 
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VG2713-WIDD-TlN, T4N 

EXTRA PARTS 

8 

VG2713-148L-TlN, lSfiL-TlN. 156M-TlN 

1 
12 

VG2713-140S-T4N, 148M-T4N, 156M-T4N, 164M-T4N 

18-1 

% 

1 p" 
12 

vc2700 



VG2713-1 ml-TlN, 
Ref. Parts 

Na Na - - 
1 3107311 
2 110027 
3 3500631 
4 3500632 
5 110027 
6 3500634 
7 3500635 
8 110038 
9-l 3508020 
9-2 3508021 
9-3 3508019+ 

10 3509007 

11 3509012 Differential Feed Dog(Middle) l l 
tpsg .*.........l 

12 110038 Screw(M2.5-0.45X4.5) l l l l l * J&&v ......... ..l 

T4N EXCLUSIVE PARTS 

Description 
Fabric Guide l l l l l l l l l l 

Screw(M2.5-0.45X3.5) l l l l l l 

Fabric Guide(Left) l l l l l l l 

Fabric Guide(Right) l ‘0 l l l l l 

Screw(M2.5-0.45X3.5) l l l l l l 

Fabric Guide(Small) (Left) l . l l 

Fabric Guide(Smal1) (Right) l l l 

Screw(M2.5-0.45X4.5) : l l l l l 

Stitch Plate(48L) l l l l l l l l 

I I  (56L) . . . . . . . . 
II (56~) . . . . . . . . 

Differential Feed Dog l l l l l l 

13 ...................................... 
14 ...................................... 
15 . . . . . . . . . . . . . . . . . . . ...* . . . . . . . . . . . . . . . 

16-1 3508040 Stitch Plate(40S)(2 Needle) l l 9 && l l l l l * l l l l 

16-2 3508031 IJ (48M) (3 Needle) l l . JJ l l l l l l l l l l 

16-3 3508032 tt (56M) ( ,, ) . . . ,, . . . . . . . . . . 

16-4 3508033 IJ (64~) ( 11 > . . . 11 . . . . . . . . . . 

17 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

18 3509010 Differential Feed Dog(Middle) l l Ep$$$!I l l l l l l l l l 

WZ700 
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VG2713-CKlClIJ-Tl A, T2A, T4A 

7 -5 

P-- 
2 1 I 

4 

EXTRA PARTS 
I 

8 

VG2713-146L-TlA, 156L-TlA, 156kTlA 

VG2713-140S-T4A, 14WT4A, 156M-T4A, 164M-T4A 

18-1 
18-2 
18-3 

1 VC2700 - 1 



VG2713-lClIl~-TlA, TZA, T4A EXCLUSIVE PARTS tf3-EfFJl&HBapIpn 23 
Ref. Parts Amt. 
Na Na - - Description a”a +5 Req. 
1 3107311 Fabric Guide l l l l .  l l l s l ~&a*q’ fC l l l l l l l l l .  1 

2 110027 Screw(M2.5~0.45X3.5) l l l l l l k$CY l l l l l l l l l l l 1 

3 3500631 Fabric Guide(Left) l l l l l l l $~W+I’ F(Z) l l l l l 0 l l 1 
4 3500632 Fabric Guide(Right) l l l l l l l $fT;a’d r(&> l l l l l 9 9 l 1 
5 110027 Screw(M2.5-0.45X3.5) l l l l l l k;3;9 l l l l l l l l l l l 1 
6 3500634 Fabric Guide(Small)(Left) l l l l ;ffi;a”.q’ F(&) (&) l l l l l l 1 
7 3500635 Fabric Guide(Smal1) (Right) l l l ;ffi;a’d F(&) (;f?> l l l l l l 1 
8 110038 Screw(M2.5-0.45X4.5) l l l l l l k;i:-J: l l l l l l l l l l l 2 
9-l 3508019+ Stitch Plate(56M) l l l l l l l l j#& l l l l l l l l l l l l 1 
9-2 3508020 IJ (48L) . . . . . . . . ,, . . . . . . . . . . . . 1 
9-3 3508021 II (56L). . . . . . . . ,, . . . . . . . . . . . . 1 

10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

ll......................................... 

12 110038 Screw(M2.5-0.45X4.5) l l l l l l J.t*g l l l l l l l l l l 01 
13 3509017 Main Feed Dag l l l l l l l l .  l j$sy .  l l l l l l l l .  .  1 

14 3509015 Differential Feed Dog l l l l l l $jIj%!I l l l l l l l l l l l 1 
15 3509016 Differential Feed Dog(Middle) l l Ep%!I l l l l l l l l l l l 1 
16 3508074+ Stitch Plate(56L) l l l l l l l l ##Z* l l l l l l l l l l l 1 
17 3509019+ Main Feed Dag l l l l l l l l l l @SV l l l l ;  l l l l l l 1 

18-1 3508031 Stitch Plate(48M) l l l l l l 6 l #+$E* l l l l l l l l l l l 1 
18-2 3508032 It (56~). . . . . . . . 11 . . . . . . . . . . . .1 
18-3 3508033 It (64~). . . . . . . . 11 . . . . . . . . . . . .1 

18-4 3508040 (40s) (2 Needle) l l l I I  l l l l l l l l l l l l 1 

19 350901a+ Dif fe:nt ial Feed Dog (Middle) l l q-;E!l l l l l l l l l l l l 1 

VG2700 
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VG2713-148M-KlN, 156M-KlN 

EXTRA PARTS 

VG27 13-140S-K4N 

VG2700 



VG2713-lClUCi-KlN, K4N EXCLUSIVE PARTS -ttl'fT",LSRB~ 24 
Ref. Parts Amt. 
Na Na Description q 

45 Req. - - 
1 3107311 Fabric Guide .  .  .  l .  .  l l l .  $fj3yF. l l l l l l l l 7 
2 110027 Screw(M2.5-0.45X3.5) l l l l l l k;i:-;i: l l l l l l l l 9’0 01 
3 3101320 Fabric Guide(Left) l l l l l l l fi$“d r(Z) l l l l l l l l 1 
4 3101321 Fabric Guide(Right) l l -* l l l l ;ffi;a’d F(I&) l l l l l l l l 1 
5 110038 Screw(M2.5-0.45X4.5) l l l l l l .ll~;ir%J: l l l l l l l l l l l 2 
6 3500637 Supplementary Block l l l l 0 * l #@!J~P y Zr l l l l l l l l 1 
7-1 3508025 Stitch Plate(48M) l l l l l l l l &/-$!Z l l l l l l l l l l l l 1 
7-2 3508026 n (56~). . . . . . . . ,, . .,. . . . . . . . . -1 
8 3509007 Differential Feed Dog l l l l l l @f?.$$!I l l l l l l l l l l l 1 
9 3509012 Differential Feed Dog(Middle) l l ps!J l l l l l 9 l l . l l 1 

10 110038 Screw(M2.5-0.45X4.5) l l l l l l It:;itY l l l l l l l l l l l 1 

11 3508041 Stitch Plate(40S-K4N) l l l l l l @-i-&! l l l l l l l l l l * l 1 
12 3509010. Differential Feed Dog(Middle) l l +%!I l l l l l l l l l l l 1 
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+VG2713-lClllll-UOO-WF2 EXCLUSIVE PARTS --- 
Ref. Parts 
J& NCl 

1 3500297 
2 3200132 
3 3101315 
4 000538 
5 004440 
6 0093480 
7-l 3507072 
7-2 3507074 
7-3 3507070 
8 160001 
9 100052 

10 3207148 

11 _ 100020 
12 000665 
13 100057 
14 3207146 
15 160025 
16 0060270 
17 160001 
18 3107303 
19 3107304 
20 3107306 

Nut(M4-()7). . . . . . . . . . .-fy b . . . . . . . . . . . 1 

#lasher . . . . . . . . . . . . .7y*>+. . . . . . . . . .l 

Nut(M4-0,J) . . . . . . . . . . . -fy j, . . . . . . . . . . . 1 

Adjusting Screw. l l o l l l l .s@$.y. .  l l .  .  .  .  .  -1 

Screw(M3-0,5x6) l .  .  l l .  l .  k;i:g. .  .  .  .  .  l .  .  .  .  1 

yoke Pin l l l .  .  e .  l .  .  l .  )Ffls~~-3tf’~ + .  .  .  .  .  .  1 

Screw(M4-0.7X4) l l l l l .  l .  k*$?. .  .  .  .  0 .  .  .  .  s 2 

Presser Foot Spring(Left) l l l l /J\#z~q$(ft) l l l l l l l 1 
Presser Foot Spring(Right) l l l /J\@~~f+(/ki) l l l l l l l 1 
Presser Foot Hinge Pin l l l l l @sb ‘J~V’J 9 l l l l l l 1 
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+VG2735 EXCLUSIVE PARTS(l) ~I~Y-~~~Ha1J~cnl) 26 
Ref. Parts Amt. 

Na Na Descript ion q 
- - 45 Res. 

1 3501011 Fabric Guide l -  l -  .  .  .  .  .  l &-#y F .  .  .  .  .  .  .  .  .  .  1 

2 110106 Screw(M4-0.7 ~8) . . . . . . . . k*$ . . . . . . . . . . . 1 
3 000538 Washer + . . . . . . . . . . . .7y\>+. . . . . . . . . .l 
4 3501003 Lower Knife Holder Bracket l l l T% X*Y’~~Y F l l l l l 1 
5 009890 Screw(M5-Oa8x35) . . . . . . . . k;itg. . . . . . . . . . . 1 
6 120030 Screw(M5-0.8Xl‘)) l l l .  .  .  .  l k3.9 .  .  .  .  .  .  .  .  .  .  .  2 
?........................................” 
8 
9 

10 

340043 
340004 
110010 

11 000629 
12 340003 
13 3501022 
14 160003 
15 3101058 
16 3101059 
17 009 5642 
18 3501010 
19 110049 
20 3501012 

Seal plug ............ st&. .......... .1 

pin($5X2()mm) . . . . . . . . .  k”>+ . . . . . . . . . .  -1 

Link Guide . . . . . . . . . . .  l)‘/~jj,f F. . . . . . . .  1 

Screw(M5-0.8x5) ........ ~J&Q. .......... 4 
pushbutton . . . . . . . . . . .  /py-)11s9p . . . . . . .  1 

Pushbutton Spring l l l l l l l l ?y.>~zl?p\J~<~& l l l l 0 1 
Retaining Ring . . . . . . . . .  x b yy!J ‘~$7” . . . . . . .  1 

Stopper ............. x b y)f ......... .1 

Screw(M4-0.7)(1()) . . . . . . . .  k;i:$?. . . . . . . . . . .  1 

Side Cover ........... #&/<- . . . . . . . . . .  1 

21 110014 Screw(M4-0.7xl8) l l l l l l l .  k-9. .  .  .  .  .  .  .  .  .  .  2 

22 3501014 Spring l l . l . l . . . l . . .,t+. . . . . . . . . . . .1 

23 3501013 Spring Hanger l l l l l l . + . . j<##.+-. . . . . . . . . .l 

24 160001 Screw(M4-().7x4) l l l .  l .  .  .  k$-2. .  .  .  .  .  .  .  .  .  .  3 

25 0020551 O-ring(P5) l l l l l .  .  l .  .  .  Ol) ylf. .  .  .  .  .  .  .  .  .  2 

26 3501015 Drop Lever Shaft l l l l l l l l ~II yy”tij<-@~ l . . l l . 1 
27 3501024 Lever Shaft Bushing l l l l l l l 1/1<---&yy%>~ . . . . l l 2 
28 3501018 Adjusting Lever Block Guide l l l fi@~$/I’ F l l l . l l . . . 1 
29 3501016 Upper Knife Drop Lever l l l l l k% X r P y y1/1\*- l l l l 1 
30 3501029 Bracket Gasket l l l l l l l . l T%x++y+r, brfy+y. 1 

31 3501033 Adjusting Lever Block l l l l l l $JEJ~J. l l . l l l l l l l l 1 
32 0032799 Connection Pin l l l l l l l l l x*~-)a‘J~‘> l l 0 l l l 1 

33 000278 Oil Wick(Fe lt) .  l l .  .  .  l l .  j@x .  .  .  .  .  .  .  .  .  .  .  .  1 

34 3501020 Upper Kni fe Link(Long) l l l l l Jz% x 9 ~3 (E) l l . l l . 1 
35 160002 Screw(M4-0.7x5) .  .  l .  l .  l .  k;i\g. .  .  .  .  .  .  .  .  .  .  1 

36 3501021 Upper Knife Link(Short) l l l l l k% ;A !l ~3 (s) l l l l l . 1 
37 310103 Oil WicK(No.4-50mm) l .  .  .  .  .  .  j&x. .  .  .  .  .  .  .  .  .  .  .  1 

38 310108 Oil WicK(No.4-16Omm) l l l l l l ,$&fx l l l l l l l l l 8 l l 1 
39 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
40 3501023 Upper Knife Driving Lever l l l •1%~!$Q@~aj;o l l l l l l . ‘1 

* Ref. No. 41 to 60 l **** See the following Page. 
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+VG2735 EXCLUSIVE PARTS(l) 
Ref. Parts 
Na Na ~ - 

41 120015 
Descript ion 

Screw(MS-0.8xlO) . l l l l 

42 3501025 Feed Lift Shaft .  .  l .  .  .  .  .  .  s l) k7;& .  .  .  .  .  .  .  .  .  1 

43 3501032 Upper Knifee l l l l l l . l . l b$A l . . . . . . . . . -1 

44 130002 Screw(M3-Om5x6) . . . . . . . . JJ=$$. . . . + . . . . . . 1 

45 150003 Screw(M3-0.5x6) . . . . . . . . k$y. . . . . . . . . . . 2 

46 3501031 Upper Knife Holder l l l l l l l _fi% 2-p l l l l l l l l l l 1 
47 120001 Screw(M4-(),7Xl4) .  l l .  .  .  .  l &*t .  .  .  .  .  .  .  .  .  .  .  2 

48 000638 Seal plug.. . . . . . . . . . l Sg. . . . . . . . . . . -1 
49 3501028 Upper Knife Shaft l l l l l l l l Jz%t$&* l l l l l l l l 01 
50 3501027 Lower Knife Holder l l l l l l l T% A* l l l l l l l l l l 1 

51 3501026 Lower Knife- l .  .  .  .  l .  .  + .7;%~. .  .  .  .  .  .  .  .  .  .1 

52 3101042 Lower Knife Holder Bushing l l l -‘F%x+~~%>zL l l . l l l 1 
53 3501019 Upper Knife Driving Lever l l l l L%x~//$- l l l l l l l l 1 
54 3101022 Upper Knife Shaft Bushing l l l l k% A&$~~\Qz l l l . l l 1 
55 3200086 Collar(8x13x6mm) l l l l l l l A3-e l l l l l . . . . . 2 
56 160000 Screw(M3-0.5x3) l l 9 l l l .  .  k;i:g. .  .  .  .  .  .  .  .  .  .4 

57 0094577 Upper Knife Spring l l l l l l .L%xI<;~:. l l l l l l . l 1 
58 003657 Screw(M4-0.7x3) l l l l l l l l s=&g l .  .  .  .  .  .  .  .  .  .  1 

59 110055 Screw(M4-0.7~14) .  .  .  .  .  .  l .  k;itq .  .  .  .  .  .  .  .  .  .  .  1 

60 3101609 Upper Knife Driving Lever Pin l l _I-%xXI<-V~ l l l l l l 1 

u 
42 Req. 

. . .&..F...........l 

* Ref.No. 1 to 40 *****See the preceding Page. 
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+VG2735 EXCLUSIVE PARTS(2) 
Ref. Parts 
NCA Na 
1 3501100 
2 110013 
3 3501103 
4 3501104 
5 3501105 
6 160004 
7 100001 
8 3501102 
9 000669 

10 190024 

11 3501116 
12 160001 
13 3501065 
14 3501101 
15 160004 
16 160001 
17 3501058 
18 3101074 
19 3501054 
20 160007 

21 3101071 
22 3101070 
23 3501056 
24 3101066 
25 3501059 
26 000535 
27 110100 
28 3501057 
29 006202 
30 3101065 

31 000206 
32 3501060 
33 110013 
34 3501061 
35 3501066 
36 3501075 
37 120001 
38 000538 
39 3501072 
40 2100014 

* Ref. No. 4 

Amt. 
Descript ion !YK---.--- 45 Req. 

Upper Roller, Complete Set l l l I:~-~(#&t) l l l l l l l l 1 
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+YG2735 EXCLUSIVE PARTS(2) yY*?Muw$aß (2) 2 7 
Ref. Parts Amt. 

Na Na & 45 - - Descript ion Res. 
41 3501076 Front Roller Holder l l l l l l •a;iu-7x~ l l l l l l l l 1 
42 120008 Screw(M4-0.7x8) l l l l l l l .  k*g. .  .  .  .  .  .  .  .  .  .  2 

43 3501090 Elastic Tape Front Roller, C. Setafin-7 (#ti> . l l l l l l . 1 
44 009220 Screw(ll/64-4()x8) l l l l l l .  k+t. .  .  .  l .  l .  + .  .2 

45 0064241 Elastic Tape Front Roller l l l l mp-7 l l l l l l l l l l 1 
46 0064243 Front Roller Guide l l l l l l l $ja--7dA$d K . l l l l 1 
47 003638 Screw(ll/64--4Ox4) l l l l l l l k * t .  .  .  .  .  .  .  .  .  .  .  1 

48 3501092 Elastic Tape Front Roller Shaft l ~$IP-?& l l l l l l l l l 1 
49 3501094 Front Roller Shaft Connect0.r l l afi~--Y&##%* l l l l l l 1 
50 160007 Screw(M6-1 x6) -  l l l l l l l l k;i:.y .  .  .  .  .  .  l .  .  .  .  1 

51 190024 Screw(M5-0.8Xg) . . . . . . . .  k* . ; i : .  . . . . . . . . . .  1 

52 3501116 Lever . . . . . . . . . . . . .  . 1 / )3 - .  . . . . . . . . .  -1 

53 160001 Screw(M4-Oe7X4) . . . . . . . .  k$, .J:  . . . . . . . . . . .  2 

54 3501091 Front Roller Holding Shaft l l l a;i~-~~z& l l l l l l l 1 
55 3501093 Front Roller Bracket l l l l l •B;i~-ye* l l l l l l l 01 
56 009747 Screw(M4-0.7 XlO) . . . . . . . .  k; i :-J: . . . . . . . . . . .  2 

57 160004 Screw(M6-lx4.8) . . . . . . . .  k$y . . . . . . . . . .  .4 

* Ref.No. 1 to 40 *****See the preceding Page. 
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+VG273S EXCLUSIVE PARTS(3) 
Ref . Parts 
J& Na 

1 3501110 
2 009220 
3 2111132 
4 3501112 
5 2111141 
6 3501113 
7 3501111 
8 000424 
9 120006 

10 300004 

Descript ion GI 2% Req. 
Rear Roller, Complete Set l l l l @u--Y($H) l l l l l l l l 1 
Screw(11/64-40x8) l * l l l l l 

&+Q ......... ..l 
Rear Roller Shaft l l l l l l l l f+ -‘i$&. ....... .1 
Rear Roller l l l l l l l l l l l 

@p-y ...... ..*.l 
Rear Roller Support l l l l l l l j$$P -y@+j-#p ..... .l 
Rear Roller Stay l l l l l 0 l l go -yt~~. . . . . . .  .l 

Rear Roller Bracket l l 9 l l l l 
j&p-y-p . . . . . . .  ..l 

Washer .  .  .  .  .  .  .  .  .  l l .  l 7Y%>T ......... .2 
Screw(MG-lx 12) l l l l l 0, l l l 

~$9 ........ ...2 
Washer .  .  .  .  .  .  .  .  .  l .  .  l 7y*>-p ......... .l 

11 190024 Screw(M5-0.8X9) l l l l l l l l 

12 3501116 Lever l .  l w .  l l l l l l l l l 

13 160001 Screw(M4-0.7x4) l l l l l l l l 

14 3501115 Rear Roller Bracket Stay l l l l 

15 120006 Screw(MG-lx 12) l l l l l l l l l 

16 110013 Screw(M4-0.7x8) l * l l l l l l 

17 000538 Washer .  .  .  .  .  .  l .  .  l .  .  .  

18 3501120 Supplementary Roller, C. Set l l 

19 3501121 Supplementary Roller Support l l 

20 000425 Washer .  .  .  .  .  .  .  .  .  .  .  .  .  

21 009954 Screw(MG-1 X8) l l l l l l l l l 

22 3501122 Supplementary Roller l l l l l l 

23 0065436 Supplementary Roller Stay(Left) l 

24 0065437 Supplementary Roller Stay(Right) 
25 110030 Screw(M3-0.5X2.6) l l l l l l l 

26 3501080 Eye Guard. .  .  .  .  l l .  l .  .  l 

27 3501053 Stitch Plate Holder l l l l l l l 

28 110041 Screw(M4-0.7x8) l l l l l l l * 
29 3501052 Stitch Plate Holder Spacer l l l 

30 000651 Knack Pin( @$XlOmm) l l l l l * 

31 3501051 
32 110048 
33 0092305 
34 3501049 
35 006233 
36 0068014 
37 110003 
38 3501050 
39 130007 
40 100001 

Side Cover(Lower) l l l l l l l l 

* Ref. No. 41 to 57 
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+VG2735 EXCLUSIVE PARTS(3) ~=E~I~Srn~rpn (3) 2 8 
Ref. Parts Amt . 

Na Na Descript ion u 45 &.!L -- 
41 3501068 Suction Pipe l l l l l l l l l l naj&z l l l l l l l l l l l 1 

42 120008 Screw(M4-0.7x8) .  .  l l l .  .  .  k+y. l l .  .  l l .  .  .  .  2 

43 001123 Washer . . . . . . . . . . . . . 7y-)~. . . . . . . . . .2 

44 0012480 Dust Hose (1500mm) l l l l l l l l @@s-A l l l l l l l l l 1 
45 0013648 Hose Band. . . . . . . . . . . .*-x/<‘J/. . . . . . . ..2 

46 006921 Wood Screw(,$4,8)(25) .  l l .  .  .  *;iTg .  .  .  .  .  .  .  .  .  l . 4 
47 1096025 Air Tube(GX4mm)(White) l l l l l ~7?3~-/p(o) l l l l * l - 
48 1098012 Hand Valve .  .  .  .  .  .  .  l .  .  .  /\‘~j--i+-*,</~y. .  .  .  .  .  .  .  1 

49 350006 Wood Screw(@3.5X32) l l l l l l * ; i tQ l l l l l l l l l l l 2 

50 3501062 Cover Fixing Holder l -  l l l l l j~A-mz* l l l l l l l l 1 

51 120013 Screw(M6-lxl5) l l l .  .  .  .  .  .  k+v. .  .  .  .  .  .  .  .  .  .  1 

52 3501064 Cover Fixing Shaft l l l l l l l &/q-@ga l l l l l l l l 1 
53 160007 Screw(M6-lx6) . . . . . . . . . k$g. . . . . . . . . . . 1 
54 3501063 Cover Fixing Plate l l l l l l l &A-@s@ l l l l l l l l 1 
55 330011 Seal Plug... +. l .  .  .  .  .  .s@. .  .  .  .  .  .  .  .  .  .  .l 

56 000010 Conical Spring Washer l l l . l l lllV$7y~V~ l l l l l l l 1 
57 006004 Screw(11/64-40x9.7) l l l . l l k;i:$ l l l . l l l l l l l 1 

$ Ref ,No. 1 to 40 *****See the preceding Page. 
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+VG2735 EXCLUSIVE PARTS(4) 
Ref. Parts 
Jh- Nil 

1 3507108 
2 001186 
3 0091725 
4 005133 
5 3107009 
6 006010 
7 3507110 
8 004236 
9 000220 

10 003300 

Amt. 
Descript ion a 45 !!Ek 

Presser Foot, C. Set(156) l l l l @~%blrr> 0 l l . l l l l l l 1 
Screw(g/64-4@x7.8) l .  l .  .  .  l JJ-*~ l .  .  .  .  .  .  .  .  .  .  1 

Presser Foot Spring l l l l l l - #zA$ l l l l l l l l l l 1 
Screw(l/8-44x4.5) . . . . . . . k$Q . . . . . . . . . . . 1 

Presser Foot (Small) Spring l l l ~Jl@Js~q;l: l l l l l l l l l 1 
Screw(l/8-44x4.5) .  .  .  .  .  .  .  k~$g. .  .  .  .  .  .  l .  .  -1 

Elast ic Tape Guide(Short) l l l l 34ti-q’ F(g) l l l l 9 l 0 1 
Screw(3/32-56x4.2) .  .  l l .  .  .  k$y l .  .  .  .  .  .  .  l .  .  1 

LockNut .  .  .  .  .  .  .  .  .  .  .  .py3Tyb.. .  .  .  .  .  .l 

Adjusting Screw(1/8-44x15) l l l Zlj$i$t-J: l l l l l l l l l l 1 

11 110120 Screw(M3,5-0.6x5) .  .  .  l .  .  .  k%t  .  .  .  .  .  .  .  .  .  .  .  1 

12 3108002 Stitch Plate(56M) l l l l l l l . $#g. l l l l l . . l l l l 1 
13 3109025 Main Feed Doge .  .  .  .  .  l .  .  .  z$&j.j$g .  .  .  .  .  .  .  .  .  .  .  1 

14 3109024 Differential Feed Dog l l l l l .$Js!J l l l l l l l l l l l 1 
15 3501132 Supplementary Block l l l l l l . ##I/~P ~3 l l l l l l l l 1 
16 130002 Screw(M3-0.5x6) l .  .  .  .  .  .  .  k*v. .  .  .  .  .  .  .  .  .  .  1 

17 3501131 Frame Cover Gasket l l l l l l l 4y Fft/<--)<y3E;i/ l l l l 1 
18 3501130 Frame Cover. . . . . . . . . . . (“;y jZft,<-. . . . . . . . 1 
19 110011 Screw(M5-0.8xlO) . . . . . . + . _Lt;iry. . . . . . . . . . .3 
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+VG2735 EXCLUSIVE PARTS(5) (EXTRA PARTS) 
Ref. Parts 

Na Na -~ Descript ion 
l.......................... 
2 .......................... 
3 .......................... 
4 .......................... 
5.. ........................ 

6 .......................... 
7 .......................... 
g.......................... 

9 3101087 Elastic Tape Front Roller, C. Setj$fP-7($fi) l . . l . l e l 1 
10 0064241 Elastic Tape Front Roller 0 l l l B;i~-y 9 . . l . l . l l l 1 

11 0064243 Front Roller Guide l 9 l l l l l -a;So-~I.&$/f p l l l . . 1 
12 003638 Screw(l1/64-4()x4) l .  .  .  .  l .  k*g. .  .  .  .  .  .  + .  l .l 

13 009220 Screw(ll/64--4()x8) l .  .  .  .  .  .  k+v .  .  .  .  .  .  .  s .  .  .  2 

14 0032719 Collar(lOX16X6mm) l l l l l l l $11-- l l l l . . . l l l . 1 
15 001459 Screr,r(g/64-4()x3) s . . . . . . . k*g . . . . . I . . . . . 1 
16 3101086 Elastic Tape Front Roller Shaft l B;i~---y@* . l l . . . s l l 
17 0011166 Front Roller Block l . l l l l l a;io-yY’u y 3 l l l l . . 1 
18 009973 Screw(M5-0.8xlO) .  .  .  l .  .  .  l lC;i:Q .  .  .  .  .  .  .  .  .  .  -4 

19 0064245 Front Roller Block Shaft l l l l ~u--~iu y3$jr#j?#$= l 01 
20 3120243 Elastic Tape Front Roller Connector a;i~--y$$& . . l l l . 1 

21 000429 Washer.............7~~~ . . . . . . . . ..l 
22 009936 Screw(M8-1,25x20) . . . . . . . k*g. . . . . . . . . . + 1 
23 160007 Screw(M6--lx6) . . . . . . . . . k+y . . . . . . . . . . . 3 
24 3120245 Elastic Tape Front Roller Holding Shaft @jti-7xs$$ l l . 1 
25 0067025 Bracket. . . . . + . . . . . . .y=j$ry b. . . . . . . . . 2 

26 009877 Knob Bolt(MlO-1.5x20) l l l l l I?$/L~ l l l l l . . l . 2 
27 009947 Wood Screw(Q5.1X25) l l l l l l *;i:Q l l l l . l l l . l . 4 
28 0064252 Elastic Tape Lower Roller, C. Set(2) -Fu---y (j@/.2) l l l l l 1 
29 0063471 Tension Roller, C. Set(l) l l l l Yr/VzYv--~($JIl) l l l 1 
30 0063470 Lower RolJer -  l l l .  .  .  .  .  .  TP---~ .  .  .  .  .  .  l .  .  .  1 

31 0063460 Lower Roller Bushing l l l l l .-F~-~Y~VZL l l 9 . . l 2 
32 0063469 Lower Roller Shaft l l l l l 0.0 -FP--~& l l l l l l l . l 1 
33 000016 NUt...............-j-yj............l 
34 0064173 Tension Roller Slider l l l l l l Xy/r’$ l l l + l l l l l l 1 
35 006475 Screw(M8-1.25xl6) .  .  l .  .  l .  k*v. .  .  .  .  .  .  .  .  .  .  1 

36 0031014 Tension Roller Slider Stop l l l ~7djr~ b yA l l l l = l 1 
37 0031015 Tension Roller Slider Stop HandleX ~YI~I\>FIL= l l l l l l 
38 009853 Screw(11/64-40x6.5) l l l + l l k;i:V l l l . l l 8 l t . l 1 
39 0065258 Lower Roller Support l l l l l l TP-~* l l l l l l l . l 1 
40 000428 washer .  .  l .  .  .  + .  .  .  .  *. ‘Jy-2~. . . . . . . . . .2 

41 006920 Wood Screw(@5,8X32) l l l l l l **V l . l l l l l l l l l 2 
42 3100768 Tension Roller, C. Set(l) l l l l Y>VZI Yu--y ($$IJ) l l l 1 
43 3100769 Tension Roller l l l l l l l l l 7>%?3 >P--? + l l l l l 1 
44 3100770 Tension Roller Ball Bearing l l l %---ILA~!I \JY * l - l * l 2 

bi?---- 23 
............ 
............ 
............ 
. . . . . . . . . . . .  

. . . . . . . . . . . .  

. . . . . . . . . . . .  

. . . . . . . . . . . .  

. . . . . . . . . . . .  

WZ700 



VG2740, 2740P 

G274OP: Fi tted on machine/% +i/*#fz$$~ VG2740: F itted on machine/Ci>*$$Iz$H!!f 

‘62740: Including in accessory 
7 9 -tr’P ‘J I=H#I 

5 

i274O(P)-7 32S1, 14OS1(2 Need ie) 

23 

i2740 (P>-148S1, 156S1, 164Sl 

27-3 

*. 
28 

23 

EXTRA PARTS 
Sti tch tongue of P. F. 
for using machine 
without spreader 
thread. 
If&‘J td: LiwH%a, 
#mmm 

r 

4 

1 

, 

1 

es @ 
P 

24-1 
24-2 

EXTRA PARTS 
Sti tch tongue of P. F 
for using machine 
wi thout sPreader 
thread. 
JS6 ‘J Ci LER%a, 
#Jmrn 

VG2700 



+VG2740 EXCLUSIVE PARTS -YI%f'r"lbSHB& 31 
Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20-1 
20-2 

21 
22 
23 
24-1 

Parts 
Na 

3501298 
3110073 
2100265 

110043 
3100630 
0095367 
004182 

3100631 
3507060 
3507058 

110004 
3107303 

130016 
3107306 

110084 
004154 
000327 
260006 

3507061 
3508080 
3508081 

3509007 
3509025 

110038 
3507083 

24-2 3507084 
25 3507064 
26 3507065 
27-1 3508082 
27-2 3508083 
27-3 3508084 
28 3509026 
29 3507085 
30 3507087 

Amt. 
Description u 45 Req. 

Fabric Guide(Left) l l l l l l l $37 F(e) . l l l l l l l 1 



32 

VG2760 

18 

29 



+VG2760 EXCLUSIVE PARTS 
Ref. Parts 

Na Na - - 
l-l 3209121 
l-2 3209122 
2 160033 
2 ----- 

4-1 3207039 
4-2 3207040 
5 001186 
6 3107303 
7 0063284 
8 0063282 
9 005122 

10 3107304 

11-1 3207044 
1 l-2 3207045 
12 004182 
13 3207046 
14 110027 
15-1 3508077 
15-2 3508078 
16 3509023 
17 3509022 
18 3109306 
19 0024084 
20 0024083 

21 0030255 
22 0090071 
23 000177 
24 0031111 
25 290029 
26 0090812 
27 3100417 
28 0090856 
29 0090807 
30 3100416 

31 3500282 
32 110054 
33 3100418 
34 110012 
35 3500514 
36 160001 

Description 
Needle Clamp(56) l l l l l l l l 

(64) . . . . . . . . 
Screw&2.5-0.45X3) l l l l l l l 

Needle(MY1014H) l l l l l l l l l 

Presser Foot, C. Set(56) l l l l 

(64) l l l l 

Screw(:/64-40x 7.‘;) l l l l l l l 

Presser Foot Spring(Left) l l l l 

Presser Foot Guide Pin l l l l l 

Presser Foot Hinge Pin l l l l l 

Screw(3/32-56x5.5) l l l l l l l 

Presser Foot Spring(Right) l l l 

Presser Foot Tongue(56) l l l l l 

(64) l l l l l 

Screi(3/32-56x ; .  5) l l l l l l l 

Fabric Guide l l l l l l l l l l 

I I  (64S3) .  .  .  .  .  .  .  , ,  .  .  .  .  .  .  .  

Main Feed Dag .  l l l .  .  .  .  l .  @g l) .  .  .  .  .  .  

Differential Feed Dog l l l l l l a;iz!I l l l l l l 

Looper l l . . . l . . . . . l .jb-/f. . . l . . 

32 
Amt. 
Req. 

. . . . 
l 1 

. . . . ’ 1 

. . . . l 4 

. . . . -4 

. . . . 
l 1 

. . . . ’ 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . ’ 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . - 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . 
l 1 

VG2700 
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+VG2779S EXCLUSIVE PARTS(l) +tI-EfIbsHafi(l) 33 
Ref. Parts Amt. 

Na Na -- 
1 3501011 

8 
9 

10 

340043 
340004 
110010 

11 000629 
12 340003 
13 3501022 
14 160003 
15 3101058 
16 3101059 
17 0095642 
18 3501010 
19 110049 
20 3501012 

21 110014 Screw(M4-0.7xl8) l l .  l l .  .  .  k-9. .  .  .  .  .  .  .  .  .  .  2 

22 3501014 Spring l l l . . . . . . +. . .l<*. . . . . . . . . . . .1 

23 3501013 Spring Hanger l l l l l . . . . ./<#i#*. . . . . . . . . .1 

24 160001 Screw(M4-().7x4) l l l l l .  .  .  k+$? .  .  .  .  .  .  .  .  .  .  .  1 

25 0020551 O-ring(p5) l l .  l l .  .  .  .  .  .  0 l) >y. .  .  .  .  .  .  .  .  .  2 

26 3501015 Drop Lever Shaft l l l l l l l l F’P y YLJ,~-& l l l l l . 1 
27 3501024 Lever Shaft Bushing l l l l l l l ~~<--@r;t‘y-V= l l . . . + 2 
28 3501018 Adjusting Lever Block Guide l l l fi@;a’d F l l . l . . l l l 1 
29 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

30 3501029 Bracket Gasket l l l l l + l l •-F%x$?753-YIQ~y+Y*l 

31 3501033 Adjusting Lever Block l l l l l l @!$J l l l l l l l l l l l l 1 
32 0032799 Connection Pin l l l l l l l l l =i;k~->3>t”~ l l l l l l 1 

33 000278 Oil Wick(Felt) .  .  .  .  l .  l l .  ji@z. .  .  .  .  .  .  .  .  .  .  .  1 

34 3501020 Upper Kni fe Link(Long) l l l l l Jz% X JJ 23 (g) l l l l l l 1 
35 160002 Screw(M4-().7x5) l l l l l l l .  k ; i :Q.  l .  .  .  .  .  .  .  .  .  1 

36 3501021 Upper Knife Link(Short) l l l l l 1% X !I V3 (s) l l l l l l 1 
37 310103 Oil WicK(No.4-5Omm) l l l l l l .  ag l l l l s .  .  .  .  .  .  .  1 

38 310108 Oil WicK(No.4-16Omm) l l l l l l a$JT l l l l l l l l l l l l 1 
39 l 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
40 3501023 Upper Knife Driving Lever l 0.0 l Jz%X!@X!@J@ l l l l l l l l 1 

* Ref. No. 41 to 60 l *o** See the following Page. 

VC2700 



+VG2779S EXCLUSIVE PARTS(l) -‘+~=f~Jl&83~1%(1) 
Ref. Parts 
Na Na Description 13 45 -- 

41 120015 Screw(M5-0,8XlO) . . . . . . . .JJg$ . . . . . . . . . 
42 3501025 Feed Lift Shaft .  l l l l l l l l g!IJzT@* l l l l l l 

43 3501032 Upper Knife l l l l l l l l l l l J-9~ l l l l l l l l l 

44 130002 Screw(M3-Oe5x6) l l l l -  l l l k;i:y. l l l l l l l l 

45 . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..*.*..... 

33 
Amt. 
Req. 

. * 1 

. 
l 1 

. 
l 1 

. 
l 1 

. . . 

46 3501203 Upper Knife Holder l l l l l l l I:%X* l l l l l l l l . 01 
47 120001 Screw(M4-0,7xl4) . . . . . . . . k$g. . . . . . . . . . . 2 

48 000638 Seal Plug. . . . . . . + . . . . z#&. . . . . . . . . . . -1 
49 3501028 Upper Knife Shaft l l l l l l l l k.%ix!&* l l l l l l l l ‘1 
50 3501201 Lower Knife Holder l l l l l l •~;%x** l l l l l l l l -1 

51 3501200 Lower Knife l -  .  .  + l .  .  l .  .7 ;%~. .  .  * .  .  .  .  .  .  .  .  1 

52 3101042 Lower Knife Holder Bushing l l l T% x$$yyV=r l l l l l . 1 
53 3501019 Upper Knife Driving Lever l l l l ~%xXIQ-- l 0-0 l l l l . 1 
54 3101022 Upper Knife Shaft Bushing l l l l Jz%x#&~~~>zL l l l l l . 1 
55 3200086 Collar(8X13X6mm) l l l l l l l j~y- l l l l l l l l l . g 3 
56 160000 Screw(~f3-0.5)(3) -  .  .  .  l .  .  .  k;i:g .  .  .  .  .  .  .  .  .  .  .  6 

57 0094577 Upper Knife Spring l l l l l l •~%xI<+ l l l l l l l l l 1 
58 003657 Screw(M4-0.7)(3) l l .  + l .  .  .  $$!j;icv .  .  .  .  .  .  .  .  .  .  .  1 

59 110055 Screw(M4-0.7xl4) l .  .  .  .  .  .  .  k%y. .  .  .  .  .  .  .  .  .  .  1 

60 3101609 Upper Knife Driving Lever Pin l l Jz%xL/IS-I/Y l l l l l + 1 

$ Ref.No. 1 to 40 *****See the preceding Page. 

VG2100 
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VG2 

1 

779s (2) 

AR----~ '-m 

1 

b 

.' 

o- 

12 

. 

18 

18 

32 

38 



+VG2779S EXCLUSIVE PARTS(2) 
Ref. Parts 
J& Na 

1 0036175 
2 0032425 
3 0032426 
4 001093 
5 3501204 
6 3501053 
7 3501052 
8 110041 
9 000651 

10 3501051 

11 
12 
13 
14 
15 
16 
17 
18 

ii 

110048 
0092305 
3501049 

006233 
0068014 

110003 
3501050 

130007 
100001 

3501060 

21 110013 
22 3501061 
23 3501066 
24 3501075 
25 120001 
26 000538 
27 3501072 
28 2100014 
29 3501211 
30 120008 

31 
32 

3: 
35 
36 
37 
38 

001123 Washer.............7~-~~..........2 

0012480 Dust Hose(1500mm) l l l l l l l l $&&&-X l l l l l l l l l 1 
0013648 HoseBand. l .  .  l .  l .  .  .  .  .*-x,$>F.. .  .  .  .  .  -2 

006921 Wood Screw(a4.8X25) l l l l l l *;irV l l l l l l l l l l l 4, 
1096025 Air Tube(GX4mm)(White) l l l l •I~?--L---I(B)* l l l l l = 
1098012 Hand Valve l l .  .  .  .  .  .  .  .  .  /\i/F,<&y. + .  .  .  .  .  .  1 

350006 Wood Screw(G3.5x32) l l l l l l ;itr;itY l l l l l l l l l l l 2 
000538 Washer . . . . + . . . . . . . . 17y-9~. . . . . . . -. . . 2 

Amt. 
Descript ion El 43 ges. 

Thread Retainer Disc Support l l IMGJ~#$Z l l l l l l l l l l 1 

Screw(M4-0,7XlO) .  l l .  .  l l .  k *Q .  .  .  l .  .  l l . . . 3 
Magnet . . . . . . . . . . . . .py;i:yb.. . . . . . . -1 
Oil Defender l l l l l l l l l l Bj@& l l l l l l l l l l l 1 

Screw(M3-0,5X5) .  .  l .  .  .  l .  k$v .  .  .  .  .  .  .  l .  .  .  2 

Side Cover Hinge l l l l l l l •#W+&I<-~Z>*~ l l l l l 1 

Screw(M3,5-Oe6x6) .  .  .  .  l l .  k;i;g. .  .  l .  .  .  l . . . 3 
Side Cover(Upper) l l l l l l l l $j@#~$~~--(.Jz) l l l l l l 1 
Screw(M4-().7xl()) .  .  .  .  .  .  .  .  k*v. .  .  l .  .  .  .  .  .  .  2 
Nut (MJ-0.7) . . . . . . . . . . . j-y b . . . . . . . . . . . 2 

Front Cover (Upper) l l l l l l l B;rBI**Iq-(L-) l l l l l l 1 

VC2700 
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VG2779S (3) 

‘G2779S-156M 

I 
. H=Y .:,. i, 

‘62779S440M (2 Need I e) 

17 L+? 
<. . . I , 

13 

EXTRA PARTS 

y- 
20 

YC2700 



+VG2779S EXCLUSIVE PARTS(3) 
Ref. 
& 

i 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3147073 
001186 

0095515 
006010 

0091725 
005133 

3107069 
001228 

0095268 
001230 

Descript ion 
Presser Foot, C. Set(156) l l l l 

Screw(9/64-40x7.8) l l l l l l l 

Presser Football) Spring l l l 

Screw(1/8-44x4.5) l l l l l l l 

Presser Foot Spring l l l l l l l 

Screw(1/8-44x4.5) * l l l l l l 

Presser Foot Chip Guard * l l l l 

Screw(3/32-56x3.2) l l l l l l l 

Presser Foot Tape Guide l l l l l 

Screw(3/32-56X3.8) l l l l .  l l l 

43 
pp$@). .  .  .  .  .  .  l .  .l 

Req. 

jj$+g ......... ..l 

+#l~,<*. ........ 1 
&$y ......... ..l 

~~~~*. .... : .... 1 
JJ$$y ......... ..l 

9yy;a’-p-. ...... .l 

ti.+v .......... .l 

#kL~-‘spfiy F l l ,  l l l l 1 

&+Q . . . . . . . . .  ..l 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

000220 Lack Nut . . . . . . . . . . . . . 

003300 Adjusting Screw(1/8-44x15) l l l 

110120 Screw(M3.5-0.6x5) l l l l l l l 

3109073 Differential Feed Dog l l l 9 l l 

3109045 Main Feed Dog l l l l l l l l l l 

3 108060 Stitch Plate(56M) l l l l l l l l 

3107071 Presser Foot, C. Set(140) l l l l 

3108041 Stitch Plate(40M) l l l l l l l 4 

pyP--)-yb ...... ..l 

g@$;g ....... ...’ 

........... 

)q-& 
’ 1 

......... ..l 
+jgpJ .......... .l’ 
g+g ........... .l 
; , , , ,  .  l l l l l l l l -1 

. . . . . . . . . . .  
l 1 

3501132 Supplementary Block l l l l l l l +$mYrr ~3 l 9 l l l l l l 1 
130002 Screw(M3-Oa5x6) .  .  .  .  .  .  .  l k*$?. .  .  .  .  .  .  .  .  .  .  1 

21 3501131 Frame Cover Gasket l l l l l l l dy r&d-Ayqy l l l l 1 
22 3501130 Frame Cove. l l .  .  + .  .  .  .  l .  <y r * )< - .  .  .  .  .  .  .  .l 

23 110011 Screw(M5-0.8xlO) l l l l l .  .  l k*-J:  l .  .  .  .  + .  .  .  .  -3 



36 

VG2779S (4) 

4--c& r/ 
2 \ 4-q 

38 

VC2700 



+VG2779S EXCLUSIVE PARTS(4) 
Ref-. Parts 

Na Na 
1 190044 
2 3201329 
3 110048 
4 000538 
5 190021 
6 3201369 
7 3201368 
8 3201184 
9 3201185 

10 160001 

Descript ion 
Screw(M4-0.7X12) l l l l l l l l 

Tape Holder l 9 l l l l l l l l l 

Screw(M4-0.7XlO) l * l l l l l l 

Washer .  .  .  .  .  .  .  .  .  .  .  .  .  

Screw(M4-0.7Xl2) l l l l l l l l 

Tension Roller Holder, C. Set l l 

Tension Roller Holder l l l l l l 

Roller Shaft Bushing l 9 l l l l 

Tension Roller(Large) l l l l l l 

Screw(M4-0.7X4) l l l l l l l l 

11 190075 Adjusting Screw(M5-0.8X28) l l l 

12 100053 Lack Nut .  .  .  .  .  .  .  .  .  .  .  .  

13 3201372 Roller Lever l l l l l * l l l * 
14 110036 Screw(M3-0.5X6.5) * l l l l l l 

15 000669 Washer .  .  .  .  .  .  .  .  .  .  .  .  .  

16 2100043 Tension Spring l l l l l l l l l 

17 000665 Washer .  .  .  .  .  .  .  .  .  .  .  .  .  

18 0077179 Retaining Ring l l l l * l l l l 

19 3201190 Tension Link Shaft l l l l l l 9 
20 000425 Washer . . . . . . . . . . . . . 

21 
22 
23 
24 
25 
26 

28 
29 
30 

3201375 Tension Link l l l l l l l l l l 

150001 Screw(M4-0.7X4) l l = l l l l l 

3201191 Roller Shaft (Small) l l l l l l l 

3201186 Tension Roller(Smal1) Unit l l l 

3201192 Tape Guide Wire l l l l l 0 l l l 

160000 Screw(M3-0.5X3) l l l l l l l l 

3201370 Tape Guide . . . . . . . . . . . 

190064 Knob Screw(M3-0.5X5) l l l l l l 

3201371 Tape Guide Stop l * l l l l 0 l l 

110009 Screw(M4-0.7X8) l l l l l l l l 

31 3201332 Eye Guard. .  .  .  .  .  .  .  .  .  .  .  

32, 110038 Screw(M2.5-0.45X4.5) 0 l l . l l 

33 3201333 Eye Guard Support l l l l l l l l 

34 170001 Screw(M4-0.7X8) l l l l l l l l 

35 3ooioo Conical Spring Washer l l l l * l 

36 0095269 Tape Guide Bar Holder l l l l l 9 
37 009604 Screw(11/64-40X5.5) l l l l l l 

38 3201377 Tape Guide Bar(Long) l l l l l l 

39 3201197 Tape Guide Unit l l l l l l l l l 

40 0095272 Tape Guide .  .  .  l l l .  .  .  .  .  

41 001892 
42 006186 
43 3501227 

%-5%~HaP~((4) 36 
Amt. 

q 

&$J. 

45 l?ecJ.- 

.. ....... . 1 

y=--pg+ ....... ..l 

k*y ........ ...2 

77=r-;I* ....... ...4 
J&$-J: ......... ..l 
pq+($~). ....... 1 
p-y* ........ ..l 
p.-=j$&yy.)l. .... .2 
p-q($-). ....... .l 
k*g ........ ...5 

~~~~ ........ ..l 
pyp-j-y~. ...... “1 
p-y1/)Q-. ...... .l 
J&$.J .......... .2 
7/r-Q*. ........ .2 

@@fj]q*. ......... 1 

7y-)p ......... .l 
xby;Tpl)\JY ...... .l 
tp-y)yp$$ ..... ..l 
ryy-2 +. ......... .l 

p-yiJ>p ..... ...2 
&$q......” . ...4 
p-~i@ ........ ..l 
u -7 ( I J \ )  (jg) l l l *  ”  l l 1 

~-7+-Ftf/lt-“74-v- l l l “2 

&pg . . . . . . . .  . . . 3  

yL-p-#~p-. . . . . . .  .2 

\jr.q"<;ifq ....... ..l 
y--;iegf/r’r;tby,< 0. ” l l 
fi*.J:. ......... .l 

y.fJfJ+-p.. ....... .l 
&+tg. . . . . . . . . .  .2 

y=~j+fq#J”&. l l .  .  l 1 

J&T$y . . . . . . . . .  ..l 

JJK/q$7~.>*. ..... .2 
f+q)f-@j. ...... .l 
JJ=:;lc.J: ........... 1 

y--‘p$Nf j-M--(jg) l *  l “1 

y- - - f l / {  p-(f& . . . . . .  1 

y-yjj*/I1*. . . . . . .  .l 

VG2700 
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+VG2779S EXCLUSIVE PARTS(5) +tI=f~JI/zuI#lul(5) 3 7 
Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

1200153 
2100265 

110016 
0036133 
110013 

3501233 
160005 
000989 

3201217 
1064032 

Amt. 
Description u 25 RecJ.- 

Rotation Detector Unit l l l l l &-~~IC(#H) l l l l l l l l 1 

11 009816 
12 000644 
13 3201238 
14 3201212 
15 3201214 
16 160000 
17 3201400 
18 120018 
19 3201211 
20 160003 

21 3201401 Metering Device Bracket l l l l l $#Rs$j$&* l l l l l l l 01 
22 110009 Screw(M4-().7x8) .  .  l l .  l .  l k$g. .  .  .  .  l .  .  .  .  .  2 

23 110008 Screw(M4-0.7x5) .  l l l l l .  l k;ilrv. l .  .  .  .  .  .  .  .  .  1 

24 005604 Screw(7/32-32X17.3) l l l l l l It-*9 l l l l l l l l l l l 1 
25 000621 Conical Spring Washer l l l l l •DlL~~;icYy~?+ l l l l . l l 2 
26 000528 Washer . . . . . . . . ..*.07~~~~..........1 
27 000355 NUt...............-fyb...........2 
28 3501231 Tension Roller Holder Support l l P--?~%I l l l l l l . l 1 
29 009784 Screw(M6-lxlO) l .  .  l l l .  l .  k;i:$?. .  .  .  .  .  .  .  .  .  .  2 

30 0094201 Cover Latch Spring l l l l l l l ;7b/<-7yF,<;it l l l l l l 1 

31 006202 Screw(M4-0.7X6) l l l l l l l . k+y. . . . . . . . . . . 1 
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Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

1249109 
3201233 
1057117 
3201227 
3201228 

009956 
000014 

1200170 
000016 
006187 

Amt. 
Description u 45 Req. 

Control Box, Complete Set l l l l #J@J?y G’i(#$l) l l l l l l 1 
Control Panel l l l l l l l l l l $J’$@,d*& l l l l l l l l .  1 

Control Board Unit l l l l l l l #$J@#&;Mi(#JI) l l l l l l l l 1 
Control Box. l l l .  .  l l l l .  #jJ’@$y3~ .  l .  .  .  .  .  + 1 

Control Box Lid l l l l l l l l l BJ@jJ$y3X%* l l l l l l 1 
Screw(M3-0.5xlO) l l ,  l l l l l .  k;irc. l .  .  .  .  .  .  .  .  -8 

Washer .  .  .  .  .  .  .  .  .  .  .  . .7~~~~. . . . . . . . . .4  

Gable. l .  l .  .  .  .  .  .  .  .  l .  +-y/b. .  .  .  .  .  .  .  .  -1 

N u t . . . . . . . . . . . . . . . - ) - y b . . . . . . . . . . . 2  

Screwed Ball(M8-1.25x23) l l l 0% l l l l 9 l l l l l l l l 2 

11 0014224 Box Holder(Left) l l l l l l l l $y~~xis;&Y(&) l l l l 01 
12 0014225 Box Holder(Right) l l l l l l l l ZK, ~~CZITIL~(&) l l l l l 1 
13 009948 Screw(M8-la25x30) l ‘e l l l .  .  k;irv. .  .  .  .  .  .  .  .  .  .  1 

14 000676 Spring Washer l l l l l l l l l l X/p!l Yfl7y-2~ l l l l . 1 
15 000666 Washer . . . . . . . . . . . ..7\j/.~~..........l 
16 000060 NUt...............-J-yb......q....2 
17 000434 Washer.............7~.~~..........2 
18 3201229 Box Fixing Screw l l l l l l l l zj?ypAI@#J-;1:9 l l l l l l 1 
19 3201234 Box Holder, Complete Set l l l l iJfy 3xAf;&jr(&) l l l l l 1 
20 300030 Washer . . . . . . . . . . . ..7~~~~..........4 

21 1050076 EPROM(Mark VF103) l l l l l l l l EPROM(Z-% VF103) l l l l l 1 

vc2700 
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+VG2779S EXCLUSIVE PARTS(7) 
Ref . Parts 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

NCl 
1249054 

Amt. 
Descr ipt ion Ia 45 Req. 

Power Box, Complete Set l l l l l $J$‘@?y 3X(jjQ,) l l l l 0 l 1 
1057041 
1057072 
3201225 

009995 
0011709 
006905 

1066025 
0092232 
006910 

11 1066024 
12 009961 
13 000600 
14 000206 
15 000669 
16 100028 

VG2700 
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WGZ779E EXCLUSIVE PARTS(l) +t3*T"wiwmßka(1) 40 
Ref. Parts Amt. 
Jh- Na u -- ‘Descript ion 43 Req. 

1 3501011 Fabric Guide .  .  .  .  + .  .  .  .  .  a#T F l .  .  .  .  .  .  .  .  .  1 

2 110106 Screw(M4-Oe7X8) l .  l l l . . l k*-J:  .  l .  s .  .  .  .  .  .  .l 

3 000538 Washer.. +. .  l l . . . . . .7y.)-y.. . . . . . . . .l 
4 3501003 Lower Knife Holder Bracket l l l T%Zfi??!~/r Ib l l 0 l l 1 
5 009890 Screw(M5-Os8x35) -  l l .  .  .  l -  &$$. -  .  .  .  .  l .  .  .  .  1 

6 120030 Screw(M5-0.8xl2) l l l l l .  .  l k ; f : y .  .  .  .  .  .  .  .  .  .  .  2 
7..................................*...... 
8 340043 Knack Pin(cg4XlZmm) l l l l l l I y 3 Yi/. l l . l . l . . 1 
9 340004 Knack Pin(G3X8mm) l l l l l l l I ypFr/ l l l l . l l l l 2 

10 110010 Screw(M4-0.7x 16) . . . . . . . . .  &p&-y . . . . . . . . . . .  1 

11 000629 

12 340003 
13 3501022 
14 160003 
15 3101058 
16 3101059 
17 009 5642 
18 3501010 
19 110049 
20 3501012 

Seal Plug* ........... s& . . . . . . . . . . .  .l 

pin(@5X2()mm) . . . . . . . . .  k.>. . . . . . . . . . .  .l 

Link Guide . . . . . . . . . . .  IJ~/~-JJ’/~)c’. . . . . . .  .l 

Screw(M5-().8x5) . . . . . . . .  k;ic$? . . . . . . . . . . .  4 

Pushbutton . . .  . . . . . . . .  ~~-),~$I’J. . . . . .  .1 

Pushbutton Spring l l l l l l l l Y’~->zLzI?~Y/)<;~: l l l l l 1 
Retaining Ring . . . . . . . . .  J& ja y y t )  >y . . . . . . . .  1 

Stopper- ........... .xby,$. ........ .1 
Screw(M4-(),7Xl()) . . . . . . . .  k;ir$J. . . . . . . . . . .  1 

Side Cover . . . . . . . . . . .  #$J/<-. . . . . . . . . .  1 

,Zl 110014 Screw(M4-0.7x 18) . . . . . . . .  k;itv . . . . . . . . . . .  2 

22 3501014 Spring . . . . . . . . . . . .  .)<;it ........... .1 

23 3501013 Spring Hanger .......... /\“*#j.* .......... 1 

24 160001 Screw(M4-().7x4) . . . . . . . .  k+v . . . . . . . . . . .  1 

25 0020551 O-ring(P5) . . . . . . . . . . .  0 l) r / y .  . . . . . .  ‘. .  .2 

26 3501015 Drop Lever Shaft l l l l l l l l FP y/p1/1\Y-# l l l l l l 1 
27 3501024 Lever Shaft Bushing l l l l l l l b/q-aYy*V~ l l l l l l 2 
28 3501018 Adjusting Lever Block Guide l l l &l@~zV/r F l l . l 9 l l l l 1 
29 ......................................... 
30 3501029 Bracket Gasket l l l l l l l l •-F%xa7‘yjYlQ~Y+?Y*l 

31 3501033 Adjusting Lever Block l l l l l l $J@ l l l l l l l l l l . l 1 
32 0032799 Connection Pin l l l l l l l l l x*3-)s>b”y 0 0 0 0 0 0 1 

33 000278 Oil Wick(Felt) .  .  l .  l l l l .  ji@x l .  .  .  .  ‘. .  .  .  .  .  .  1 

34 3501020 Upper Knife Link(Long) l l l l l 1% A !J ~3 (s) l l l l l l 1 
35 160002 Screw(M4-().‘/x5) .  l l .  .  .  .  .  kag. .  .  .  .  .  .  .  .  .  .  1 

36 3501021 Upper Knife Link(Short) l l l l l k% z 9 ~3 (s) l l l l l l 1 
37 310103 Oi 1 WicK(No .4-50mm) l l l l l l l a;tl; l l l l l l l 0, l l l l 1 
38 310108 Oil WicK(No .4-160mm) l l l l l l #I$$ l . l l l l l . l 9 l l 1 
39 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
40 3501023 Upper Knife Driving Lever l l l l JI%x@@J@ l l l l l 0’. l 1 

I Ref. No. 41 to 60 l **** See the following Page. 

vc2100 



+VG2779E EXCLUSIVE PARTS(l) -Y13?%~Hap&(1) 40 
Ref. Parts Amt. 

Na Na Fi 25 -- Descript ion Req. 
41 120015 Screw(M5-0.8xlO) l .  l l .  l l .  k$F. l .  l .  .  .  l .  + .  1 

42 3501025 Feed Lift Shaft .  l .  l l .  l l .j)$~$kT&. .  .  .  .  l .  .  .  1 

43 3501032 UpperKnifee l . l . l l . l l .k$x. l . . . . +. . . .1 

44 130002 Screw(M3-Oa5X6) . . . . . . . . kj&-J: . . . . . . . . . . . 1 
45 .  .  .  .  .  .  .  .  .  .  .  .  .  .  l .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

46 3501203 Upper Knife Holder l l l l l l l k%~# l l l l l l l l l l l 
47 120001 Screw(M4-().7Xl4) .  .  .  l .  .  l .  k$y. .  .  .  .  .  .  .  .  .  .  2 

48 000638 Seal Plug. . . . . . . . . . . . #??. . . . . . . . . . . -1 
49 3501028 Upper Knife Shaft l l l l l l l l I-%X$& l l l l l l l l l 01 
50 3501201 Lower Knife Holder l l l l l l l T%rC* l l l l l l l l l l 1 

51 3501200 LowerKnife-. l l l .  l .  . ;  .F%x. .  .  .  .  .  .  .  .  .  .1 

52 3101042 Lower Knife Holder Bushing l l l 7;% xeyy*)~ l l l . l l 1 
53 3501019 Upper Knife Driving Lever l l l l k%ikl//t- l l l . l . . l 1 
54 3101022 Upper Knife Shaft Bushing l l l l Jz% x;~SB-~‘~-)ZL l l l l l l 1 
55 3200086 Collar(8X13xfj~) l l l .  l l .  JIJY-. .  .  .  .  .  .  .  .  .  .3 

56 160000 Screw(M3-0.5X3) l l l l .  l l .  k;icQ .  .  .  .  .  .  .  .  .  . - .  6 

57 0094577 Upper Knife Spring l l l l l l l k%x1<;5: l l l l l l . l l 1 
58 003657 Screw(M4-0.7X3) + . ; 0 . . . . $j$-J; . . . . . . . . . . . 1. 
59 110055 Screw(M4-0.7x 14) .  .  l l .  l .  .  JJ-*Q .  .  .  .  .  .  .  .  .  .  .  1 

60 3101609 Upper Knife Driving Lever Pin l l k%~l/~t-V> l l l l l l 1 

* Ref ,No. 1 to 40 *****See the preceding Page. 
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+VG2779E EXCLUSIVE PARTS(2) *I*FIlrsmapE(2)- 41 
Amt. 

Descript ion U 43 Req. 
Thread Retainer Disc Support l l &%i?#E* l l l l l l l l * 1 

Ref. Parts 
Na Na 
1 0036175 
2 0032425 
3 0032426 
4 001093 
5 3501204 
6 3501053 
7 3501052 
8 110041 
9 000651 

10 3501051 

11 110048 
12 0092305 
13 3501049 
14 006233 
15 0068014 
16 110003 
17 3501050 
18 130007 
19 100001 
20 3501060 

Screw(M4-0.7xlO) .  l l l .  .  .  .  k;i=y. .  .  .  .  .  .  .  .  .  .  3 
Magnet . . . . . . . . . . . . .pyf‘;f:yb.. . . . . . . .l 

Oil Defender .  .  l l l l .  .  .  .  E@j& .  e .  .  .  .  .  .  .  .  -  1 

Screw(M3-0.5x5) .  .  l l .  .  .  .  k;i:v .  .  .  .  .  .  .  .  .  .  .  2 

Side Cover Hinge *  l l l l l l l %i?#+$~.\‘-k>-J:. + l 0 l 1 

Screw(M3.5-0.6)(6) + .  .  .  .  .  .  k ; i :Q.  .  + .  .  .  .  .  .  .  -3 

Side Cover(Upper) l l l l l l l * #i%j+$~~~--(lz) . l * l l l 1 
Screw(M4-().‘/xlO) . . . . . . . . &;i:g. . . . . . . . . . . 2 
Nut(M4-oJ) . . . . . . . . . . . j-y b . . . . . . . . . . . 2 

Front Cover (Upper) l l l l l l l B;rf%jW*;aq--(_t-) l l l l l l 1 

21 110013 
22 3501061 
23 3501066 
24 3501075 
25 120001 
26 000538 
27 3501072 
28 2100014 
29 3501211 
30 120008 

31 001123 Washer . . . . . . . . . . . ..7~.~~..........2 

32 0012480 Dust Hose(1500mm) l l l l l l l l @@S-X l l l * l l l l l 1 
33 0013648 HoseBand.. .  .  .  .  l .  .  .  .  .ti-~y<‘/F.. .  .  .  .  .  .2 

34 006921 Wood Screw(G4.8x25) l l l l l l *;i:-J: l l l l 0 l l l l l l 4 
35 1096025 Air Tube(GX4mm)(White) l l l l l z~?z--Y(~) l l l l l l - 
36 1098012 Hand Valve . . . . + . . . . . . p,>jT,<~~~. . . . . . . . 1 
37 350006 Wood Screw(a3.5x32) l l l l l l *$t‘;;; l l l l l l * l l l 02 

YC2700 
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+VG2779E EXCLUSIVE PARTS(3) 
Ref. 
& 

1 
2 
3 
4 
5 
6 
1 
8 
9 

10 

Parts 
Na 

190021 
3501222 

110048 
3201371 

110009 
0095269 
170050 
300100 
000538 
100001 

Amt . 
Descript ion n 25 Req, 

Screw(M4-0.7Xl2) . . . . . . . . k*T. . . . . . . . . .T2 

11 3501221 
12 009604 
13 3201197 
14 001892 
15 0095272 
16 3501224 

VG2700 
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+VG2779E EXCLUSIVE PARTS(4) ‘tIea.mmim (4) 4 3 
Ref. 
Na -- 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3107073 

Amt . 
Descript ion u 43 Req 

Presser Foot, C. Set(156) l l l l @~~!IL) l l l l l l l l l l 1 
001186 

0095515 
006010 

0091725 
005133 

3107069 
001228 

009 5268 
001230 

11 000220 LockNut . . . . . . . . . . . .ayp-j-yb.. . . . . . .l 

12 003300 Adjusting Screw(l/t-44x15) l l l @l@;itV . l 0 l l l l l l l 1 
13 110120 Screw(M3.5-0.6xfj) l l l l .  e .  k;i:g. + .  .  .  .  .  .  .  .  .  1 

14 3109073 Differential Feed Dog l l l l l l a;i%!I l l l l ., l l l l l l 1 
15 3109045 Main Feed Doge .  .  l l l l .  .  .  ($$j$g .  .  .  .  .  .  .  a l .  .  1 

16 3108060 Sti tch Plate(56M) l l l l l l l l && l l l l l l l l l l l l 1 
17 3107071 Presser Foot, C. Set(l40) l l l l @Ja l l 0 l l l l l l l 1 
18 3108041 Stitch Plate(4OM) l l l l l l l l &#Z* l l l l l l l l l l . 1 
19 3501132 Supplementary Block l l l l l l l &&$b7’~ ~3 l l l l = l l l 1 
20 130002 Screw(M3-0.5X6) l l l l l .  l .  kp&9 .  .  .  .  .  .  .  .  .  .  .  1 

21 3501131 Frame Cover Gasket l l l l l l l dy ~&J/~-I~Y+Y l l l l 1 
22 3501130 Frame Cover. .  .  .  l .  .  .  .  .  .  dy ~C-)JJ<-. .  .  .  *  .  .  .  1 

23 110011 Screw(M5-0.8x 10) .  l . . . . . . k;I:g . . . . . . . . . . . 3 

VG2700 
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‘UT-AKI” DEVICE(1) 

Ref. Parts 
Na Na -- 
1 0022836 
2 0022837 
3 009736 
4 1096024 
5 0023381 
6-l 0094491 
6-2 0063612 
7 110012 
8 1095007 
9 3151012 

10 000538 

11 110009 
12 3100529 
13 3500530 
14 - 0063076 
15 0077179 
16 .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . .e. . . . . . . . .* . . . .  

17 3500514 Thread Pull-off Hook Unit l l l l +i@$% 7~ 3 ($&L) l * l l l l 3 
18 160001 Screw(M4-0.7)(4) l l l l l l l l &;iEQ l l l l l l l l l l l 5 
19 3500516 Thread Pull-off Hook Unit l l l l ?&@% 7~ 3 (#.) l l l l l l 2 
20 0094396 Thread Pull-off Bar Holder l l l &@$%@@&$~ l l l l l l l 1 
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'UT-AGIO" DEVICE(2) "UT-AOil" iliHit(2) 45 
Ref. Parts Amt. 

Na Na Description - ~ & % Req. 
l......................................... 
2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

3 . .  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

4 . .  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

fj......................................... 

7 
8 
9 

10 

0063608 
110002 

3101587 
170009 

11 110009 
12 3101588 
13 009976 
14 3100567 
15 120001 
16 0014120 
17 1091160 
18 3101586 
19 1094054 
20 1097007 

21 
22 
23 
24 

> 25 
26 
27 
28 
29 
30 

1096024 Air Tube(4X2.5mm)(White) l l l l ~7?=-7(B) l l l - l l - 
000498 Washer .  .  l .  .  .  .  .  .  .  .  .  .7yv+. .  .  .  .  .  .  .  .  -1 

3101585 Air Cylinder Bracket l l l l l l 317!J -29 YY* l l l l . l 1 
120006 Screw(M6-lx 12) l .  l l l l l l + k*v .  .  .  .  .  .  .  .  .  .  .  2 

. . . . . . . . . . . . . . . . . . . . . . . . . .yyyc&. . . . . .,. . . . 
0012071 Cylinder Return Spring l l l l l *V!l YYJZVI~* l l l l l l 1 
3101590 plunger l l l l l l l l l l l l .  yyr/.y+ s .  .  .  l l .  .  l 1 

180006 Screwed Pin(M5-0.8X6) l l l l l ts”~/g l l l l l l l l l l 1 
3100523 Connecting Block(Right) Support Spring B!$$Yp Y~~ZJT-~<;~C l 1 
3120157 Connecting Block(Right) l l l l l %&$$VP Y 27 (&> l l l l l l 1 

31 100002 Nut ()&j-0.8) . . . . . . . . . . . -fy j, . . . . . . . . . . . 3 
32 190029 Connecting Rod(M5-0.8x40) l l l sfEp# l l l l l l l l l l l 1 
33 3100538 Connecting Block(Left) l l l l l B$j$Yr;t Y 27 (&) l 9 l l l l 1 
34 000014 Washer. l l .  .  .  .  .  a . .  . .T~GJ*)+. . . . . . . . . -2 

VGZ?OO 
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'UT-AIIO" DEVICE(3) 
Ref. 
Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
Na 

3500501 
3100506 

17 0005 
3100502 
3500513 
3100513 

110030 
3100560 
3500503 

190006 

'UT-AUU" ~~(3) 46 
Amt . 

Description Ia 45 Rw 
Trimming Mechanism, C. Set l l l IJ‘I’~#(#‘&l,) l l l l l l l ? 
Lower Knife Driving Lever l l l l ~%x@@t~<- l l . l l l 1 
Screw(M4-(),7x6) l l l l l l .  .  k$$. .  .  .  .  .  .  .  .  .  .  2 

Lower Knife Carrier l l l l l l . T%ir+ l l l l l . l l + . . 1 
Looper Thread Pull-off l l . l l IL---I~&@$% l . l l . . . . 1 
Lower Knife* l l l .  .  .  l .  l .7 ;%~. .  .  .  .  .  .  .  .  .  .1 

Screw(M3-0,5x2.6) l l l l l l .k*y .  .  .  .  .  .  .  .  .  .  .3 

Supplementary Spring l l l l l l _t%X*#@J,<;i: l l l l . . 1 
Upper Knife Carrier l l l l l l l JI%x~ l l l l . l l l l . 1 
Screw(M4-().7X4) l l l l l .  .  .  k; i :-y. .  .  .  .  .  .  .  .  .  .  2 

11 100006 NUt...............-fyb...........2 

12 3100503 Kni fe Guide Lever l l l l l l l l % ~3’4 FI.JI<-- l l l l l l 2 
13 3100504 Knife Guide Lever Ring(Left) l l % ~$4 Fl//<- 9 >y(fc) l 1 
14 3100505 Knife Guide Lever Ring(Right) l l % ~$4 FV/<- !J >y(&) l 1 
15 130003 Screw(MJ-OJx7.3) l l .  l .  l .  _Ltr$t.  .  .  .  .  .  .  .  .  .  .  2 

16 3100515 Upper Knife Carrier Spring l l l _t%A$~q;i: l l l l . . l l 1 
17 170006 Screw(M4-0.7x2.5) l l l .  .  l l k;i:g. .  .  .  .  .  .  .  .  .  .  1 

18 3500502 Crank Chamber Cover l l l l l l l j-;ib&~,q-- l l . l l l l l l 1 
19 3100531 Upper Knife Carrier Stopper l l l li% K&X b ~13 l . l l l l 1 
20 110060 Screw(M4-0.7X4.8)[M4-0.7x5] l l ti+Y l l l l l l l l l l l 2 

21 l 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

22 3100512 UpperKnifee l . l . l l . . . l ks?x. . . . . . . . . . .1 

23 110024 Screw(M2-0.4x6) l .  l .  .  .  .  l k*g. .  .  .  .  .  .  .  .  .  .  2 

24 110025 Screw(M2-0.4xlO) l l .  l .  .  .  l k%*y l .  .  .  .  .  .  .  .  .  .  1 

25 110023 Screw(M2-Oa4x3,5) .  .  .  .  .  .  l k ; i :Q.  .  .  .  .  .  .  .  .  .  .  .  1 

26 3100507 Upper Knife Guide l l l l l l l l 1% X&*I’ F l l l l l l l l 1 
27 3100508 Clamp Spring . . . l . . . . . . &@E<,<;i:. . . . . . . . . 1 

28 3100509 Clamp Spring Pressure l l l l l l *#$)4$#t~ l l l l l l l 1 
29 3100510 Clamp Spring Pressure Holder l l &@i~~-#EFtV&{$$$? l l l l 1 
30 3100511 Clamp Spring Pressure Adjusting Piece&@i/q*#VN$$) l l 1 

31 130005 Screw(M2-0.4x4) l l .  .  l .  l .  ~~~~ .  .  .  .  .  .  .  .  .  .  .  2 

32 3100516 Lower Knife Carrier Support Spring F% X$zs~\c;l: l l l l l 1 
33 110034 Screw(M2-0,4x’J) l .  .  l .  .  .  .  k*$?. .  .  .  .  .  .  .  .  .  .  2 

34 3500511 Thread Guide l .  l .  .  l .  l l .  +&;a’,f j-Z .  .  .  .  .  .  .  .  .  .  1 

35 110054 Screw(M3-0.5x3.5) l .  l l l l .  k;3:$. .  .  .  .  .  .  .  .  .  -3 

36 3500504 Knife Carrier Guide l l l l l l l % Xe&*4 F l l l l l l l l 1 
37 110009 Screw(M4-().7x8) l .  .  l l l .  .  k*$?. .  .  .  .  .  .  .  .  .  .  2 

38 35.00506 Lower Knife Carrier Stopper l l l F% X*;C b y~q l l l ‘* l . 1 

VG2700 
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'UT-AOII" DEVICE(4) 

.’ 

1: 

VG2100 



'UT-AIIU" DEVICE(4) 
Ref. Parts 
Na NCl 
1 0010073 
2 009960 
3 000669 
4 000600 
5 000009 
6 0013218 
7 006905 
8 0033939 
9 0010108 

10 0010264 

11 1096025 
12 0011795 
13 3500550 
14 1091146 
15 3201037 
16 3500505 
17 000425 
18 120013 
19 1094054 
20 3500551 

21 120006 
22 0023381 
23 110013 
24 1066128 
25 0063607 
26 110062 
27 1066127 
28 1070036 
29 0063609 
30 009984 

31 110089 
32 1096024 
33 1200300“ 
34 ------ 

23iit(4) 'UT-AKI" 47 
Amt. 

VG2700 



48 'UT-Allil" DEVICE(5) -...-- ~~ .~ -- 

'UT-A32" 

'LIT-A32/CS" 

'UT-A34" 

.VG2700 



'UT-AOIJ" DEVICE(5) 
Ref. Parts 
& NO 

1 1090206 
2 1090207 
3 1090184 
4 1097007 
5 1094056 
6 1070036 
7 1070145 
8 1070144 
9 1094055 

10 1096024 

11 1094057 
12 1090210 
13 1090185 
14 1090184 
15 1070036 
16 1090209 
17 1094055 

vc2700 



49 'UT-ACICI" DEVICEW 

'UT-A34/CS" 

'UT-A34/ST2 -A” 

'UT-A34/ST2-A/CS" 

15 



'UT-AW DEVICE(6) 
Ref. Parts 

Na Na - - 
1 1090217 
2 1090187 
3 1090184 
4 1097007 
5 1094056 
6 1070036 
7 1070145 
8 1070144 
9 1094055 

10 1096024 

11 1090209 
12 1090185 
13 ’ 1090184 
14 1070036 
15 1094055 

'UT-AKI" !i$$Z(6) 49 
Amt. 

Description n 43 -- Req a -- 
Solenoid Valve, C. Set l . l l l @$.$~(#I) l l l l l . . l l 1 
Manifold(SS5Y3-41-04-C4) l l l . ?~=~*I/LF l . l l l l l l 1 
Solenoid Valve(SY3140-BHZ-X78) l +Z$i&& l l l l l l l l 0 . . 4 
Silencer(AN103-01) l l l l l l l -tf/r’ti>jt l . l l . l l l l 2 
Connector (KJH06-OlS-PT1/8) l l l ~+3 Sr l . l l l . l l . l 1 
Solderless Terminal. l l l l l ~JEE@$$+~ l . . l l l 0 . .8 
Connector Cover l l l l l l l l l ZZC&~~~J<-- l l . . l l . 1 

Connector (5025-15P) * l l l l l l ~$3 9 l l l l l + . l l . 1 
plug (KQP-()4-Xlg) . . . . . . . . 7’7 3’ . . . . . . . . . . . 2 

Air Tube(4x2.5mm)(White) l ‘* l •~~~FzLL---I‘(B). l l l l l - 

Solenoid Valve, 6. Set l . l l l I!lZ$%$+(&) l l * l l l . l 01 
Manifold(SS5Y3-41-03-C4) l l l l T~s~;I~IILF l l l l l l l l 1 
Solenoid Valve(SY3140-BHZ-X78) * $@&& l l l * l l l l 0 l l 3 
Solderless Terminal l l l l l l l E$$$$#* l l l l l l l 0 l 6 
plug(KQp-.04-Xlg) . . . . . . . . 973’. . . . . . . . e . . 1 

.,, 

VC2700 



50 ‘UT-AIIO” DEVICE(7) for VG2735 

‘UT-A42” 

‘UT-A44” 

19 



‘UT-AUII” DEVICE (7) for VG2735 - ‘UT-AKI” SB (7) 50 
Ref. Parts 
Na Na 
1 1090219 
2 1090185 
3 1090184 
4 1097007 
5 1094056 
6 1070036 
7 1070145 
8 1070144 
9 1094055 

10 1096024 

Amt. 
Description q 

43 Req. 

Solenoid Valve, C. Set l l 0 . l ~@~(#It) l l l l l l l l l 1 
Manifold(SS5Y3-41-03-C4) l l l l ~7=7&%F l l l l .  l l l 1 

Solenoid Valve(SY3140-BHZ-X78) l FE&$$P l l l l . l l l . . l 3 
Silencer(AN103-01) l l l l l l l ?Fdk>-!j- l 0 l l l l . l l 2 
Connector (KJH06-OlS-PT1/8) l l l =;iT3 9 * l l l l l l l l l 1 
Solderless Terminal l l l l l l l E$@EF l l l l l 0 l l l . 6 
Connector Cover l l l l l *  l .  l 3*3q;bA-- l l l 0 l l l 1 

Connector (5025-15P) * l l l l . l ~;i=3 31 . l . l 0 l l - l . 1 
plug(KQp-04-Xlg) . . . . . . . . y”7 y . . . . . . . . . . . 2 

Air Tube(4x2.5mm)(White) 0’ l l l ~7?=~--cf‘(B) l 0 l l 0 * - 

11 1094057 Union Y-Connector(KJU04-00) l l l JS&>Y ~*5:3 9 l l l . l 1 
12 1094061 Reducer(KQ2H04-06) l l l l l l l tiyx-9 l l l l l l l = l 1 
13 1096025 Air Tube(GX4mm)(White) l l l l l ~7?=--7‘(b) l * l l * l - 
14 1090222 Solenoid Valve, C. Set l l l l l GE$i&&(If‘r) l l l l l l l l 01 
15 1090187 Manifold(SS5Y3-41-04-C4) l l l l TS~ZJ-ILF l l l l l l l l 1 

16 1090184 Solenoid Valve(SY3140-BHZ-X78) l E$&-f5: l l l l l l l l * l l 4 
17 1070036 Solderless Terminal* l l l l l *EG&&+* l l l l l l = * l 8 
18 1090224 Solenoid Valve, C. Set l l l l l $@&&(@L) l l * l l l l l 01 
19 1094055 plug(KQp-()4-Xlg) . . . . . . . . y“7 lf . . . . . . . . . . . 3 

vc2700 



51 
“UT-AOD” DEViCE(8) for VG2735 -- 

‘UT-A44/CS” 

- -- 

‘LIT-A44/ST 2~ .A” 

11 

12 

&- 

‘UT-A44/ST2-A/CS” 



‘UT-ACICI” DEVISE (8) for VG2735 ‘LIT-AUU” 2,ZBt (8) 51 
Ref. 
& 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NU 

1090230 
1090199 Manifold(SS5Y3-41-05-C4) l l l l TP~~ILF -  l l - . - * 0 1 
1090184 Solenoid Valve(SY3140-BHZ-X78) l $$$@g. l l l l l l l l * 0 5 
1097007 Silencer(AN103-01) * l l l l l l ?1’1/>-!? l . l l l l l l * 2 
1094056 Connector (KJH06-OlS-PTl/B) l l l ~$3 jt l l l l l l . l . l 1 
107Q036 Solderless Terminal l l l l l l l jD@$$#* l * l l l * l l 10 
1070145 Connector Cover l l .  -  l l l l l 3$3p$Jd- l l l l -  l -  1 

1070144 Connector (5025-15P) l * * l * l l J$3 Jr l l l * l l l * * l 1 
1094055 plug(KQp-()4-Xlg) . . . . . . a . ‘7’3y. . . . . . . . . . . 3 
1096024 Air Tube(4x2.5mm)(White) l l l l ~7?~--*P‘(f&t) l * l 0 l l - 

11 1094061 Reducer(KQ2H04-06) l l l l l l l 1/7a-9 l l l l * * e l l l 
12 1096024 Air Tube(6X4mm)(White) l l l l l 17?=-7‘(B) l l l l l l - 
13 1090224 Solenoid Valve, C, Set l l l l l ~~~($$l.) * l l l l l l l l l 
14 1090187 Manifold(SS5Y3-41-04-C4) l l l l ?=7f%F l -  l -  *  l l l 1 

15 1090184 Solenoid Valve(SY3140-BHZ-X78) l Z$i%X l l l l l l l 0 l l l 4 
16 1070036 Solderless Terminal. l l l 0 l *EG&%+* * l l l l l l l l 8 
17 1094055 plug (KQP-()4-Xlg) . . . . . . . . r;py y . . . . . . . . . . . 2 

18 1090231 Solenoid Valve, C. Set l l l l l %Ii&&(#$ZI) l l l l l * l l 01 

VC2700 



'STZ-A" DEVICE 
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28 
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'STZ-A" DEVICE 
Ref. Parts 
& Na 

1 3509935 
2 3101800 
3 3101805 
4 1091145 
5 1095008 
6 3101809 
7( 3101801 
8 270019 
9 3101806 

10 110001 

11 3101802 
12 110023 
13 3101807 
14 100058 
15 3101808 
16 009791 
17 110054 
18 3101804 
19 3500555 
20 000665 

21 120052 
22 006202 
23 3500556 
24 3100711 
25 006035 
26 000644 
27 000322 
28 0036133 
29 110013 
30 1096024 

31 001123 

vc2700 
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uCS" & "ELl" DEVICE 

7 'ELl" DEVICE 

- x// 

'. '. -. **. 
20 

21 
24 



'CS"BtF'EL1" $$ige 53 "CS" & 'ELI" DEVICE 
Ref. - 

Na 
1 
2 
3 
4 
5 
6- 
7 
8 
9 

10 

Parts 
Na 

3500560 
3500?61 

126006 
0010287 
1091129 
1095001 
000623 

1255174 
0010284 
3500562 

Amt. 
Description q 

45 Req. 

“CS” Device, C. Set l l l l l l l “CS”EB(&) l l l l l l l l 1 

11 006202 Screw(M4-0.7)(6) l l l .  .  .  l .  k-9. .  .  .  .  .  * .  .  .  .  .  2 

12 1096024 Air Tube(4x2.5mm)(White) l l l l 17?z-Y(() ; l l l . l - 
13 0023050 Main Feed Lever Stopper l l l l l SY l/~f-X b~13 l l l l l 1 
14 000669 Washer .  .  .  .  l .  l .  .  l . . . 7~\>+. . . . .‘.*. i . .1 
15 000600 Spring Washer l l l l l l l l l l X?g Yy7~-j,~ l l l l l 1 
16 005049 Screw(Ms-0.8 x8) t  .  .  .  .  .  .  l k%v .  .  .  .  .  .  .  .  .  .  .  1 

17 3500670 “ELl” Device, C. Set l l l l l l “ELl”~~(#j.) l l l l . l l 1 
18 3500671 Supplementary Cover l l l l l l l $j/jl$!J*/q- l l l l l l 0’ l . 1 
19 3500675 Lamp Cover(Green) (Standard) l l l =3i/??b~~--(#$) (@$!f!Z) l l l 1 
20 3500676 Lamp Cover l . . l l . . . . l l 7y/p&,<-. . . . . . . .1 

21 3500672 
22 110106 
23 1200309 
24 004236 

Note :For VG2735, VG2779S and VG2779E, installing EL1 Device is not available. 
(&) VG2735 > VG2779S~UVG2779Ea)-E7/LILt% EL1 !j$jj!jj&U& y, HG3 c;~~~~,, 

VC2700 



‘UT-A” DEVICE for M & X 

for M(PANA-MINAS Motor) 

J 
VC2700 

for X(MITSUBISHI H Motor) 



‘UT-AOLI” DEVI CE for M & X ‘UT-ABI” $!iilp M & X 81 5 4 
Ref. Parts 
NCl Na 
1 3500612 
2 009977 
3 3500606 
4 

( 5 
300100 
170010 

6 000538 
7 190074 
8 3500611 
9 3500609 

10 160005 

11 160007 
12 3500608 
13 3500610 
14 3101584 
15 009970 
16 3101592 
17 110013 
18 120024 
19 1200249 
20 110013 

21 1200301 
22 ------ 

23 1200286 

VG270Q 
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'LIT" DEVICE(1) 
* 

8 

EXTRA PARTS 

24 



'UT" DEVICE(1) 
Ref. Parts 

‘UT”ES (1) 55 
Amt. 

Description Ia 45 Req. 
Synchronizer Positioning Pin l l $g?‘aYV> l l l l l l l 1 

Na Na - - 
1 0022836 
2 
3 
4 l 

5 l 

6 
7 
8 
9 
.O 

11 009985 Screw(M2.5-0.45XlO) l l l l l l lt*9 l l l l l l l l l l l 2 
12 3100529 Thread Pull-off Eyelet l l l l l &@$%&Z* l l l * l l l l 1 
13 3500518 Thread Pull-off Bar 0.0 l l l l l s@j%$$= l l l l l l l l l 1 
14 0063076 Swing-proof Spring l l l l l l l M$$%+&&&~* l l l l l l 1 
15 0077179[0094433]Retaining Ring l l l l l l l l l Z ~Y/P!I Y3’ l l l l ; l l 1 
16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
17 3500514 Thread Pull-off Hook Unit l l l l $&$$j!% 7~ 3 (#I) l l l l l l 3 
18 160001 Screw(M4-0.7X4) l l l l l l l l k*g l l l l l l l l l l l 5 
19 3500516 Thread Pull-off Hook Unit l l l l &@$%7~3(&) l l l l l l 2 
20 0094396 Thread Pull-off Bar Holder l l l &@$%$&&$$fi l l l l l l l 1 

0022837 Synchronizer Cushion l l l l l l z$Y\Va+t~~Pi/ ~-23 Y l l 1 
009736 Screw(M4-(),7x6) l .  l l l l .  .  k~$g. .  .  .  .  .  .  .  .  .  .  1 

. . . . . . . . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

. . . . . . . . 
0063612 

110012 
3100536 
3100535 
0063586 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

Cord Clamp(4N-a6.8) l l l l . l =-- p3 729 l l l l l l l 1 
Screw(M4-Oe7X5) l .  .  .  .  .  .  .  k;iF\J: l .  .  .  .  i .  .  .  .  -4 

Terminal Holder, Complete Set l l &$?+(#&tr> l l l l l l l l l 1 
Terminal Holder Support l l l l l ti?elljr{$@ l l l l l l l l 1 
Terminal Holder l l l l l l .  l .  l #$=f--$ l .  .  .  .  .  .  .  .  .  .  1 

21 007006 
22 0033024 
23 3500360 
24 150001 
25 3101202 
26 110013 
27 3100526 
28 007610 
29 3100525 
30 110009 

31 170009 Screw(M4-0.7x4) l l l l l l l l k;i:$?. .  l .  + .  .  .  .  .  .  1 

Device classif ication BEn@$8 

Mark Trimming Wiper Foot Lifter 
Solenoid Solenoid Solenoid .____.___...._...............................-...... . . . . . . . . . . . . . . . . . . . . . . . . . . 

si3jj 0011802 3169920 3100571 
IIT-1 X 0 X 

0 l **** Assembled ---- ;fry) 
X l **** Non-assembled -- st 

VG2100 
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'UT" DEVICE(fi 

VG2700 



'UT" DEVICE(2) 
Parts Ref. 

Jh- 
1 
2 
3 
4 
5 
6 

f 7 
8 
9 

10 

Na 
0011802 
0011801 
0063579 
000140 
000598 
000597 

0077410 
005650 

3100524 
120013 

11 0063610 
12 0063607 
13 110004 
14 0063606 
15 0063609 
16 009984 
17 0063608 
18 110002 
19 0036133 
20 000145 

21 0095388 
22 00 1457 
23 0095389 
24 3100520 
25 160003 
26 3100532 
27 0093491 
28 009508 
29 0095336 
30 180006 

31 
32 
33 
34 
35 
36 
37 

3100523 
3120157 

100002 
190029 

3100538 
110062[110004] Screw(M3.5-0.6XS)[M3.5-0.6xS]= IJI;~:-~ l l l l l l l l l l l 2 
000014+ Washer.............7~~~p....*.....2 

VG2700 
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'LIT" DEVICE(3) 

30 

p 41 
: d ‘1 ,40 

I 
VG2?00 



'UT" DEVICE(3) ‘UT”%B (3) 57 
Ref. Parts Amt. 
Na Na u - - Description 43 Req. 
1 3500501 Trimming Mechaniqm, C. Set l l l TJT~#Q(&H) l l l l l l l l 1 
i 
3 
4 
5 
6 
7 

-8 
9 

10 

3100506 Lower Knife Driving Lever l l l •~;%XE$$I!JJJVI~-- l + l l . 01 
170005 Screw(M4-Oe7x6) .  .  .  .  .  l .  .  k;ilcy .  .  .  .  .  .  .  .  .  .  .  2 

3100502 Lower Knife Carrier l l l l l l l T%X-f; l l l l l l l l l l 1 
3500513 Looper Thread Pu1 1-off l l l l l /L-I<%@% l l l l l l l l 1 
3100513 Lower Knife.. .  .  .  .  .  .  l . l 7;%x. . . . . . . . . . .l 

110030 Screw(M3-0.5x2.6) .  .  .  l l l .  k; i :Q .  .  .  .  .  .  . ,  .  .  .  .  3 

3100560 Supplementary Spring l l l l l l Jz%X*~~~~* l l l l l l 1 
3500503 Upper Knife Carrier l l l l l l l Ir%Xp l 9 l l l l l l l . 1 

190006 Screw(M4-0,7X4) .  .  .  .  l .  l .  k*t2.  .  .  .  .  .  .  .  .  .  .  2 

11 100006 Nut-..-...........jyb......e....2 

12 3100503 Knife Guide Lever l l l l l l l . % ~$4 FL/,<- l l l l l . 2 
13 3100504 Knife Guide Lever Ring(Left) l l % ~&*/f F~1q-g i/y(;fc) l 1 
14 3100505 Knife Guide Lever Ring(Right) l l % ~3’4 FV/<- 9 r/y(;fr) . 1 
15 130003 Screw(M4-0.7x7.3) l -  l l .  l .  k;i:g. .  .  .  .  .  .  .  .  .  .  2 

16 3100515 Upper Knife Carrier Spring l l •L%x~I<;~: l l l l l l l l 1 
17 170006 Screw(M4-(),7x2,5) l l l .  l l .  k+Q .  .  .  .  .  .  .  .  .  .  .  1 

18 3500502 Crank Chamber Cover l l l l l l l j-&&/<-- l l 0 l l l l l l 1 
19 3100531 Upper Knife Carrier Stopper l l .JI%x*x t\y/f. l l l l l 1 
20 110060 Screw(M4-0.7x4.8)[M4-0.7x!j] l .k$t-J: l . = . . . . . + . . 2 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

. . . . . . . . 

3100512 
110024 
110025 
110023 

3100507 
3100508 
3100509 
3100510 
3100511 

31 130005 Screw(M2-Oe4x4) .  l .  .  .  .  .  .  ~J&Y .  .  .  .  .  .  .  .  .  .  .  2 

32 3100516 Lower Knife Carrier Support Spring ~=%Z+ZZI~;~: 0 9 l . n 1 
33 110034 Screw(M2-0.4X2) + .  .  .  .  .  .  l k ; f : y .  + .  .  .  .  .  .  .  .  .2 

34 3500511 Thread Guide l .  .  l .  .  + .  .  l s-Jf/r’ r .  .  .  .  .  .  .  .  .  .  1 

35 110054 Screw(M3-0,5x3.5) l .  l .  l + .  k$-J:.  .  .  .  .  .  .  .  .  .  .  3 

36 3500504 Knife Carrier Guide l l l l l l l %~c$JV/~’ F l l l l l l l l 1 
37 110009 Screw(M4-0.7xa) . . . . . . . . k;i:v. . . . . . . . . . . 2 
38 3500506 Lower Knife Carrier Stopper 0 l l 7;%XAX ~YI< l l l l l 01 

* Ref. No. 39 to 60 *****See the following Page. 
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'UT" DEVICE(3) - _.-._ -- ---.. 
Ref, 

Na -..-- 
39 
40 

?arts 

aJ0. -c- - 

3169920 
3161015 

41 110009 Screw(M4-().7Xg) l s l l l l s l k*g l .  .  .  .  .  .  .  .  .  .  2 

42 1062035 Wiper Solenid* l l l l l l l l l 741fYl/j/l F l l l l l l 1 

43 000012 Nut(M3-()5). . . . . . . . . . .-fr/ b. . . . . . . . . . .2 

44 3161025 Solenoid Lever l l l l l l l l l Ytil/f Fl//<- l 0 l 0 l l 1 
45 140014 Screw(M4-0,7X8) l l l .  l .  .  .  k;i:v .  .  .  .  .  .  .  .  .  .  .  1 

46 0077179 Retaining Ring l l l l l l .  .  l X by‘;plJ ‘JY. .  .  .  + .  .  1 

47 3161020 Solenoid Lever Pin l l l 0’ l l l Y VI/r’ FvI~-VY l l l l 1 
48 140010 Screw(M4-0.7x6) .  l l .  l l l l k-9 l l .  .  l .  .  l .  .  .  1 

49 3161019 Wiper Bar Guide l l l l l l l l l Y~I~$$#/I’ F l l l l l l l 1 
50 3161022 ViperBar- l S. l . l l l . . .74/$#. . . . . . . . . -1 

51 3161021 Wipere l l l l s l l l l . . . l l74)<. . . . . . . . . . .1 

52 3161027 Wiper Holder l l l l l l l l l l 74’1<s5;~tjt‘ l l l l l l l l 1 

53 240009 Screw(1/8-44X4.8) l .  .  l l l l _Lt;ir-y l l l l .  .  .  .  .  .  .  1 

54 3161016 Thread Clamp Rubber l l l l l l l $&#i =iA l l l l l l l l l 1 
55 110002 Screw(M3-0.5x5) .  l l l l l l l k;irg. l .  .  .  .  .  .  .  .  .  1 

56 . . . . . . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

57 3161026 Solenoid Cover l l l l l l l l l Yb//1 F&/\c- l l l l l l 1 
58 110012 Screw(M4-0.7x5) l l l l .  l l l k; i :Q l .  .  .  .  + .  .  .  .  -2 

59 3500209 EyeGuard.. . . . . . . . . . .7,f-jj-f-“. . . . . . . . .1 
60 000538 Washer.. . . +. . . . . . . •7y-)~. . . . . . . . . .2 

* Re f. No. 1 o 38 *****See the preceding Page. 
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'UT" DEVICE(4) 
Ref. 
& 

1 
2 
3 
4 
5 
6 

r7 
8 
9 

10 

Parts 
Na 

3100571 
3100570. 
000070 
000429 
000016 
009865 
000676 

0011733 
009970 
000011 

11 000528 
12 000588 
13 000306 
14 0064045 
15 0064046 
16 0035301 
17 0033024 
18 0064047 
19 009853 
20 0032786 

21 0037912 

VC2700 
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'ST2" DEVICE 
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'ST2" DEVICE 
Ref. Parts 
& NCl 

1 3509952 
2 3101830 

, 3 1062037 
4 0068206 
5 100020 
6 3101832 
7 110041 
8 3101837 
9 110060 

10 009737 

11 007611 
12 100001 
13 3101835 
1.4 0096025 
15 170000 
16 3101834 
17 009746 
18 000629 
19 3101833 
20 000012 

21 3101831 
22 3101836 
23 110001 
24 190079 
25 3101809 
26 3101801 
27 270019 
28 3101802 
29 110023 
30 3101806 

31 3101807 
32 100058 
33 3101808 
34 009791 
35 110054 
36 3101804 
37 3500555 
38 000665 
39 120052 
40 006202 

41 3500556 
42 3100711 
43 006035 
44 000644 
45 000322 
46 0036133 
,47 110013 
4n. 001123 



60 

EXTRA PARTS 
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EXTRA PARTS fWMh% 60 
Ref. 

I Na 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

Parts 
Na 

3500603 

Amt. 
Description i3 

Self-cleaning Pipe l l l l l l l -klbe7, !J 
45 Req. 

--r~yAAf/P l ’ 1 

3500605 Pipe Holder l l l l l l l l l l .  .<q’y&~~$?. .  .  .  .  .  .  .  2 

3100033 Supplementary Front Cover l l l l @l’@&~q- l . l l l l . l . 1 
110105 Screw(M5-0.8xi2) .  .  l .  .  .  .  .  k; i :Q .  .  .  .  .  .  .  .  .  .  .  2 

000426 Washer - . . . . . . . . . . . . 7 y $ / y  .  .  .  .  .  .  .  .  .  .  2 

0093690 Timing Gauge .  .  .  l .  .  .  .  .  .  $14 < >yy-g .  .  .  .  .  .  1 

0095220 Looper Timing Gauge l l l l l l l ~b-/~jlq’<‘Jy~-~J: l l l 1 
3500493 Timing Gauge . . . . . . . . . . 9,f $ r/yy-g . . . . . . 1 
3100256 HR Device, Complete Set l 0, l l l HR?j@$$(&j.) l l l l l l l l . 1 
3100254 HR Container l .  .  l .  l .  .  .  .  HR929 .  .  .  .  .  .  .  .  .  .  1 

1090190 Pipe Joint . l l . . l s . - . . )</fy#+. . . . . . . . . 1 

3100253 Oil Tube l l l .  .  .  l .  .  .  .  .$*-a/<q’/p. .  .  .  .  .  .  .  .  1 

310007 Felt(2.5x2.5xlOOm~) l l l l l l ~ZCIL b l l . . l l . l l l 1 

14 3100250 HRCup ............ .~-JJ~?. ........ .1 

15 310006 HR Feit. ........... .HRy=/bb. ........ 1 

16 000637 Seal Plug . . . . . . . . . . .  .s&. . . . . . . . . . .  -1 

17 110013 Screw(M4-().7x8) . . . . . . . .  k$y . . . . . . . . . . .  2 

VG2700 
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THREAD STAND 
Ref. 

‘& 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

Parts 
NCl 

9620696 
9620631 
9620670 
9620689 
911002 
911001 
910001 

9620673 
911006 
910000 

L ,.SLii? 61 
Amt + 

Description 45 Rw 
Thread Stand, C. Set(6 Spools Type) $$kg(l)(6*&J$I’) l l -? 
Column Cap . l - + . e . l . l . ~~J.&-*y~. . . . . . .l 

Column Pipe(Upper) l l l l l l l =13hYqd-P(k) l l l l l * 1 
Thread Guide Holder(Large) l l l ;a’d FrS-;~bg(jt) l l l l l l 1 
Screw(M4-0.7X20) l l l l l l l .  k;i:y .  s .  .  .  .  .  .  .  .  .  1 

Screw(M4-().7X12) l l l l -  l l .  k;itv .  .  .  l .  .  .  l .  .  -3 

N u t . . . . . . . . . . . . . . . - f y b . . . . . . . . . . . 4  

Column Pipe Connector l l l l l l J7~I~/i/p$$k+ l l l l l l 1 
Screw(M5-0.8Xl3) l l l l l .  l l l kJ$$ l l .  l l s .  l l .  .  2 
Nut...............‘fyb...........8 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

. 

9620675 
930052 
930053 
910003 

. . . . 
9620703 
9620700 
9620688 
911060 

9620691 

. . . . 

Column Pipe(Lower) l l l l l l l 374Ig/I’Y(7;) l l l l . 0 1 
Washer.. +. .  .  .  l l .  .  l .7y-)+. . . . . . . . . -1 
Spring Washer l l l l l l l l l l xY!J 23’7~*?~ l l l l l 1 
Nut(M16-l.5) . . . . . . . . . . j-y b . . . . . . . . . . . 1 
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Thread Hanger(3 Spools Type) l l TC l/y F/\r/ib’(3*&H) l l 4 
Thread Eyelet l l l l l l l l .  .7 , f1 /y  b .  .  .  .  .  l .  .  -6 

Thread Hanger Holder l l l l l l A~/Y F~\r/$#j+ l l l l l 4 
Screw(MG-lX 15) l l l l l l l l .  k$v l l l l l l l l s s 4 4 
Thread Guide Arm s s l l s l l . 3J‘/r’ j-Z7-A l .  .  .  l l .  l 1 

21 9620690 Thread Guide Holder(Smal1) l l l $4 F&ILY(IJ\) l l l l ; l 1 
22 9620666 Thread Guide(6 Spools Type) l . l x l/~ F;a’d F((s*%H) . l 1 
23, 9620678 Spool Cushion l l l l l l l l l l Xi;p-~b? ~9 3 ‘J l l l l l 6 
24 9620679 Spool Pin.. e s l l l l l l l .x~-JL#. l l l l l , .  l -6 

25 9620680 Spool Mat . . . . . . . . . . . . x’-p-&~y j,. . . . . . + 6 

26 9620681 Spool Seat Disc l . . l l l l l . g*m. . . . . . . l l l l 6 

27 930055 Spring Washer l l l l l l l l l l XYV r/Y7 ~-2~7 l l l l l 6 

vc2100 
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"kCESSORIES(1) 
Ref. Parts 

Na 
1 
2 
3 
4 
5 
6 
7 
8 
9-1 
9-2 
9-3 
9-4 

10 

Na 
3500700 

110028 
9620003 

0099094 
0099091 
0099051 
9620210 
9720160 
9720162 
9720161 
9720163 
9710056 

11 9620008 
12 9620750 
13 9620751 
14 9620752 
15 000433 
16 9620753 
17 911062 
18 910001 
19 9620756 
20 00 1448 

21 9620757 
22 005148 
23 9620754 
24 9620755 
25 0094304 
26 005148 

Description 
Belt Cover . . . . . . . . . . . 
Screw(MG-1 X 46) l l l . l l l l * 
Bag . . . . . . . . . . . . . . . 
Needle(System : UYX128GAS) l l l 

Screwdriver(2.5X75mm) l l l l l 

Screwdriver(5.5X200mm) l l l l l 

Thread Tweezers * l l l l l l l 0 
Hexagonal Wrench(2.5mm) l l l l l 

Instructions Book l l l l l . l l l 

Instructions Book(with UT-A, UT Device) * l l . l l 

.  .  .  .  .  .  .  .  .  .  .  .  .  .  .  
l I&!&?~‘$J#Fj~ CUT-A > 

Parts Book . . . . . . . . . . . ,<-‘Jlyy3 . . . 

62 
Amt . 
Rw . 

. . . . 
l 1 

. . . . -2 

. . . . 
l 1 

. . . . l 5 

. . . . 
l 1 

. . . . 
l 1 

. . . . ’ 1 

. . . . 
l 1 

. . . . 
l 1 

. . . . - 1 

. . . . 
l 1 

UT i&iE?> 1 
. . . . 

l 1 

.  .  .  .  
*  1 

Knitted Tape Stand, C. Set(See the below)%!JtXF7X?~F(l$2 
TapePin .  l .  .  .  l .  .  .  .  .  .T-/Px$&. .  .  .  .  .  .  .  .l 

TapeDisc.. . . . . . . . . . .~i,~~~@. . . . . . . .1 
Washer.............7~-~~..........1 
Tape Disc Block l l l l l l l l l ~---?‘~$-#Z~‘O y 3 l . l . 1 
Screw(M4-0.7Xl5) .  l + .  l .  .  -  k*$?. .  .  .  .  .  .  .  .  .  .4 

N u t . . . . . . . . . . . . . . . T y b . . . . . . . . . . . 4  

Tape Stand Bar l l l l l l . l l ?--?Xi:jt F$$ l l l l l l 1 
Screw(15/64-28 X 5.5) l l l l l l k$*J: l l l l l l l l l . l 1 

Ref. No. Parts No. Applicable Models i2-B]&@ 
12 9620750 VG2703 
25 uo94304 VG2779S, VG2779E 

vc2700 
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Table top installation +Z#t2~ 
(wi th ‘UT-A”, ‘UT” Device) 

8 

l I 

Semksubmerged i ns ta I I at ion +2&$ 
(wi thout ‘UT-A”, ‘UT” Device) 

18--@ 

L -- -- .-- ---~ -l 
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ACCESSORIES(2) 
Ref. Parts 
Na Na -- 
1 0063009 
2 180008 
3 000528 
4 000667 
5 000011 
6 3500701 
7 006905 
8 0037988 
9 9620202 

10 l 
. . . . . . . . 

11 . . . . . . . . . 

12 0037912 
13 9611074 
14 000070 
15 009858 
16 000162 
17 0020064 
18 0063010 
19 000016 
20 3100008 

21 0063009 Oil Reservoir Rubber Cushion l l =ia@* l l l l l l l l l 04 
22 180009 Setting Screw(MG-1x16) l l l l l l@ti!~;i:g l l l l l l l l l 4 

cescript ion 
Oil Reservoir Rubber Cushion l l 

Set t ing Screw(MG-1 X63) l l l l l 

Washer .  .  .  .  .  .  .  .  .  l .  .  l 

Spring Washer l l l l l l l l l l 

Nut .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

Belt Cover(Lower) l l l l l l l l 

Wood Screw(+5.1x20) l l l l l l 

Screwdriver (Short) l l l l l l l 

Hexagonal Wrench(2. Omm) l l l l l 

.  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  

. . . . . . . . . . . . . . . . . 

73-tz'f'J AW2) 63 
Amt . 

u 4s Req . 
-&g.. . . . . . . . . .4 
$r+j-+*g . . . . . . . . .4 
7y%2p.. . . . . . . . .8 
XYy>y7y~V+* l l l 04 
j-Yb...........4 
4]Lj+J,S-(-F) l l l l l l 1 

* $ + . . . . . . . . . . . 3  

<sFy/fjq. .  .  .  .  .  .  .l 

6$41/r/9.........1 
. . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . 
Chaine.. . . . . . . . . . . .$fJ.. . .,. . . . . . . . .l 

Presser Foot Pedal l l l l l l l )41z#jTYdY& l l l l l l l 1 
Hanging Nut l -  .  .  .  .  .  .  .  .  .@,!) j-yb. .  .  .  .  .  .  .  -4 

Hanging Bolt(M8-1.25x75) l l l l @YzK?s\/L~ l l l l l l l l 04 
Washer . . . . . . . . . . . ..7~.~~..........8 
Support ing Board Rubber Cushion l sqjJZ=t‘J~@ l l l l l l l l 4 
Supporting Board Rubber Cushion(Lower) ~3-@Z~~%(T) l l l 4 
NUt...............j-Yb...........8 
Supporting Board l l l l l l l l $Ij~~&* l l l l l l l l l 2 

VG2700 



64 HARN I NG LABEL m-7 -JI, 

DO not operate without eye guard 

and safety devices. 

CAUTION IN OPERATION 

DANGER: WARNING OF ELECTRIC SHOCK BY 
HIGH-VOLTAGE 

than 5 minutes 

"Be sure to connect earth line." 

ROTATING-DIRECTION 
SYMBOL : CHECK CORRECT ROTATING 

DIRECTION 

EYE GUARD: TAKE CARE NOT CAUSE INJURY 
TO EYES 

BELT COVER : DO NOT INSERT FINGERS 

CAUTION FOR HIGH TEMPERATURE : 
DO NOT TOUCH STEPPTNG MOTOR AND 

VG2700 



LIST of MAIN SPARE PARTS 



of MAIN ! ARE PARTS $P - 

i 

. 

. 

. 

. . 

. 

. 

. 

Needle 

Cl amp 

Presser P. Foot 

Foot, St itch 

C. Set To ngue 

Stitch 

Plate 

Differen- 

tial 

Feed Dog 

it+Jk% 
L- 

. . . 

. 

,... 

. 

. 

. 

. 

. 

. 

<.. 

‘G2700-132M* . .._........................................ 
132Sl* _._......................................... 
132S2 * . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
140M * .._...._......._............................ 
140s * 

0093351 . . . . . . . . . . . . . . . . . . . . . 
JJ 

. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . 

0093352 
. . . . . . . . . . . . . . . . . . . . . 

IJ 

3507000 . . . . . . . . . . . . . . . . . . . . 
JJ 

. . . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . . 

3507002 . . . . . . . . . . . . . . . . . . . . . 
IJ 

3508000 . . . . . . . . . . . . . . . .._.__. 
3508060 . . . . . . ..__..._..._.... 
3508065 . . . . . . . . . . . . . . . . . . . . . . 
3508001 . . . . . . . . . . . . . . . . . . . . . 
3508011 

3509004 . . . .._.<.....__...._ 
JJ 

. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 
..<...,............. 

IJ 

. . . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . . . 
- 

14os1* ..,......................................... 
14OS2 * ._............._..........................., 
148M _............_._......._..................., 
148L . . . . . . . . . .._____........._<..........._.... 
148s 

IJ IJ 3508061 . . . . . . . . . . . . . . . ..__... 
3508066 . . . . . . . . . . . . . . . . . . . . . . 
3508002 . . . . . . . . . . . . . . . . . . . . . . 
3508007 . . . . . . . .._.......__... 
3508012 

IJ 
. . . . . . . . . . . . ..___... 

IJ 
. . . . . . . . . . . . . . . ..~.. 

IJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 

. . . . . . . . . .._......... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...< 
- 

. . . . . .._............. 
- 

. . . . . . . . . . . . . . . . . ...< 
- 

. . . . . . . . . . . . . . . . . . . 
- 

IJ 
. . . . . . . . . . . . . . . . . . . . . 

0093356 
. . . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 

IJ 
. . . . . . . . . . . . . . . . . . . . . 

3507050 
. . . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . ...< 

IJ 

148Sl . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
148S2 .._...._._...._........._............._.... 
156M _....._........_......._................... 
156L . . . . . . . . . . . . .._................._.......... 
156Sl 

IJ IJ - 3508062 . . . . . . . . . . . . . . . . . . . . . 
3508067 . . . . . . . . . . . . . . . . . . . . 
3508003 . . . . . . . . . . . . . . . . . . . . . 
3508008 . .._...__......._....< 
3508063 

IJ 
,......,............. 

IJ 
. . . . . . . . . . . . . . . . . . . . 

JJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . . 

JJ 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . 

0093357 3507052 .,.........,......... 
IJ 

. . . . . . . . . . . . . . . . . . . 
IJ 

,..................... 
IJ JJ - 

JJ 
,.__.................< 

0093358 
,..................... 

IJ 
. . . . ..<............. 

JJ 
,...,................ 

0093352 

IJ 
_.........__........ 

3507054 . . . . . . . . . . . . . . . . . . . . 
JJ 

. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . 

3107275 

- 3508068 . . . . . . . . . . . . . . . . . . . . . 
3508004 . . . . . . . . . . . 
3508064 . . . . . . . . . . . . . . . . . . . . . 
3508069 . . . . . 
3508001 

IJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . . . . . . . . . . . . . . . . . 

IJ 
. . . . ...< 

IJ 
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..................... 

..................... 

...................... 

..................... 

..................... 

. . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . . 

mz> * mwTb’65Si3 2 *stw-0 
Note:The models with * have 2 needls. 
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Differen- Main Fabric Fabr ic Folder Folder 

tial Feed Gui de Guide Loope r 

Dog(Middle) Feed Dog (Left) (Right) (Left) (Right > 

9 SE !J Bt 5s 9 t# 4 b+(k) 6 fl 4 Fm ZWk> Z%(&) Ib - A 

3509025 3509005 3501298 3110073 3100630 3100631 3109300 ................................................ ....................... ........................................................................ ...................... 
It IJ IJ IJ IJ it IJ 

3509026 ff IJ It IJ It 3109302 
................................................ ....................... ........................................................................ ................ ..... 

It IJ IJ IJ IJ ff 3109300 ................................................ ................................................................................................ ...................... 
tt tt tt tt IJ tt Y 

................................................ ................................................................................................ ...................... 
3509025 It ff IJ tt tt 3109300 ................................................ ....................... ........................................................................ ...................... 

JI IJ tt IJ It IJ It 
................................................ ....................... ........................................................................ ...................... 

3509026 IJ ff It IJ IJ 3109302 
.......................... ..................... ................................................................................................ ...................... 

tt ff tt IJ IJ IJ 3109300 

tt IJ IJ IJ tt IJ IJ 
................................................ ................................................................................................ ..................... 

................................................ ....................... ........................................................................ ..................... 

- 3509023 - - - - 3109306 ................................................ ....................... ........................................................................ ..................... 
- IJ - - - - tt 

................................................ ....................... ........................................................................ ..................... 

................................................ ....................... ........................................................................ ..................... 
. ................................................ ....................... ........................................................................ ..................... 

................................................. ................................................................................................ ..................... 

................................................ ................................................................................................ ..................... 

................................................ ....................... ........................................................................ ..................... 

................................................ ....................... ................................................ ....................... ..................... 

................................................ ....................... ........................................................................ ..................... 

................................................ ....................... ........................................................................ ..................... 

vc2700 



~b7ll* CLASS LIST of MAIN SPARF PARTSt=t-B%%lR,II A I-J /3‘r 

. . 

. 

. 

. 

. 

. 

. . 

. 

.< 

. 

., 

--._-- -. - - - . ...... ._ -. .... - ...... - \--Ir”” c - . . I \x 

Main Parts 

8 0 

Needle Presser St itch Differen- Differen- 

Foot, tial tial Feed 

Clamp C. Set Plate Feed Dog Dog(Middle 

Mode 1s @Lit.% R~ea 58-t ~2zimG.%~~%Y 

VG2713-148L-TlN 0093356 3507050 3508020 3509007 3509012 ...................................................................... ........................................................................ ........................ 
156kTlN 0093357 3507052 3508019 If It 

156L-TlN IJ IJ 3508021 ft It 
............................................................................................................................................. ........................ 

148L-TlN-WF2 0093356 3507072 3508020 If It 
............... ...................................................... ........................................................................ ........................ 

156M-TlN-WF2 0093357 3507074 3508019 IJ tt 

156L-TlN-WF2 IJ tt 3508021 tt II ...................................................................... ........................................................................ ........................ 
140S-T4N * 0093352 3507002 3508040 IJ 3509010 ...................................................................... ........................................................................ ........................ 
148M-T4N 0093356 3507050 3508031 tt tt 

...................................................................... ........................................................................ ........................ 
156M-T4N 00933 57 3507052 3508032 tt tt 

...................................................................... ........................................................................ ........................ 
164M-T4N 0093358 3507054 3508033 tt It 

140S-T4N-WF2 * 00933 52 3507070 3508040 tt tt 
...................................................................... ........................................................................ ........................ 

148kT4N-WF2 00933 56 3507072 3508031 tt tt 
....................................................................... ........................................................................ ........................ 

156M-T4N-WF2 0093357 3507074 3508032 tt tt 
............................................... ....................... ........................................................................ ........................ 

148L-TlA 0093356 3507050 3508020 3509015 3509016 ...................................................................... ........................................................................ ........................ 
156M-TlA 0093357 3507052 3508019 tt tt 

156L-TlA tt tt 3508021 It tt 
....................................................................... ......................................................................................... . ...... 

148L-TlA-WF2 0093356 3507072 3508020 tt tt 
....................................................................... ........................................................................ ........................ 

156M-TlA-WF2 0093357 3507074 3508019 tt tt 
....................................................................... ........................................................................ ........................ 

156L-TlA-WF2 tt It 3508021 tt It 
....................................................................... ........................................................................ ........................ 

156L-T2A tt 3507052 3508074 tt II 

156L-T2A-WF2 II 3507074 tt tt If 
....................................................................... ........................................................................ ....................... 

....................................................................... ........................................................................ ....................... 

........................................................ .............. ........................................................................ ....................... 

....................................................................... ....................................................... ................ ....................... 

(Bz) * cT)~L~TI,‘s~at2 2*&tT$-. 

NoteZThe models with * have 2 needls. 
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Main Fabric Fabr ic Fabric Supple- 

Guide Guide mentary Loope r 

Feed Dog (Left) (Right) Guide Block 

4% 3.3 9 W4FW tti4utJ $fi#dF wl-l!373 Ib - d 
3509005 3500631 3500632 3107311 - 3109302 ...................................................................... ....................................................................... 

tt IJ tt tt - 3109300 ...................................................................... ...................................................................... 
IJ tt tt tt tt 

...................................................................... ....................... .............................................. 
ff tt tt tt 3109302 ...................................................................... ...................................................................... 
tt IJ tt tt 3109300 

tt IJ tt tt - ff 
....................................................................... ...................................................................... 

tt tt IJ tt 2 
................................................................................................................................... 0. ....... 

tt tt IJ tt - 3109302 ....................................................................... ....................... .............................................. 
ff tt tt tt - 3109300 ....................................................................... ....................... .............................................. 
tt ff .tt tt - IJ 

tt It tt tt - tt 
....................................................................... ............................................................. > ........ 

'ff ff tt tt - 3109302 ....................................................................... ...................................................................... 
tt tt tt tt - 3109300 ....................................................................... ...................................................................... 

3509017 IJ tt tt - 3109302 ....................................................................... ...................................................................... 
ff IJ ff tt - 3109300 

IJ IJ tt tt tt 
....................................................................... ....................... .............................................. 

tt tt ff tt 3109302 ....................................................................... ...................................................................... 
ff tt tt tt 3109300 ....................................................................... ....................... .............................................. 
tt ff ff tt tt 

....................................................................... ...................................................................... 
3509019 tt ff tt tt 

IJ tt IJ tt tt 
....................................................................... ....................... .............................................. 

....................................................................... ...................................................................... 

....................................................................... ...................................................................... 

....................................................................... ...................................................................... 

VG2700 
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.  .  

.  .  .  .  

.  .  

.  .  .  .  

.  .  .  .  

, . . .  

.  .  .  .  

.  .  .  .  

) . . . <  

. . . <  

. . . <  

. . . <  

.  .  .  

.  

.  

.  

.  .  

.  

ARE PARTS of MAIN ,! 

Main Parts 

Mode 1s 

Needle 

Cl amp 

Presser 

Foot, 

C. Set 

st tch Dif feren- 

tial 

Feed Dog 

Differen- 

tial Feed 

Dog(Middle: 

+i%!J 

Plate 

e-k E s-tlk% 
,0093352 3507002 . . . . . . . . . . . . . . . . . . . . . .,...__............. 
0093356 3507050 . . . . . . . . . . . . . . . . . . . . . . . . .._.............. 
0093357 3507052 .._._....._.......... ,.................... 
0093358 3507054 . . . . . . . . . . . . . . . . . ...< ,.................... 
0093352 3507070 

3508040 3509015 . . . . . . . . . . . . . . . . . . . . . 
IJ 

VG2713-140S-T4A* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
148M-T4A . .._........................................ 
156M-T4A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
164M-T4A . . .._.........___........................... 
140S-T4A-WF2 il 

148M-T4A-WF2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
156M-T4A-WF2 . .._._...................................... 
148M-KlN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
156M-KlN .._.....__....__........................_... 
148M-KlN-WF2 

156M-KlN-WF2 . . . . .._.__..................._.............. 
140S-K4N * . . . . .._....__............................... 
140S-K4N-WF2 3 ,..._........................................ 

3509018 . . . . . . . . . . . . . . . . . . . . 
J/ 

. . . . . . . . . . . . . . . . . . . . . 
II 

. . . . . . . . . . . . . . . . . . . . . . . 
II 

. . . . . . . . . . ..___......_. 
II 

II 
. . . . . . . . . . . . . . . . . . . . . . 

IJ 
. . ..“.................. 

3509oi2 . . . . . . . . . . . . . . . . . . .._. 
0 

. . . . . . . . . . . ..__...._... 
II 

3508031 . . . . . . . . . . . . . . . . . . . . 
3508032 . . . . . . . . . . . . . . . . . . . . 
3508033 . . . . . . . . . . . . . . . . . . . . 
3508040 

II 
. . . . . . . . . . . . . . . . . . . . 

II 
,.................... 

II 

0093356 . . . . . . . . . . . . . . . . . . . . 
00933 57 . . . . . . . . . . . . . . . . . . . . 
0093356 . . . . . . . . . . . . . . . . . . . . . 
0093357 . . . . . . . . . . . . . . . . . . .._ 
0093356 

3507072 . . . . . . . . . . . . . . . . . . . . . 
3507074 . . . . . . . . . . . . . . . . . . . . . 
3507050 . . . . . . . . . . . . . . . . . . . . . 
3507052 . . . . . . . . . . . . . . . . . . . . . 
3507072 

3508031 . . . . . . . . . . . . . . .._... 
3508032 . . . . . .._........_... 
3508025 . . . . . . . . . . . . . . . . . . . . 
3508026 . . . . . . . . . . . . . . . . . . . . 
3508025 

IJ 
. ..<................ 

tt 
. . . . . . . . . . . . . . . . . . . . . 

3509007 . . . . . . . . . . . . . . . . . . . . . 
II 

. . . . . . . . . . . . . . . . . . . . . 
a 

0093357 . . . . . . . . . . . . . . . . . . . . 
0093352 . . . . . . . . . . . . . . . . . . . . . 

II 
.._.................. 

3507074 . . . . . . . . . . . . . . . . . . . . 
3507002 . . . . . . . . . . . . . . . . . ...< 
3507070 . .._................< 

3508026 . . . . . . . . . . . . . . . . . . . . 
3508041 . . . . . . . . . . . . . . . . . . . . 

ll 
. . . . . . . . . . . . . . . . . . . . 

II 

. . . . . . . . . . . . . . . . . . . . . 

II 

I.................,.. 

IJ 
. . . . . . . . . . . . . . . . . . . . . 

II 
. . . . . . . . . . . . . . . . . . . . . . 

3509010 . . . . . . . . . . . . . . . . . . . . . . . 
II . . . . . . . . . . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . .  

.................... 

.................... 

.................... 

..................... 

..................... 

..................... 

..................... 

..................... 

..................... 

....................... 

....................... 

...................... 

................... 

................... 

................... 

................... 

................... 

................... 

................... 

................... 

..................... 

..................... 

.................... 

.................... 

....................... 

....................... 

........ ........... 

................ ... 

..................... 

..................... 

Note:The models with * have 2 needls. 
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Ma in Fabric Fabr ic Fabric Supp le- 

Gui de Guide mentary Looper 

Feed Dog (Left) (Right > Guide Block . 

$52 %!2 9 $U tw als4 Fm x52f4 F #?A-JPYj IL - .q 

3509017 3500631 3500632 3107311 - 3109300 ...................................................................... ....................... .............................................. 
IJ IJ it IJ - 3109302 ...................................................................... ...................................................................... 
IJ IJ it IJ 3109300 ...................................................................... ...................................................................... 
IJ IJ IJ IJ 

....................................................................................................... . ........................ 0.. ...... 
IJ IJ IJ ff - IJ 

it IJ IJ it - 3109302 ...... ............................................................... ...................................................................... ff IJ it IJ 3109300 ...................................................................... ...................................................................... 
3509005 3101320 3101321 IJ 3500637 3109302 ...................................................................... ....................... .............................................. n tt it IJ IJ 3109300 ...................................................................... ...................................................................... IJ tt IJ it IJ 3109302 

a IJ II It IJ 3109300 ...................................................................... ...................................................................... 
JI IJ IJ JI IJ IJ 

...................................................................... ...................................................................... 

IJ li it IJ IJ IJ 
...................................................................... ....................... .............................................. 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ...................................................................... 

...................................................................... ....................... .............................................. 

vc2700 



ARE PARTS( 

.,.. 

. . . . 

. . . . 

. . . . 

. . . 

,.... 

,.... 

...< 

. 

. . 

. . . . 

. . . 

. . . . 

. . . 

. . . . 

. . 

. 

. . . . 

. . . . 

- 

Main Parts 

St itch Dif feren- 

tial 

Feed Dog 

Differen- 

tial Feed 

Dog(Middle: 

Presser 

Foot > 

C. Set Clamp Plate 

Mode 1s 
J_ 

.  . ,  

.  .< 

.  .  

.  .  .  

.  .  .  

.  .  .  

.  .  

.  

.  .  .  

.  .  .  

.  .  .  

.  .  

.  .  

,‘. 

,  

.  

.  

.  

.  .  .  

.  .  .  

d 

@tlk% #J ew iw2.i ‘I 
- VG2735-156M 0093357 3507108 3108002 . . . . . . . . . . . . . . . . . . . . 3109024 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .._........................> ,.................... 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .._._........... . . . . . . . . . . . . . . . . . . . 
0093352 . . . . . . . . . . . . . . . . . . . 
0093357 ,................... 

. . . . . . . . . . . . . . . . . . . . 
3107071 ,.................... 
3107073 . . . . . . . . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . 
3108041 . . . . . . . . . . . . . . . . . . . . 
3108060 

. . . . . . . . . . . . . . . . . . . . .._ 
- 

. . . . . . . . . . . . . . . . . . . . . . . 
- 

. . . . . . . . . . . . . . . . . . . . . . . 

VG2779S-140M * 3109073 . . . . . . . . . . . . . . . . . . . . 
II 

. . . . . . . . . . . . . . . . . . . . 156M 

3 108041 VG2779E-140M * 0093352 . . . . . . . . . . . . . . . . . . . . 
0093357 . . . . . . . . . . . . . . . . . . . . 

3107071 . . . . . . . . . . . . . . . . . . . . . 
3107073 . . . . . . . . . . . . . . . . . ...< 

tt 
. . . . . . . . . . . . . . . . . . . . 

tt 
. . . . . . . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
3108060 . . . . . . . . . . . . . . . . . . . . 156M 

._..................... _.............................................. 

. . . . . . . . . . . . . . . . . ...< ,................._.. . . . . . . . . . . . . . . . . . . . . ....................... 

....................... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

................................................ 

............................................... 

............................................... 

............................................... 

.................... 

.................... 

.................... 

..................... 

..................... 

..................... 

.................... 

..................... 

..................... 

....................... 

....................... 

....................... 

.................... 

.................... 

............................................... 

............................................... 

............................................... 

.............................................. 

. . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . .  

. . . . . . . . .._.......... . . . . . . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ............................................... 

................................... ............ 

1. .............................................. 

................................................ 

. . . . . . . . . . . . . . . . . . . . . . . 

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..<.................. 

(&) * cn~~b~TC”7;~~i~2Z&T~. 

Note:The models with * have 2 needls. 
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Main Umer Uppe rc Lower Lower 

Knife . Knife Loope r 

Feed Dog Knife Holder Knife Holder 

g?g9 1% x Jx%x$ T% x T%X# Ib-1s 

3109025 3501032 3501031 3501026 3501027 3109300 ...................................................................... ....................................................................... 

...................................................................... ....................................................................... 
3109045 n 3501203 3501200 3501201 II ...................................................................... ....................... ............................................... 

JI II JI II It IJ 
...................................................................... ....................... ............................................... 

It II JI n fl It 
....................................................................... ....................................................................... 

II II IJ II IJ II 
....................................................................... ....................................................................... 

....................................................................... ....................................................................... 

....................................................................... ....................................................................... 

....................................................................... ....................................................................... 

....................................................................... ...................................................................... 

....................................................................... ....................................................................... 

....................................................................... ....................... .............................................. 

....................................................................... ...................................................................... 

....................................................................... ...................................................................... 

....................................................................... ...................................................................... 

....................................................................... ...................................................................... 

............................................................................................................................................. 

...................................................................... ....................................................................... 

...................................................................... ....................................................................... 

...................................................................... ....................................................................... 
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VG2700 INDEX PAGE = 1 

PaLs Page Ref. Weightl Parts Page Ref. Weightl 
No. No. No. (nl 1 

000425 28 20 

Parts Page Ref. Weight 
No. in) 

47 
7 

11 
11 
11 
18 
40 
16 
48 
48 
48 
12 
26 
44 
29 

9 
9 

46 
'46 
12 
12 
12 
17 
20 
38 
15 

4 
46 
46 
67 

9 
15 
15 

3 
14 
14 

7 
57 
33 
28 
34 
46 
39 

3 
43 
22 

2 
8 

No. No. No. ti, I 
000009 47 5 
000010 4 45 
00001.0 11 35 
000010 28 56 
000011 58 10 
000011 63 5 
000012 57 43 
000012 59 20 
000014 4 52 
000014 38 7 
000014 45 34 
000014 56 37 
000015 2 29 
006015 19 17 
000016 30 33 
000016 38 9 
000016 58 5 
000016 63 19 
000022 4 47 
000060 38 16 
000070 58 3 
000070 63 14 
000140 56 4 
000145 56 20 
000162 63 16 
000177 3 6 
000177 32 23 
000195 4 16 
000199 12 44 
000206 8 48 
000206 27 31 
000206 39 14 
000220 20 5 
000220 29 9 
000220 35 11 
000220 43 11 
000234 13 7 
000278 26 33 
000278 33 33 
000278 40 33 
000306 14 18 
000306 58 13 
000309 7 20 
000322 52 27 
000322 59 45 
000327 8 26 
000327 17 11 
000327 31 17 
000334 16 4 
000340 16 17 
000355 37 27 
000360 3 38 
00039'7 12 29 
000424 28 8 
000425 13 6 

I 
i 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
t 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 

000425 36 20 
000425 47 17 
000426 19 20 
000426 60 5 
000428 30 40 
000429 30 21 
000429 58 4 
000433 62 15 
po0434 38 17 
000445 8 2 
000487 8 40 
000487 15 35 
000487 16 31 
000498 45 22 
000505 19 29 
000528 9 8 
000528 37 26 
000528 58 11 
000528 63 3 
000535 27 26 
000538 2 32 
000538 3 30 
000538 4 42 
000538 15 48 
000538 16 3 
000538 18 4 
000538 21 4 
000538 25 4 
000538 26 3 
000538 27 38 
000538 28 17 
000538 33 3 
000538 34 26 
000538 34 38 
000538 36 4 
000538 40 3 
000538 41 26 
000538 42 9 
000538 44 10 
000538 54 6 
000538 57 60 
000555 6 42 
000567 13 40 
000588 58 12 
000597 56 6 
000598 56 5 
000600 11 47 
000600 12 68 
000600 39 13 
000600 47 4 
000600 53 15 
000613 14 17 
000613 16 29 
000621 37 25 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
1 
I 
I 
l 
I 
I 
I 
I 
l 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 

No. No. 
000623 10 
000623 53 
000629 26 
000629 33 
000629 40 
000629 59 
000637 10 
000637 60 
000638 26 
000638 33 
000638 40 
000644 37 
000644 52 
000644 59 
000651 28 
000651 34 
000651 41 
000663 4 
000663 6 
000665 18 
000665 21 
000665 25 
000665 36 
000665 52 
000665 59 
000666 38 
000667 63 
000669 3 
000669 11 
000669 12 
000669 27 
000669 36 
000669 39 
000669 47 
000669 53 
000676 38 
000676 58 
000690 8 
000690 11 
000690 16 
000726 1 
000740 10 
000750 12 
000779 14 
000779 15 
000779 16 
000989 6 
000989 37 

001093 34 4 
001093 41 4 
001107 5 18 
001123 11 43 
001123 28 43 
001123 34 31 



Parts Page Ref.' Weightl 
No. No. No. (d) 1 

001123 41 31 
001123 52 31 
001123 59 48 
001170 8 60 
001186 20 2 
001186 29 2 
001186 32 5 
001186 35 2 
001186 43 2 
001228 17 20 
001228 18 22 
001228 35 8 
001228 43 8 
001230 20 9 
001230 35 10 
001230 43 10 
001448 62 20 
001457 56 22 
001459 30 15 
001818 3 35 
001892 36 41 
001892 42 14 
001900 7 8 

003300 20 6 
003300 29 10 
003300 35 12 
003300 43 12 
003638 27 47 
003638 30 12 
003657 26 58 
003657 33 58 
003657 40 58 

004154 31 16 
004182 17 17 
004182 31 7 
004182 32 12 
004236 29 8 
004236 53 24 
004440 18 5 
004440 21 5 
004440 25 5 
004441 8 7 

005049 11 48 
005049 12 69 
005049 53 16 
005075 1 27 
005.122 32 9 
005133 20 4 
005133 29 4 
005133 35 6 
005133 43 6 
005148 62 22 

I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
1 
l 
I 
1 
1 
I 
1 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 

INDEX 

Parts Page Ref. Weightl 
No. No. No. (pt) 1 

005148 62 26 
005554 19 8 
005604 37 24 
005650 8 36 
005650 16 14 
005650 56 8 

006004 28 57 
006010 29 6 
006010 35 4 
006010 43 4 
006035 52 25 
006035 59 43 
006038 16 12 
006075 16 6 
006186 36 42 
006187 38 10 
006202 2 19 
006202 3 41 
006202 27 29 
006202 37 31 
006202 52 22 
006202 53 11 
006202 59 40 
006212 6 35 
006212 12 14 
006233 1 17 
006233 28 35 
006233 34 14 
006233 41 14 
006411 16 16 
006475 30 35 
006905 39 7 
006905 47 7 
006905 63 7 
006910 39 10 
006920 30 41 
006921 28 46 
006921 34 34 
006921 41 34 

007006 44 21 
007006 55 21 
007610 55 28 
007611 59 11 
007621 15 32 
007627 2 41 
007627 3 31 
007627 19 34 

009142 7 10 
009220 27 44 
009220 28 2 
009220 30 13 
009508 56 28 

I 
I 
I 
l 
I 
I 
I 
l 
I 
I 
1 
I 
I 
1 
I 
I 
l 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
i 
I 
l 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
l 
I 
l 
I 
I 

Parts Page Ref. Weight 
No. No. No. (n) 

009526 9 23 
009604 9 14 
009604 14 9 
009604 36 37 
009604 42 12 
009736 44 3 
009736 55 3 
009737 59 10 
009746 59 17 
009747 27 56 
009749 7 25 
009749 12 65 
009753 16 21 
009784 37 29 
009791 52 16 
009791 59 34 
009816 37 11 
009853 30 3 8 
009853. 58 19 
009858 63 15 
009865 58 6 
009877 30 26 
009890 26 5 
009890 33 5 
009890 40 5 
009931 16 18 
009932 19 7 
009936 30 22 
009947 30 27 
009948 38 13 
009954 28 21 
009956 38 .6 
009960 47 2 
009961 39 12 
009970 54 15 
009970 58 9 
009973 30 18 
009976 45 13 
009977 54 2 
009984 47 30 
009984 56 16 
009985 55 11 
009995 39 5 

0010017 10 10 
0010017 13 18 
0010073 47 1 
0010108 47 9 
0010264 47 10 
0010284 53 9 
0010287 53 4 

0011166 30 17 
0011709 39 6 

I 0011733 58 8 

Page = 2 



INDEX Page = 3 

Parts Page Ref. Weightl Parts Page Ref. Weightl Parts Page Ref. Weight 
No. No. No. (8-z). l No. No. No. (a) 1 No. No. No. (n) 

0011795 47 12 I 0031111 3 7 
0011801 56 2 I 0031111 32 24 
0011802 56 1 i 0031831 13 8 

0012071 45 26 
0012480 28 44 
0012480 34 32 
0012480 41 32 

0013218 47 6 
0013648 28 45 
0013648 34 33 
0012648 41 33 

0014120 45 16 
0014224 38 11 
0014225 38 12 

0016003 40 14 

I 0032425 34 2 
I 0032425 41 2 
I 0032426 3 52 
I 0032426 34 3 
I 0032426 41 3 
I 0032518 13 3 
I 0032646 9 13 
I 0032719 30 14 
I 0032786 58 20 
I 0032799 26 32 
I 0032799 33 32 
I 0032799 40 32 
I 0032867 12 32 
1 0032921 14 22 
1 0032952 3 4 

0020052 2 8 
0020064 63 17 
0020119 3 16 
0020137 1 26 
0020271 8 15 
0020350. 11 45 
0020350 12 66 
0020551 12 54 
0020551 26 25 
0020551 33 25 
0020551 40 25 
0020759 15 
0020759 1 22 

I 0033024 44 22 
1 0033024 55 22 
1 0033024 58 17 
I 0033939 47 8 

I 0063009 
l 0063009 
I 0063010 
I 0063051 
I 0063053 
i 0063055 
I 0063056 
l 0063076 
I 0063076 
l 0063282 
I 0063284 
I 0063460 
I 0063469 
i 0063470 
l 0063471 
I 0063515 
I 0063579 
I 0063586 
I 0063606 
l 0063607 
I 0063607 
I 0063608 
I 0063608 
I 0063609 
I 0063609 

63 1 
63 21 
63 18 

9 18 
9 20 
4 8 
9 21 

44 14 
55 14 
32 8 
32 7 
30 31 
30 32 
30 30 
30 29 

8 56 
56 3 
55 10 
56 14 
47 25 
56 12 
45 7 
56 17 
47 29 
56 15 

1 0034117 16 27 0063610 56 11 
I 0034293 11 44 0063612 44 6-2 
I 0034979 16 5 0063612 55 6 

0064045 58 1 4 
0064046 58 15 
0064047 58 18 

1 0035301 58 16 
I 0035813 3 37 

I 0036133 37 4 
I 0036133 52 28 
I 0036133 56 19 
I 0036133 59 46 
I 0036175 34 1 
l 0036175 41 1 

I 0064173 30 34 
I 0064241 27 45 
I 0064241 30 10 
I 0064243 27 46 
l 0064243 30 11 
i 0064245 30 19 
I 0064252 30 28 

0022836 44 1 
0022836 55 1 
0022837 44 2 
0022837 55 2 

0023050 53 13 
0023381 44 5 
0023381 47 22 

I 0037108 
I 0037164 
1 0037912 
I 0037912 
I 0037988 
1 
1 0060056 
I 0060056 
I 0060142 
l 0060270 
1 0060270 
1 0060270 
I 0060357 

3 36 
1 15 

58 21 
63 12 
63 8 

l 0065258 30 39 
I 0065275 2 14 
1 0065372 8 3 
I 0065375 16 9 
I 0065376 16 11 
1 0065381 16 1 
I 0065389 10 30 
I 0065395 14 11 
I 0065398 14 8 
1 0065401 14 16 
I 0065402 16 15 
I 0065404 16 26 
1 0065405 16 23 
I 0065401 1s 13 
1 OOE5414 15 16 

0024083 3 2 
0024083 32 20 
0024084 3 1 
0024084 32 19 

15 12 
15 37 

8 8 
18 16 
21 16 
25 16 

9 22 

0030255 3 3 
0030255 32 21 
0030291 4 6 
0030711 13 37 

0031014 30 36 
0031015 '30 37 

1 0062374 16 8 



'IINDEX Page = 4 

Parts Page Ref. Weightl Parts Page Ref. Weightl Parts Page Ref. Weight 
No. No. No. da) I No. No. No. (sc) l No. No. No. (Rl 

0065421 15 17 I 0093243 19 38-3 1, 0099091 62 6 
I 0099094 62 5 0065436 15 51 

0065436 28 23 
0065437 15 52 
0065437 28 24 

I 0093351 17 3-l 
I 0093352 17 3-2 
I 0093356 7 5-l 
I 0093357 7 5-2 
I 0093358 7 5-3 
l 0093365 7 ,7 
I 0093480 18 6 
I 0093480 21 6 
I 0093480 25 6 
I 0093483 8 6 
l 0093491 56 27 
I 0093611 8 12 
I 0093617 13 16 
I 0093690 60 6 
I 0093864 18 
I 0093864 2 13 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
l 
I 
I 
I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
l 
l 

100001 27 7 
100001 28 40 
100001 34 19 
100001 41 19 
100001 42 10 
100001 59 12 
100002 10 26 
100002 45 31 
100002 56 33 
100003 9 9 
100004 13 41 
100006 46 11 
100006 57 11 
100020 18 Il 
100020 21 11 
100020 25 11 
100020 59 5 
100028 39 16 
100052 18 9 
100052 21 9 
100052 25 9 
100053 36 12 
100057 18 13 
100057 21 13 
l 100057 25 13 
100058 52 14 
100058 59 32 
100067 12 53 

0067025 30 25 
0067111 16 30 
0067126 16 7 

0068011 14 
0068014 28 36 
0068014 34 15 
0068014 41 15 
0068181 8 37 
0068202 11 24 
0068202 12 22 
0068206 59 4 

I 0094201 2 43 
I 0094201 37 30 
I 0094304 62 25 
I 0094390 8 58 
I 0094396 44 20 
I 0094396 55 20 
I 0094491 44 6-l 
I 0094507 21 20 
I 0094577 26 57 
I 0094577 33 57 
I 0094577 40 57 
I 0094615 17 19 

0077179 36 18 
0077179 44 15 
0077179 55 15 
0077179 57 46 
0077270 8 1 
0077410 56 7 

0090071 3 5 
0090071 32 22 
0090807 3 12 
0090807 32 29 
0090812 3 9 
0090812 32 26 
0090856 3 11 
0090856 32 28 

I 0095027 16 10 
I 0095220 60 7 
I 0095268 35 9 
I 0095268 43 9 
l 0095269 36 36 
l 0095269 42 6 
I 0095272 36 40 
I 0095272 42 15 
I 0095334 8 59 
I 0095336 56 29 
I 0095367 17 16 
I 0095367 31 6 
l 0095388 56 21 
I 0095389 56 23 
I 0095515 35 3 
I 0095515 43 3 
I 0095642 26 17 
l 0095642 33 17 
I 0095642 40 17 

110001 52 10 
110001 59 23 
110002 2 40 
110002 8 11 
110002 15 21 
110002 19 35 
110002 45 8 
110002 56 18 
110002 57 55 
110003 28 37 
110003 34 16 
110003 41 16 
110004 8 18 
110004 11 19 
110004 17 5 
110004 31 11 
110004 56 13 
110005 10 16 
110008 37 23 
110009 2 31 
110009 3 26 
110009 4 41 
110009 5 14 

0091000 61 10 
0091696 20 7 
0091725 20 3 
0091725 29 3 
0091725 35 5 
0091725 43 5 

0092232 39 9 
0092305 6 5 
0092305 28 32 
0092305 28 33 
0092305 34 12 
0092305 41 12 

0093090 5 10 
0093154 6 24 
0093186 7 24 
0093212 7 16 
0093241 19 38-1 
0093242 19 38-2 

I 0096025 59 14 
I 0096277 19 19 
l 
I 0099051 62 7 



Parts Page Ref. Weightl 
No. No. No. (a) 1 

110009 
110009 
110009 
1~10009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
llQOO9 
110009 
110009 
110010 
110010 
110010 
110011 
110011 
110011 
110011 
110012 
110012 
110012 
110012 
110012 
110012 
110012 
110012 
110012 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
110013 
1:0013 
110013 
110013 
1100x3 
110013 
110013 
110013 
110013 
110013 
110013 
110014 
110014 
110014 
110016 
110016 
110016 
130019 

6 
9 

12 
15 
16 
36 
37 
42 
44 
45 
46 
55 
57 
57 
26 
33 
40 

7 
29 
35 
43 

1 
2 
5 
6 

13 
32 
44 
55 
57 

1 
2 
3 

12 
13 
27 
27 
28 
34 
37 
41 
47 
52 
54 
54 
55 
59 
60 
26 
33 
40 

2 
19 
37 
10 

15 
5 

11 
49 

2 
30 
22 

5 
11 
11 
37 
30 
37 
41 
10 
10 
10 
12 
19 
23 
23 
20 
44 
33 
21 

2 
34 

7 
7 

58 
25 
11 
14 
63 
34 

2 
33 
16 
21 

5 
21 
23 
29 
17 
20 
26 
47 
17 
21 
21 
21 
23 
11 

3 
24 

I 
I 
I 
I 
I 
1 
I 
I 
i 
I 
I 
I 
l 
l 
l 
I 
l 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
l 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
/ 
I 
I 
l 
i 
I 
I 
/ 
I 
I 
I 
I 

INDEX 

Parts Page Ref. Weightl 
No. No. No. (al 1 

110020 10 2 I 
110021 
110021 
110022 
110022 
110023 
110023 
110023 
110023 
110024 
110024 
110025 
110025 
110027 
110027 
110027 
110027 
110027 
110027 
110027 
110027 
110028 
110030 
110030 
110030 
110030 
110030 
110030 
110031 
110031 
110034 
110034 
110035 
110036 
110036 
110038 
110038 
110038 
110038 
110038 
110038 
110038 
110038 
110039 
110041 
110041 
110041 
110041 
110043 
110043 
110045 
110045 
110045 
110045 
110045 

8 49 
11 15 

2 36 
5 24 

46 25 
52 12 
57 25 
59 29 
46 23 
57 23 
46 24 
57 24 

3 49 
22 2 
22 5 
23 2 
23 5 
24 2 
25 23 
32 14 
62 2 

4 51 
12 20 
15 53 
28 25 
46 7 
57 7 

8 5 
9 26 

46 33 
57 33 

7 4 
5 28 

36 14 
22 8 
22 12 
23 8 
23 12 
24 - 
24 1: 
31 23 
36 32 
10 4 

2 17 
34 8 
41 8 
59 7 
10 35 
31 4 

12 
2 28 

11 39 
13 10 
19 16 

I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
l 
I 
I 
I 
1 
I 
I 
I 
I 
1 

I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
i 
I 
I 
I 
I 
/ 
l 
l 
I 

Parts Page Ref. Weight 
No. No. No. (n) 

110046 11 14 
110048 1 11 
110048 19 28 
110048 28 31 
110048 34 11 
110048 36 3 
110048 41 11 
110048 42 3 
110049 26 19 
110049 33 19 
110049 40 19 
110050 19 25 
110054 3 24 
110054 8 16 
110054 32 32 
110054 46 35 
110054 52 17 
110054 57 35 
110054 59 35 
110055 26 59 
110055 33 59 
110055 40 59 
110060 46 20 
110060 57 20 
110060 59 9 
110062 47 26 
110062 56 36 
110076 4 49 
110084 8 25 
110084 17 10 
110084 18 20 
110084 21 19 
110084 25 21 
110084 31 15 
110089 47 31 
110094 19 32 
110097 15 22 
110100 27 27 
110101 10 9 
110103 19 21 
110104 6 48 
110105 60 4 
110106 26 2 
110106 33 2 
110106 40 2 
110106 53 22 
110116 4 1 
110117 12 42 
210118 12 49 
110120 29 11 
110120 35 13 
liO120 43 13 

!21)001 8 54 
220001 26 47 

Page = 5 



120001 
120001 
120001 
120001 
120001 
120001 
120006 
120006 
120006 
120006 
120006 
120006 
120008 
120008 
120008 
120008 
120008 
120008 
120009 
120010 
120011 
120012 
120012 
120012 
120013 
120013 
120013 
120013 
120013 
120013 
120013 
120013 
120015 
120015 
120015 
120015 
120016 
120018 
120019 
120024 
120030 
120030 
120030 
120041 
120049 
1.20049 
120052 
120052 

Parts Page Ref. Weightl Parts Page Ref. Weightl 
No. No. No. (& I No. No. (a) I No. 

130002 2 38 
130002 3 28 
130002 7 18 
130002 19 23 
130002 26 44 
130002 29 16 

27 37 
33 47 
34 25 
40 47 
41 25 
45 15 

8 47 
28 9 
28 15 
45 24 
47 21 
53 3 
14 32 
15 5 
27 42 
28 42 
34 30 
41 30 

2 2 
8 42 

11 3 
5 3 

14 15 
15 3 

6 40 
9 

10 42' 
12 2 
13 39 
28 51 
47 18 
56 10 

6 43 
26 41 
33 41 
40 41 

1 30 
37 18 
14 2 
54 18 
26 6 
33 6 
40 6 
15 42 

6 37 
10 36 
52 21 
59 39 

l 
I 
I 
I 
I 
i 
I 
I 
I 
I 
1 
l 
I 
l 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
l 
I 
I 
I 
I 
I 
I 
i 
I 
I 
I 
I 
I 
l 
l 
l 
I 

INDEX Page = 6 

Parts Page Ref. Weight 
No. No. No. (52) 

160001 32 36 
160001 33 24 
160001 36 10 
160001 40 24 
160001 44 18 
160001 55 18 
160002 12 5 
160002 26 35 
160002 33 35 
160002 40 35 
160003 5 21 
160003 9 3 
160003 10 29 
160003 14 30 
160003 15 11 
160003 15 40 
160003 33 14 
160003 37 '2 0 
160003 56 25 
160004 5 17 
160004 6 18 
160004 6 26 
160004 12 25 
160004 27 6 
160004 27 15 
160004 27 57 
160005 2 21 
160005 5 4 
160005 6 3 
160005 12 26 
160005 15 29 
160005 37 7 
160005 54 10 
160006 12 45 
160007 5 5 
160007 6 4 
160007 9 17 
160007 11 27 
160007 12 18 
160007 14 7 
160007 15 7 
160007 16 24 
160007 27 20 
160007 27 50 
160007 28 53 
160007 30 63 
160007 54 11 
160024 10 7 
160024 10 39 
160025 18 15 
160025 21 15 
160025 25 15 
160029 7 13 
160033 32 2 

130002 33 44 
130002 35 20 
130002 40 44 
130002 43 20 
130003 2 7 
130003 15 25 
130003 46 15 
130003 57 15 
130005 46 31 
130005 57 31 
130007 28 39 
130007 34 18 
130007 41 18 
130016 8 23 
130016 17 8 
130016 31 13 

140010 57 48 
140014 57 45 
140019 19 5 

150001 8 14 
150001 36 22 
150001 44 24 
150001 55 24 
150003 26 45 

160000 1 14 
160000 12 51 
160000 15 38 
160000 26 56 
160000 33 56 
160000 36 26 
160000 37 16 
160000 40 56 
160001 2 26 
160001 5 7 
160001 8 34 
160001 10 18 
160001 11 22 
160001 13 38 
160001 14 23 
160001 15 10 
160001 18 8 
160001 18 17 
16ObGl 19 14 
160001 21 8 
160001 21 17 
160001 25 8 
160001 25 17 
160001 26 24 
160001 27 12 
160001 27 16 
160001 27 53 
160001 28 13 

I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
l 
I 
I 
I 
l 
I 
I 
I 
l 
l 
I 
I 
I 
I 
1 
I 
I 
, 

I 
I 
I 
I 
I 
I 
I 
I 
I 
i 
I 
I 
l 
l 
I 
1 
I 
l 
I 
i 
I 
I 
I 
I 
1 
I 
I 



Parts Page Ref. Weigh 

Page = 7 

Parts Page Ref. Weightl 
No. No. No. (al 1 

290099 32 25 

Parts Page Ref. Weight 
No. No. No. (i?l 

340004 33 9 
340004 40 9 
340043 26. 8 
340043 33 8 
340043 40 8 

No. No. No. (n) 1 
170000 59 15 
170001 2 24 
170001 19 12 
170001 36 34 
170005 46 3 
170005 57 3 
170006 46 17 
170006 57 17 
170008 16 32 
170009 8 52 
170009 45 10 
170009 55 31 
176010 3 44 
170010 54 5 
170038 8 51 
170041 8 31 
170042 3 53 
170044 4 44 
170050 42 7 

180005 15 9 
180006 45 28 
180006 56 30 
180008 63 2 
180009 63 22 

190004 11 37 
190006 46 10 
190006 57 10 
190007 14 31 
190021 36 5 
190021 42 1 
190024 27 10 
190024 27 51 
190024 28 11 
190029 45 32 
190029 56 34 
190044 36 1 
190064 36 28 
190074 54 7 
190078 2 42 
190078 19 36 
190079 59 24 

240009 
240010 

57 
14 

53 
20 

260006 8 27 
260006 17 12 
260006 31 18 

270019 52 8 
270019 59 27 

290029 3 8 

I 
I 
I 
I 
I 
I 
I 
I 
1 
l 
I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
1 
I 
I 
I 
I 
I 
I 
I 
1 
l 
I 
I 
I 

I 
I 
I 
I 

300000 10 25 
300000 11 13 
300000 12 48 
300004 28 10 
300005 5 2 
300005 8 41 
300006 9 6 
300030 38 20 
300045 14 33 
300100 2 25 
300100 3 45 
300100 19 13 
300100 36 35 
300100 42 8 
300100 54 4 
300500 10 5 

350006 28 49 
350006 34 37 
350006 41 37 
350009 3 20 

390140 64 1 
390143 64 2 
390144 64 3 
390145 64 4 
390146 64 5 
390147 64 6 
390148 64 7 
390164 1 9 
390173 19 37 310006 60 15 

310007 60 13 
310063 14 21 
310094 9 19 
310096 11 9 
310096 12 27 
310099 6 20 
310100 5 20 
310101 6 19 
310103 26 37 
310103 33 37 
310103 40 37 
310106 4 4 
310108 26 38 
310108 33 38 
310108 40 38 

910001 61 7 
910001 62 18 
910003 61 14 

911001 61 6 
911002 61 5 
911006 61 9 
911060 61 19 
911062 62 17 

930052 61 12 
930053 61 13 
930055 61 27 

962008 62 11 
320008 13 23 
320009 13 28 1050076 38 21 

330000 7 21 
330011 2 20 
330011 19 18 
330011 28 55 
330016 10 20 
330017 7 1 

1057041 39 2 
1057072 39 3 
1057117 38 3 

1062035 57 42 
1062037 59 3 

340000 1 31 
340001 10 33 
340003 8 45 
340003 11 31 
340003 12 59 
340003 26 12 
340003 33 12 
340003 40 12 
340004 26 9 

1064032 37 10 

1066024 39 11 
1066025 39 8 
1066127 47 27 
1066128 47 24 

1070036 47 28 
I 1070036 48 6 
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1070036 48 15 
1070036 49 6 
1070036 49 14 
1070036 50 6 
1070036 50 17 
1070036 51 6 
1070036 51 16 
1070144 48 8 
1070144 49 8 
1070144 50 8 
1070144 51 8 
1070145 48 7 
1070145 49 7 
1070145 50 7 
1070145 51 7 

1090184 48 3 
1090184 48 14 
1090184 49 3 
1090184 49 13 
1090184 50 3 
1090184 50 16 
1090184 51 3 
1090184 51 15 
1090185 48 13 
1090185 49 12 
1090185 50 2 
1090187 49 2 
1090187 50 15 
1090187 51 14 
1090190 60 11 
1090199 51 2 
1090206 48 1 
1090207 48 2 
1090209 48 16 
1090209 49 11 
1090210 48 12 
1090217 49 1 
1090219 50 1 
1090222 50 14 
1090224 50 18 
1090224 51 13 
1090230 51 1 
1090231 51 18 

1091129 53 
1091145. 52 
1091146 47 
1091160 45 

1094054 45 
1094054 47 
1094055 48 
1094055 48 
1094055 49 

5 
4 

14 
17 

19 
19 

9 
17 

9 

1 1094055 49 15 
1 1094055 50 9 
1 1094055 50 19 
1 1094055 51 9 
1 1094055 51 17 
I 1094056 48 5 
1 1094056 49 5 
I 1094056 50 5 
1 1094056 51 5 
1 1094057 48 11 
1 1094057 50 11 
1 1094061 50 12 
1 1094061 51 11 

1 1095001 53 6 
1 1095007 44 8 
1 1095008 52 5 

I 1096024 44 4 
1 1096024 45 21 
I 1096024 47 32 
i 1096024 48 10 
l 1096024 49 10 
1 1096024 50 10 
I 1096024 51 10 
l 1096024 51 12 
l 1096024 52 30 
I 1096024 53 12 
I 1096025 28 47 
I 1096025 34 35 
I 1096025 41 35 
I 1096025 47 11 
I 1096025 50 13 

1 1097007 45 20 
I 1097007 48 4 
1 1097007 49 4 
1 1097007 50 4 
I 1097007 51 4 

I 1098012 28 48 
1 1098012 34 36 
l 1098012 41 36 

I 1200153 37 1 
1 1.200170 38 8 
1 1200249 54 19 
I 1200286 54 23 
I 1200300 47 33 
1 1200301 54 21 
I 1200309 53 23 

I i249054 39 1 
l 1249109 38 1 

1 3255174 
I 
1 1900075 
I 
1 2020002 
l 
1 2049401 
I 
I 2100014 
I 2100014 
I 2100014 
I 2100043 
I 2100088 
1 2100194 
I 2100218 
1 2100249 
I 2100253 
1 2100259 
I 2100264 
I 21.00265 
l 2100265 
1 2100267 
I 2100267 
I 2100272 
I 2100902 
l 
I 2110191 
I 2110361 
I 
I 2111132 
I 2111141 
I 
I 3100006 
l 3100006 
1 3100006 
1 3100008 
l 3100016 
1 3100033 
I 3100061 
I 3100099 
1 3100100 
1 3100104 
I 3100110 
I 3100112 
1 3100122 
! 3100123 
1 3100127 
1 3100127 
1 3100129 
I 3100132 
I 3100142 
1 3100145 
1 3100146 
1 3100147 
'1 3100149 

53 8 

36 11 

12 40 

1 32 

27 40 
34 28 
41 28 
36 16 

6 38 
8 44 
6 41 

11 11 
11 25 
11 '42 
11 41 
31 3 
37 2 

8 33 
11 29 

4 9 
15 13 

10 37 
8 43 

28 3 
28 5 

2 
4 

14 
63 

2 
60 
13 

4 
4 

12 
8 
8 
5 
5 
5 
6 
6 
5 

10 
10 
10 
10 
10 

15 
36 

4 
20 
10 

l; 

5 
7 

60 
9 

10 
12 
15 
13 
14 

7 
11 
38 
44 
43 
28 
31 
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3100150 10 27 I 3100510 46 29 
3100151 10 32 I 3100510 57 29 
3100157 10 14 I 3100511 46 30 
3100158 10 15 I 3100511 57 30 
3100159 10 17 I 3100512 46 22 
3100190 12 15 I 3100512 57 22 
3100192 12 9 1 3100513 46 6 
3100192 14 25 1 3100513 57 5 
3100193 12 7 I 3100513 57 6 
3100195 12 6 I 3100515 46 16 
3100205 10 12 1 3100515 57 16 
3100214 12 43 I 3100516 46 32 
3100-231 12 36 I 3100516 57 32 
3100241 5 26 I 3100520 56 24 
3100245 5 30 I 3100523 45 29 
3100250 60 14 I 3100523 56 31 
3100253 60 12 1 3100524 56 9 
3100254 60 10 I 3100525 55 29 
3100256 60 9 I 3100526 55 27 
3100275 6 12 I 3100529 44 12 
3100283 6 13 I 3100529 55 12 
3100305 9 16 1 3100531 46 19 
3100307 9 24 I 3100531 57 19 
3100309 9 7 I 3100532 56 26 
3100310 8 13 I 3100533 8 53 
3100329 13 13 l 3100535 55 9 
3100330 13 43 I 3100536 55 8 
3100331 13 30 I 3100538 45 33 
3100332 13 22 I 3100538 56 35 
3100338 7 26 I 3100555 10 3 
3100345 13 12 I 3100560 46 8 
3100356 13 29 I 3100560 57 8 
3100370 13 5 I 33.00567 45 14 
3100371 13 21 1 3100570 58 2 
3100384 3 21 I 3100571 58 1 
3100386 3 22 l 3100600 14 29 
3100416 32 30 I 3100601 14 28 
3100417 32 27 I 3100602 14 24 
3100418 32 33 I 3100603 14 27 
3100502 46 4 I 3100604 14 6 
3100502 57 4 I 3100605 14 12 
3100503 46 12 I 3100607 14 5 
3100503 57 12 I 3100608 14 14 
3100504 46 13 I 3100609 16 25 
3100504 57 13 i 3100610 16 20 
3100505 46 14 I 31n0611 15 2 
3100505 57 14 l 3100612 15 4 
3100506 46 2 1 3100613 15 6 
3100506 57 2 I 3100614 16 19 
3100507 46 26 I 3100616 15 15 
3100507 57 26 I 3100623 12 12 
3100508 46 27 I 3100623 14 26 
3100508 57 27 l 3100625 14 1 
3100509 46 28 l 3100626 14 10 
3100509 57 28 1 3100630 17 15 

l 3100630 31 5 
I 3100631 17 18 
I 3100631 31 8 
1 3100636 14 34 
I 3100711 52 24 
I 3100711 59 42 
l 3100768 30 42 
I 3100769 30 43 
I 3100770 30 44 

I 3101022 26 54 
I 3101022 33 54 
I 3101022 40 54 
I 3101042 26 52 
I 3101042 33 52 
I 3101042 40 52 
I 3101058 26 15 
I 3101058 33 '1 5 
I 3101058 40 15 
I 3101059 26 16 
I 3101059 33 16 
l 3101059 40 16 
I 3101065 27 30 
I 3101066 27 24 
1 3101070 27 22 
I 3101071 27 21 
I 3101074 27 18 
I 3101086 30 16 
I 3101087 30 9 
I 3101130 29 18 
I 3101202 55 25 
I 3101315 18 3 
I 3101315 21 3 
I 3101315 25 3 
1 3101320 24 3 
I 3101321 24 4 
I 3101584 54 14 
I 3101585 45 23 
I 3101586 45 18 
I 3101587 45 9 
I 3101588 45 12 
I 3101590 45 27 
I 3101592 54 16 
I 3101609 26 60 
l 3101609 33 60 
l 3101609 40 60 
I 3101754 11 40 
I 3101800 52 2 
I 3101801 52 7 
I 3101801 59 26 
I 3101802 52 11 
I 3101802 59 28 
1 3101804 52 18 
I 3101804 59 36 
I 3101805 52 3 
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3101806 52 9 
3101806 59 30 
3101807 52 13 
3101807 59 31 
3101808 52 15 
3101808 59 33 
3101809 52 6 
3101809 59 25 
3101830 59 2 
3101831 59 21 
3101832 59 6 
3101833 59 19 
3101834 59 16 
3101835 59 13 
3101836 59 22 
3101837 59 8 

3107009 
3107069 
3107069 
3107071 
3107071 
3107073 
3107073 
3107270 
3107272 
3107273 
3107274 
3107275 
3107277 
3107280 
3107285 
3107290 
3107303 
3107303 
3107303 
3107303 
3107303 
3107303 
3107304 
3107304 
3107304 
3107304 
3107306 
3107306 
3107306 
3107306 
3107306 
3107306 
3107311 
3107311' 
3107311 
3107311 

29 5 
35 7 
43 7 
35 17 
43 17 
35 1 
43 1 
18 7-2 
18 24-1 
18 21 
18 24-2 
18 7-3 
18 7-1 
18 7-4 
18 24-3 
21 7 

8 19 
17 6 
18 18 
25 18 
31 12 
32 6 

8 20 
17 7 
25 19 
32 10 

8 24 
17 9 
18 19 
21 18 
25 20 
31 14 
22 1 
23 1 
24 1 
25 22 

1 3108041 35 18 
1 3108041 43 18 
1 3108060 35 16 
I 3108060 43 16 

1 3200112 7 15 
I 3200116 7 23 
1 3200118 7 22 
I 3200132 18 2 
I 3200132 21 2 
I 3200132 25 2 
I 3200133 15 8 
I 3200215 11 7 
I 3200236 13 15 
I 3200237 13 14 
I 3200238 13 17 

I 3109024 29 14 
I 3109025 29 13 
I 3109045 35 15 
1 3109045 43 15 
l 3109073 35 14 
I 3109073 43 14 
1 3109201 5 31 
1 3109300 10 l-l 
l 3109302 10 l-2 
I 3109306 32 18 
I 3109310 9 25 

I 3201037 47 15 
I 3201184 36 8 
I 3201185 36 9 
1 3201186 36 24 
I 3201190 36 19 
1 3201191 36 '23 
l 3201192 36 25 
I 3201197 36 39 
I 3201197 42 13 
l 3201211 37 19 
I 3201212 37 14 
1 3201214 37 15 
I 3201217 37 9 
I 3201225 39 4 
I 3201227 38 4 
1 3201228 38 5 
I 3201229 38 18 
I 3201233 38 2 
I 3201234 38 19 
I 3201238 37 13 
I 3201329 36 2 
l 3201332 36 37. 
I 3201333 36 33 
I 3201355 12 21 
I 3201368 36 7 
I 3201369 36 6 
l 3201370 36 27 
I 3201371 36 29 
4 3201371 42 4 
I 3201372 36 13 
I 3201375 36 21 
l 3201377 36 38 
l 3201400 37 17 
I 3201401 37 21 

I 3110073 31 2 
I 3110201 18 23 

I 3120076 21 23 
1 3120157 45 30 
I 3120157 56 32 
l 3120243 30 20 
I 3120245 30 24 

1 3139200 5 27 

1 3150143 13 36 
I 3150151 13 42 

I 3151012 44 9 

I 3160128 4 3 
I 3160138 9 12 

I 3161015 57 40 
I 3161016 57 54 
1 3161019 57 49 
1 3161020 57 47 
I 3161021 57 51 
1 3161022 57 50 
I 3161025 57 44 
I 3161026 57 57 
I 3161027 57 52 

1'3169920 57 39 
I 3207039 32 4-l 
I 3207040 32 4-2 
I 3207044 32 11-1 
I 3207045 32 11-2 
l 3207046 32 13 
i 3207146 18 14 
I 3207146 21 14 
I 3207146 25 14 

I 3200013 2 47 
I 3200033 2 30 
I 3200033 19 26 
1 3200086 26 55 
! 3200086 33 55 
1 3200086 40 55 
i 3200111 7 3 3108002 29 12 



INDEX Page = 11 

Parts Page Ref. Weightl Parts Page Ref. Weightl Parts Page Ref. Weight 
No. No.30. (a) I No. No. No. (n) l No. No. No. (n) 

3207148 18 10 
3207148 21 10 
3207148 25 10 
3207150 20 13-1 
3207151 20 13-2 
3207155 20 l-l 
3207156 20 l-2 
3207157 20 l-3 
3207160 20 8 

3209121 32 l-l 
3209122 32 1-2 

I 3500056 
1 3500060 
I 3500062 
1 3500064 
1 3500065 
1 3500066 
1 3500067 
1 3500068 
I 3500069 
I 3500070 
1 3500071 
1 3500072 
I 3500073 

6 8 
6 17 
6 22 
6 23 
6 44 
6 39 
6 45 
6 11 
6 10 
6 31 
6 30 
6 27 
6 28 
6 32 
6 33 
6 29 
6 34 
7 2 
6 36 
9 1 
9 2 
9 4 
9 10 
7 14 
5 1 
5 6 

12 10 
5 16 
5 19 

12 30 
12 34 
12 33 
12 37 
12 17 
12 47 
12 46 
12 38 
12 41 
12 24 
12 57 
12 13 
12 8 
12 4 
12 3 
12 1 
12 55 
12 52 
12 50 
12 61 
12 56 
12 62 
12 64 
11 16 
11 12 

I 3500146 
1 3500146 
I 3500147 
I 3500148 
1 3500149 
1 3500150 
I 3500151 
1 3500152 
1 3500153 
1 3500154 
1 3500155 
I 3500156 
1 3500157 

3500158 
3500160 
3500161 
3500162 
3500163 
3500164 
3500165 

I 3500166 
l 3500167 
I 3500171 
I 3500172 
1 3500174 
I 3500175 
I 3500176 
1 3500177 
I 3500178 
I 3500179 
I 3500180 
I 3500201 
I 3500202 
I 3500203 
1 3500204 
I 3500205 
1 3500206 
I 3500207 
1 3500208 
1 3500209 
I 3500211 
1 3500212 
1 3500213 
I 3500214 
1 3500215 
1 3500216 
1 3500217 
I 3500219 
1 3500221 
1 3500222 
1 3500223 
1 3500223 
1 3500224 
1 3500225 
I c ? 5 . 0 0 2 2 6 

11 
12 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
12 
12 
12 

5 
5 
5 

10 
10 
10 
10 
10 
10 
10 
10 
10 

1 
3 
4 
4 
4 
4 
1 
4 

57 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 

19 
2 
2 
3 

8 
31 

1 
2 
4 

21 
20 

5 
23 

6 
26 
28 
30 
32 
38 
36 
16 
23 
28 
22 
23 
29 
34 
45 
41 

6 
23 
21 
22 
13 
19 

1 
27 
39 
40 
43 
48 

6 
50 
59 
18 
10 
13 
19 
12 
16 
21 

4 
37 
27 
22 
10 

1 
35 

3240072 12 58 

3260010 5 9 
3260011 6 9 

3400261 13 20 

3500004 1 29 
3500005 1 28 
3500006 13 45 
3500007 1 24 
3500008 2 45 
3500012 2 12 
3500021 4 17 
3500022 4 20 
3500023 4 30 
3500024 4 31 
3500025 4 25 
3500026 4 28 
3500027 4 29 
3500028 4 26 
3500029 4 27 
3500030 4 21 
3500031 4 23 
3500032 4 24 
3500033 4 32 
3500034 4 33 
3500035 4 34 
3500036 4 35 
3500037 4 37 
3500038 4 38 
3500039 4 22 
3500040 4 19 
3500041 4 14 
3500042 4 2 
3500044 4 10 
3500045 4 11 
3500046 4 15 
3500047 4 12 
3500048 4 13 
3500051 6 1 
3500054. 6 6 

3500074 
3500075 
3500076 
3500077 
3500078 
3500079 
3500081 

1 3500082 
1 3500084 
I 3500086 
1 3500091 
1 3500101 
1 3500104 
I 3500105 
1 3500109 
I 3500111 
I 3500113 
1 3500114 
I 3500115 
l 3500118 
I 3500119 
I 3500120 
I 3500121 
l 3500122 
I 3500123 
I 3500124 
I 3500126 
I 3500127 
1 3500128 
I 3500129 
1 3500130 
I 3500131 
1 3500132 
1 3500133 
1 3500136 
I 3500137 
1 3500138 
1 3500139 
1 3500141 
I 3500142 
1 3500143 
I 3500144 11 10 3 
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3500227 2 5 I 3500617 7 17 
3500228 2 6 
3500229 13 9 
3500230 2 46 
3500232 3 39 
3500233 2 39 
3500233 19 33 
3500234 3 40 
3500236 13 44 
3500237 3 42 
3500238 3 33 
3500240 3 43 
3500242 3 50 
3500245 3 47 
3500246 3 48 
3500247 3 51 
3500249 3 55 
3500250 3 54 
3500255 2 16 
3500256 2 18 
3500269 3 25 
3500270 3 32 
3500271 3 34 
3500274 10 8 
3500277 3 29 
3500278 6 47 
3500281 3 19 
3500282 3 23 
3500282 32 31 
3500284 3 15 
3500285 3 17 
3500286 3 13 
3500287 3 10 
3500288 3 18 
3500291 8 39 
3500292 8 55 
3500293 8 35 
3500294 8 38 
3500295 8 46 
3500296 8 30 
3500297 18 1 
3500297 21 1 
3500297 25 1 
3500299 8 50 
3500300 8 32 
3500304 8 4 
3500305 8 28 
3500360 44 23 
3500360 55 23 
3500402 13 4 
3500403' 6 16 
3500404 13 33 
3500407 4 18 
3500408 12 35 
3500109 5 25 

1 3500410 13 
1 3500411 12 
I 3500412 13 
1 3500415 13 
1 3500418 13 
1 3500419 5 
1 3500422 13 
1 3500423 13 
I 3500424 13 
I 3500425 13 
I 3500426 10 
1 3500430 1 
I 3500431 1 
I 3500432 2 
I 3500493 60 
I 3500501 46 
I 3500501 57 
I 3500502 46 
1 3500502 57 
l 3500503 46 
1 3500503 57 
I 3500504 46 
I 3500504 57 
I 3500505 47 
I 3500506 46 
I 3500506 57 
I 3500511 46 
1 3500511 57 
1 3500513 46 
1 3500514 32 
I 3500514 44 
I 3500514 55 
I 3500516 44 
I 3500516 55 
I 3500518 55 
I 3500530 44 
I 3500550 47 
1 3500551 47 
I 3500555 52 
1 3500555 59 
I 3500556 52 
I 3500556 59 
1 3500560 53 
1 3500561 53 
I 3500562 53 
1 3500603 60 
I 3500605 60 
l 3500606 54 
1 3500608 54 
l 3500609 54 
l 3500610 54 
I 3500611 54 
I 3500612 54 
1 3500615 7 
1 3500616 7 19 

32 
19 

1 
26 
31 
32 
19 
24 
27 
35 
11 

3 
7 
9 
8 
1 
1 

18 
18 

9 
9 

36 
36 
16 
38 
38 
34 
34 

5 
35 
17 
17 
19 
19 
13 
13 
13 
20 
19 
37 
23 
41 

1 
2 

10 
1 
2 
3 

12 
9 

13 
8 
1 

11 

1 3500631 22 3 
I 3500631 23 3 
l 3500632 22 4 
I 3500632 23 4 
1 3500634 22 6 
1 3500634 23 6 
I 3500635 22 7 
1 3500635 23 7 
I 3500637 24 6 
I 3500670 53 17 
I 3500671 53 18 
1 3500672 53 21 
I 3500675 53 19 
I 3500676 53 20 
I 3500697 15 33 
I 3500698 15 46 
l 3500699 l-6 33 
1 3500700 62 1 
1 3500701 63 6 

I 3501003 
1 3501003 
1 3501003 
1 3501010 
1 3501010 
1 3501010 
1 3501011 
I 3501011 
1 3501011 
I 3501012 
1 3501012 
I 3501012 
1 3501013 
1 3501013 
1 3501013 
1 3501014 
l 3501014 
I 3501014 
1 3501015 
1 3501015 
1 3501015 
I 3501016 
i 3501018 
I 3501018 
I 3501018 
1 3501019 
1 3501019 
I 3501019 
I 3501020 
I 3501020 
l 3501020 
1 3501021 
i 3501021 
1 3501021 

26 4 
33 4 
40 4 
26 18 
33 18 
40 18 
26 1 
33 'l 
40 
26 20 
33 20 
40 20 
26 23 
33 23 
40 23 
26 22 
33 22 
40 22 
26 26 
33 26 
40 26 
26 29 
26 28 
33 28 
40 28 
.26 53 
33 53 
40 53 
26 34 
33 34 
40 34 
26 36 
33 36 
40 36 
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I 3501063 28 54 I 3501211 41 29 3501022 26 
3501022 26 
3501022 33 
3501022 40 
3501023 26 
3501023 33 
3501023 40 
3501024 26 
3501024 33 
3501024 40 
3501025 26 
3501025 33 
3501'025 40 
3501026 26 
3501027 26 
3501028 26 
3501028 33 
3501028 40 
3501029 26 
3501029 33 
3501029 40 
3501031 26 
3501032 26 
3501032 33 
3501032 40 
3501033, 26 
3501033 33 
3501033 40 
3501049 28 
3501049 34 
3501049 41 
3501050 28 
3501050 34 
3501050 41 
3501051 28 
3501051 34 
3501051 41 
3501052 28 
3501052 34 
3501052 41 
3501053 28 
3501053 34 
3501053 41 
3501054 27 
3501056 27 
3501057 27 
3501058 27 
3501059 27 
3501060 27 
3501060 34 
3501060 41 
3501061 27 
3501061 34 
3501061 41 
3501062 28 

13 
14 
13 
13 
40 
40 
40 
27 
27 
27 
42 
42 
42 
51 
50 
49 
49 
49 
30 
30 
30 
46 
43 
43 
43 
31 
31 
31 
34 
13 
13 
38 
17 
17 
30 
10 
10 
28 

7 
7 

27 
6 
6 

19 
23 
28 
17 
25 
32 
20 
20 
34 
22 

it 

I 3501064 28 52 
i 3501065 27 13 
I 3501066 27 35 
I 3501066 34 23 
I 3501066 41 23 
I 3501068 28 41 
I 3501072 27 39 
I 3501072 34 27 
I 3501072 41 27 
I 3501075 27 36 
I 3501075 34 24 
I 3501075 41 24 
I 3501076 27 41 
I 3501080 28 26 
I 3501090 27 43 
l 3501091 27 54 
1 3501092 27 48 
1 3501093 27 55 
I 3501094 27 49 
I 3501100 27 1 
I 3501101 27 14 
I 3501102 27 8 
I 3501103 27 3 
I 3501104 27 4 
I 3501105 27 5 
I 3501110 28 1 
I 3501111 28 7 
I 3501112 28 4 
I 3501113 28 6 
I 3501115 28 14 
I 3501116 27 11 
I 3501116 27 52 
I 3501116 28 12 
I 3501120 28 18 
I 3501121 28 19 
I 3501122 15 50 
I 3501122 28 22 
I 3501130 35 22 
I 3501130 43 22 
I 3501131 29 17 
I 3501131 35 21 
I 3501131 43 21 
I 3501132 29 15 
I 3501132 35 19 
l 3501132 43 19 
I 3501200 33 51 
1 3501200 40 51 
l 3501201 33 50 
I 3501201 40 50 
I 3501203 33 46 
I 3501203 40 46 
I 3501204 34 5 
1 3501204 41 5 
I 3501211 34 29 

I 3501221 42 11 
I 3501222 42 2 
l 3501224 42 16 
I 3501227 36 43 
I 3501231 37 28 
1 3501233 37 6 
I 3501250 15 41 
I 3501251 15 39 
1 3501252 15 36 
I 3501253 15 47 
I 3501260 15 34 
I 3501265 15 45 
I 3501270 15 14 
I 3501271 15 28 
I 3501272. 15 27 
I 3501275 15 30 
1 3501276 15 26 
I 3501280 15 24 
I 3501281 14 19 
I 3501282 15 23 
I 3501283 15 18 
I 3501284 15 20 
I 3501290 15 31 
I 3501295 15 44 
I 3501298 31 1 

I 3502003 19 1 
I 3502004 19 15 
I 3502005 19 30 
I ,3502006 19 6 
I 3502007 19 3 
I 3502008 19 24 
I 3502009 19 22 
I 3502010 19 2 
I 3502011 19 27 
I 3502012 19 4 
I 3502013 19 9 
I 3502015 19 31 

I 3507000 17 4-l 
I 3507002 17 4-2 
I 3507050 8 17-1 
I 3507052 8 17-2 
I 3507054 8 17-3 
I 3507058 31 10 
I 3507060 31 9 
I 3507061 31 19 
I 3507064 31 25 
I 3507065 31 26 
l 3507070 25 7-3 
I 3507072 25 7-l 
l 3507074 25 7-2 
I 3507083 31 24-1 
I 3507084 31 24-2 
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3507085 31 29 1 3509000 20 12 I 9620757 62 21 
3507087 31 30 
3507108 29 1 
3507110 29 7 

3508000 17 14-1 
3508001 17 14-2 
3508002 7 9-l 
3508003 7 9-2 
3508004 7 9-3 
3508007 17 l-1 
3508008 17 l-2 
3508011 17 13-1 
3508012 17 2-l 
3508019 22 9-3 
3508019 23 9-1 
3508020 22 9-l 
3508020 23 9-2 
3508021 22 9-2 
3508021 23 9-3 
3508025 24 7-l 
3508026 24 7-2 
3508031 23 18-1 
3508032 22 16-3 
3508032 23 18-2 
3508033 22 16-4 
3508033 23 18-3 
3508040 22 16-1 
3508040 23 18-4 
3508041 22 16-2 
3508041 24 11 
3508049 20 14-1 
3508050 20 14-2 
3508051 20 10-1 
3508052 20 10-2 
3508053 20 10-3 
3508060 17 13-2 
3508061 17 13-3 
3508062 17 2-2 
3508063 17 2-3 
3508064 17 2-4 
3508065 17 13-4 
3508066 17 13-5 
3508067 17 2-5 
3508068 17 2-6 
3508069 17 2-7 
3508074 23 16 
3508077 32 15-1 
3508078 32 15-2 
3508080 31 20-1 
3508081 31 20-2 
3508082 31 27-1 
3508083 31 27-2 
3508084 31 27-3 

I 3509001 20 11 
1 3509004 11 17 
l 3509005 11 18 
I 3509007 22 10 
1 3509007 24 8 
1 3509007 31 21 
I 3509010 22 18 
1 3509010 24 12 
I 3509012 22 11 
l 3509012 24 9 
1 3509015 23 14 
I 3509016 23 15 
I 3509017 23 13 
I 3509018 23 19 
1 3509019 23 17 
I 3509022 32 17 
I 3509023 32 16 
I 3509025 31 22 
I 3509026 31 28 
I 3509030 21 22 
1 3509031 21 21 
1 3509935 52 1 
l 3509952 59 1 
1 

l 4109403 
I 
I 9611074 
i 
I 9620003 
I 9620202 
I 9620210 
i 9620631 
I 9620666 
I 9620670 
I 9620673 
I 9620675 
I 9620678 
I 9620679 
l 9620680 
I 9620681 
I 9620688 
I 9620689 
1 9620690 
1 9620691 
1 9620696 
I 9620700 
I 9620703 
I 9620750 
I 9620751 
I 9620752 
I 9620753 
I 9620754 
( 9620755 

1 

63 13 

62 3 
63 9 
62 8 
61 2 
61 22 
61 3 
61 8 
61 11 
61 23 
61 24 
61 25 
61 26 
61 18 
61 4 
61 21 
61 20 
61 1 
61 17 
61 16 
62 12 
62 13 
62 14 
62 16 
62 23 
62 24 

33 

i 
I 9710056 62 10 
I 
I 9720160 62 9-l 
I 9720161 62 S-3 
l 9720162 62 9-2 
l 9720163 62 9-4 
I 
I 
1 
I 
I 
I 
I 

l 
l 
I 
I 
l 
I 
I 
I 
I 
l 
I 
I 
1 

1 9620756 62 19 I 




